
YB-411 Ver. 2017-06-05
XO® 4 Sparepart Catalogue
XO CARE A/S   Håndværkersvinget 6   DK-2970 Hørsholm   Denmark



Note: 
When ordering cables (CA-xxx), p

part numbers at schematic YB-60

2022-07-07  AO-018 description chan

AO-018 Upholstery, patient chair, bac
lease see

0 next page.

ged to:

k rest, long, (XO-954 Beige)

mlh
Underline



J1
07

A
N

-3
71

J1
02

J1
04

J1
05

A
N

-9
60

J1
00

J1
01

J1
03

C
H

A
IR

 P
C

B

J1

J2

LE
V

E
L 

D
E

TE
C

TO
R

FL
U

ID
 T

A
N

K

J2
3

J2
4

J2
5

J2
7

J1
A

N
-5

99

W
A

TE
R

 L
EA

K
 S

EN
SO

R
J1

A
O

-0
66

C
U

P
 F

IL
LE

R

H
A

LL

C
A

-0
04

LU
M

B
A

R
S

U
P

P
O

R
T 

IN

C
A

-0
03

J1 J1
4

C
A

-0
01

O
P 

LA
M

P

C
A

-0
05C
A

-0
14

LU
M

B
A

R
S

U
P

P
O

R
T 

O
U

T

CA-034

C
A

-0
28

/
C

A
-0

36

C
A

-0
06

C
A

-0
07

C
A

-0
10

C
A

-0
09

A
N

-2
98

A
N

-3
74

A
N

-2
98

LE
V

E
L 

D
E

TE
C

TO
R

C
LE

A
N

IN
G

 F
LU

ID

LE
V

E
L 

D
E

TE
C

TO
R

S
M

IX
IN

G
 W

E
S

S
E

L

J2 J1 J2 J1

C
LE

A
N

IN
G

 / 
S

E
LE

C
T

V
A

C
.

W
A

TE
R

C
A

-0
11

B
A

C
K

FL
O

W
PR

EV
EN

SI
O

N

S
U

C
. C

LE
A

N
IN

G
C

O
N

TA
C

T

SU
C

TI
O

N
 C

LE
A

N
IN

G
 S

YS
TE

M

C
A

-0
13

V7

C
A

-0
02

W
A

TE
R

 F
O

R
 M

IX
IN

G
W

E
S

S
E

L

C
A

-0
27

P
R

E
S

S
U

R
E

 T
A

N
K

A
IR

 P
R

E
S

S
U

R
E

V4 V1
0

V1
2

V1
7

V1
6

S3
7F

S3
7C

C
A

-0
08

J4

S4
1

A
U

X 
1.

..6

A
N

-3
68

1

C
A

-0
12

S5
 (T

O
P)

S1
5

S1
1T

 (T
O

P)

S1
1B

 (B
O

TT
O

M
)V2

7

V3
0

V3
5

V3
9

V2
2

S3
8

10

S
ee

 d
et

ai
l C

ab
lin

g
an

d 
 P

C
B

's
 b

lo
ck

di
ag

ra
m

 fo
r B

rid
ge

A
N

-3
74

LE
V

E
L 

D
E

TE
C

TO
R

S
M

IX
IN

G
 W

E
S

S
E

L

J1

W
A

TE
R

 T
R

E
A

TM
E

N
T

P
U

M
P

J3
3

C
A

-0
26

S5
B

 (B
O

TT
O

M
)

V3
1

J3

J5

W
A

TE
R

 T
R

EA
TM

EN
T

J1

B
A

SI
C

 C
O

N
FI

G
U

R
A

TI
O

N

J1
1

S1
4

J3
2

J3
1

J1
3

J1
4

J7

J3
7

J6 J8

C
A

-0
30

C
A

-0
29

J3
0

A
N

-3
69

J3
5

J2
9

CA-025

J1

C
A

-0
15

J1
2

J1
6

J9

J1
7 

...
. J

22
J1

0

PC
-IO

H
A

LL

C
A

-0
16

C
A

-0
33

M
A

IN
S 

O
U

TL
ET

J1
7

J1
8

FO
O

T 
C

O
N

TR
O

L

J2
0

J1
2

J1
1

C
A

LL

J1
3

J1
5

M
A

IN
S

 A
U

X

J1

J1
9

M
A

IN
S 

SW
IT

C
H

J2
1

SU
C

.

M
A

IN
S 

TR
A

FO

S
M

A
LL

 S
U

C
.

M
A

IN
S

C
U

S
P

ID
O

R
 F

IX
TU

R
E

 S
W

IT
C

H

D
C

 P
O

W
ER

SU
PP

LY

M
A

IN
 C

O
N

TR
O

L 
PC

B

J1
4

J1
0

J3

C
U

S
P

ID
O

R

J2
2

ST
A

N
D

 C
O

N
TR

O
L 

PC
B

J2

A
N

-3
78

M
A

IN
S 

PC
B

24
V

A
C

 A
U

X
.

J1
6

J4

3.
 S

U
C

.

C
U

S
P

ID
O

R

M
A

IN
 W

A
TE

R

C
H

A
IR

C
U

P
 F

IL
LE

R

LA
M

P 
TR

A
FO

PH
A

SE
,

N
EU

TR
A

L,
G

N
D

J2

R
EF

LE
C

TI
VE

SE
N

SO
R

B
R

ID
G

E

J2
6

J3
6

24
V

D
C

 A
U

X
.

B
U

S
E

X
TE

N
S

IO
N

B
A

C
K

PL
A

N
E

B
A

C
K

R
E

S
T

M
O

TO
R

C
U

SP
ID

O
R

 V
A

LV
E/

O
P

E
N

 D
R

A
IN

O
U

TP
U

T

B
A

SE
 J

O
YS

TI
C

K

FO
O

T
R

E
S

T
M

O
TO

R

J1 J1

A
N

-3
75

A
N

-3
73

A
N

-3
67

J1
06

M
A

IN
 A

IR

LA
R

G
E

 S
U

C
.

H
A

LL

YB
-6

00

R
E

M
O

TE
 R

E
C

E
IV

E
R

S3
3

C
H

A
IR

 L
IF

T C
H

A
IR

LI
FT

M
O

TO
R

S1
1

+ +
S

U
C

. C
LE

A
N

IN
G

P
U

M
P

S5

SE
PA

R
A

TI
O

N
 T

A
N

K
/

A
M

A
LG

A
M

 S
EP

A
R

A
TO

R

M
H

-6
51

M
H

-6
49

C
O

N
TR

O
L

PA
N

EL
C

A
-0

41
SE

E 
D

IA
G

R
A

M
 Y

B
-6

04
 F

O
R

C
O

N
N

EC
TI

O
N

 D
ET

A
IL

S

C
A

-0
35

C
A

-0
42

W
A

TE
R

H
EA

TE
R

FO
R

 F
U

TU
R

E 
U

SE

FO
R

 F
U

TU
R

E 
U

SE

M
H

-6
50

A
N

-3
76

/
A

P-
90

5

J1
00

J1
00

S
U

C
TI

O
N

 H
O

S
E

 H
O

LD
E

R
S

J1
09

J1
08

2 
x 

C
A

-0
46

LE
FT

R
IG

H
T

C
A

-0
47

CA-048

R
ED

: C
O

N
N

EC
TO

R
S 

N
O

T 
M

O
U

N
TE

D
 IN

 X
O

 4
-1

XO
 4

-1
: A

U
X 

1.
..3

J4
0

J2
8

J1
5

J1
10

J1
12

C
A

-0
76

C
A

-0
13

J2
0

Fo
r h

al
og

en
 la

m
p

Fo
r L

E
D

 la
m

p 
(X

O
 D

ay
lig

ht
)

O
nl

y 
pr

es
en

t w
he

n 
XO

4 
is

 e
qu

ip
pe

d
w

ith
 H

al
og

en
 O

P-
La

m
p

D
M

X 
PO

W
ER

SU
PP

LY

TO
 D

M
X

 P
C

B
 (A

O
-1

34
)

CA-073

A
O

-1
36

CA-073

A
N

-3
76

/
A

P-
90

5

A
O

-8
91

Fo
r h

al
og

en
 O

P
-L

am
p

Fo
r L

E
D

- a
nd

 h
al

og
en

 O
P

-L
am

p

C
A

-0
66

C
A

-0
65

C
ha

ng
es

 in
 th

is
 v

er
si

on
: O

P
la

m
p 

ca
bl

e 
nu

m
be

rs
 a

dd
ed

.

Ti
tle

Si
ze

D
oc

um
en

t N
um

be
r

R
ev

D
at

e:
Sh

ee
t

of

G
od

k.
D

at
o

Ko
ns

tr.

X
O

 C
A

R
E

 A
/S

D
at

o

1.
06

X
O

4 
B

lo
ck

 d
ia

gr
am

 C
ab

lin
g 

an
d 

P
C

B
's

A2

1
1

Fr
id

ay
, O

ct
ob

er
 3

1,
 2

01
4TO

K
20

14
.1

0.
31

Ti
tle

Si
ze

D
oc

um
en

t N
um

be
r

R
ev

D
at

e:
Sh

ee
t

of

G
od

k.
D

at
o

Ko
ns

tr.

X
O

 C
A

R
E

 A
/S

D
at

o

1.
06

X
O

4 
B

lo
ck

 d
ia

gr
am

 C
ab

lin
g 

an
d 

P
C

B
's

A2

1
1

Fr
id

ay
, O

ct
ob

er
 3

1,
 2

01
4TO

K
20

14
.1

0.
31

Ti
tle

Si
ze

D
oc

um
en

t N
um

be
r

R
ev

D
at

e:
Sh

ee
t

of

G
od

k.
D

at
o

Ko
ns

tr.

X
O

 C
A

R
E

 A
/S

D
at

o

1.
06

X
O

4 
B

lo
ck

 d
ia

gr
am

 C
ab

lin
g 

an
d 

P
C

B
's

A2

1
1

Fr
id

ay
, O

ct
ob

er
 3

1,
 2

01
4TO

K
20

14
.1

0.
31

TR
AN

SF
O

R
M

ER

TR
AN

SF
O

R
M

ER

TR
AN

SF
O

R
M

ER

Bu
lb

 o
r L

ED

LA
M

P



Explanation of ”CTBS” – Color To Be Specified 

Please use below conversion list when ”CTBS” is noted in the spare part catalogue part 
list.  

XO Color ID number XO Description 

XO 4 UNIT color 

XB-931 Traffic White (RAL 9016-20) 
XB-932 Midnight Black (RAL 9011-20) 
XB-933 Bright Aluminium (RAL 9006-20) 
XB-934 Calm Beige (RAL 1015-20) 

FABRIC color 

XB-150 Black Grey (RAL 7021) 
XB-151 Mouse Grey (RAL 7005) 
XB-152 Coral Red (RAL 3016) 
XB-153 Ultra-Marine Blue (RAL 5002) 
XB-154 Fern Green (RAL 6025) 
XB-155 Chocolate Brown (RAL 8017) 

Example: 

Bridge, top cover pos. 17 in Traffic White (previously called Snow white). Please order 
part no. AP-646 / XB-931 where XB-931 is the color ID number from the table above. 



Explanation of ”CTBS” – Color To Be Specified 

 
The actual colors on the unit and patient chair can be seen at the product label at the unit 
stand. See example below: 
 
 
Product label at the unit stand: 
 

 
 



Table of content
XO 4 Stand. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

XO 4 Stand, suction . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 59

XO 4 Unit stand, system for suction clean . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 83

XO 4 Unit stand, system for water clean . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 87

XO 4 Valve System and Instrument Tubes  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 93

XO 4 Instrument Bridge . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 129

XO 4 Arm system for Instrument Bridge  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 175

XO 4 Peristaltic Pump  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 205

XO 4 Foot Control  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 219

XO 4 Patient Chair and Lifting System. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 229

XO 4 Lamp and Arm system . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 297

XO 4 Screen and Arm system . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 339

XO 4 Operator's Stool  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 377

XO 4 Care, cleaning and tools . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 385
iii



Table of content
iv



XO 4 Stand
1



XO 4 Stand
AN-057 Base, stand
Position Part NO. Assembly Description

1 AN-058  Page 3 Cable holder, foot control

2 KT-053 Upgrade, water leak sensor XO 4

3 MG-010 Adjustment bush, socket

4 MG-019 Adjustment nut, socket

5 AO-717 Foot, (XO-908 (XO-908 Iron Grey (RAL 7011-5))

5 AN-482 Foot, (XO-909 Iron Grey (RAL 7011-30))

5 AP-677 Foot, (CTBS)
2



XO 4 Stand
AN-058 Cable holder, foot control
Position Part NO. Assembly Description

1 MG-393 Not a spare part

2 UG-115 Screw, M4x010

3 UG-207 Nut, M3

4 UG-525 Not a spare part

5 UG-526 Not a spare part
3



XO 4 Stand
AN-054 Chassis stand
4



AN-054 Chassis stand

XO 4 Stand
Position Part NO. Assembly Description

1 000573 O-ring 50.34 x 3.53

2 AN-090 Main switch XO 4

3 AN-137  Page 54 Stop,stand tube, rear arm

4 AN-158  Page 6 Holder, stand tube

5 MG-003 Axial bearing, rear arm

6 MG-047 Not a spare part

7 MG-122 Not a spare part

8 MG-551 Adjustment, topplate

9 MG-560 Steel tube, chassis

10 UG-103 Screw, thread making, M4x16

11 UG-105 Pointed screw, M6x10

12 UG-111 Screw, thread making, M4x6

13 UG-113 Screw, thread making, M6x16

14 UG-156 Not a spare part

15 UG-206 Not a spare part

16 UG-251 Not a spare part

17 UG-530 Not a spare part
5



XO 4 Stand
AN-158 Holder, stand tube
Position Part NO. Assembly Description

1 MG-548 Not a spare part

2 MG-549 Not a spare part

3 UC-170 Not a spare part

4 UG-036 Not a spare part

5 UG-201 Not a spare part

6 UG-259 Washer Ø10.5xØ20.0x2.0
6



XO 4 Stand
AN-060 Basic config., water/air
7



AN-060 Basic config., water/air

XO 4 Stand
Position Part NO. Assembly Description

1 AN-157  Page 9 Mounting plate, v/l

2 AO-778 Valve 2/2 M5, w/adaptor plate

3 UC-038 Filter, exhaust

4 UC-583 Solenoid valve, Ø3, 2 ways

5 UC-584 Solenoid valve, Ø2,5, 3 ways

6 UG-109 Screw, thread making, M3x12

7 UG-111 Screw, thread making, M4x6

8 UG-205 Nut, M4, din 934

9 UG-439 Bracket, filter,exhaust air,XO 4

10 UG-653 Nozzle, oil filter

11 UG-654 Quick coupling Ø6-r1/8 plastic

12 UG-656 Quick fitting, 6/4-4/2

13 UG-658 Water regulator R1/8 - R1/8 VITON

14 UG-659 Fitting, 4mm-R1/8 viton, NSF

15 UG-660 Quick coupling, 4/2-M5 Viton

16 UG-661 Quick coupling 4-6mm, 90-R1/8 Viton

17 UG-662 Quick connect, 6/4-R1/8

18 UG-692 Quick coupling, 6/4-r1/4-90

19 UG-693 Quick coupling, 2X4/2-0-R1/8

20 UG-696 Quick coupling, 4x6/4-r1/4

21 UG-701 Quick coupling, 6/4-r1/8-90

22 UG-719 Quick connector, plug 4/2

23 UG-760 Press. reg./filter, air

24 UG-762 Filter, exhaust air,  XO 4

25 UG-800 Valve 2/2 - 1/8 wg

26 UG-993 Not a spare part

27 UG-995 Not a spare part

28 UH-045 Reg./filter, water mkii
8



XO 4 Stand
AN-157 Mounting plate, v/l
9



AN-157 Mounting plate, v/l

XO 4 Stand
Position Part NO. Assembly Description

1 MG-400 Valve bracket, bottom

2 MG-562 Not a spare part

3 MG-563 Bracket, water regulator

4 MG-564 Not a spare part

5 MG-565 Not a spare part

6 MG-569 Not a spare part

7 UG-111 Screw, thread making, M4x6

8 UG-530 Not a spare part

9 UG-750 Not a spare part

10 UG-750 Not a spare part

11 UG-750 Not a spare part

12 UG-751 Not a spare part

13 UG-751 Not a spare part

14 UG-751 Not a spare part

15 UG-751 Not a spare part

16 UG-916 Not a spare part

17 UG-917 Not a spare part
10



XO 4 Stand
AN-061 Back flow prevention
11



AN-061 Back flow prevention

XO 4 Stand
Position Part NO. Assembly Description

1 AN-298 PCB, vessel, level

2 AO-777 Valve 3/2 M5, w/adaptor plate

3 AO-982 Water filter with tubing

4 AO-983 Non-return valve Ø4/Ø4

5 MG-364 Mixing cup

6 MG-561 Nipple, over run, vessel

7 MG-715 Plug with o-ring Ø8 drilled

8 MG-767 Separation wall,vessel

9 MG-801 Spiral tube 4/2 mm

10 AN-377 Water container

11 UC-038 Filter, exhaust

12 UC-830 Tubing 4/2 blue polyurethan

13 UC-926 Not a spare part

14 UG-109 Screw, thread making, M3x12

15 UG-111 Screw, thread making, M4x6

16 UG-654 Quick coupling Ø6-r1/8 plastic

17 UG-659 Fitting, 4mm-R1/8 viton, NSF

18 UG-660 Quick coupling, 4/2-M5 Viton

19 UG-662 Quick connect, 6/4-R1/8

20 UG-703 Quick coupling, 4/2-r1/8-90

21 UG-799 Nut, stainless steel 1/8

22 UG-800 Valve 2/2 - 1/8 wg

23 UG-809 Valve, back flow prevention

24 UH-057 Non return valve, 4/6 EPDM

25 UH-195 Not a spare part

26 UH-196 Not a spare part

27 UH-197 Not a spare part

28 UH-241 Quick connect, 4/2-M5-90 NSF

29 UH-245 O-ring 14 x 1,78 VITON, SH 75

30 UH-246 O-ring 50 x 3 Viton, 75 SH
12



XO 4 Stand
AN-079 Unit stand, electronics
13



AN-079 Unit stand, electronics

XO 4 Stand
Position Part NO. Assembly Description

1 AO-891 PCB, Stand control with support for LED OP-lampe AN-367

2 AN-369 PCB, Back plane, XO 4

3 AN-371 PCB, Power supply, XO 4

4 AN-378 PCB, Mains, XO 4

5 AN-379 PCB, Video & PC comm/XO SmartLink

6 AN-380 PCB, XO screen

7 AO-184 PCB, Pump control

8 AO-986 PCB, XO widescreen power supply

9 AP-632 PCB, XO HD display psu

10 MH-925 Not a spare part

11 ML-275 Not a spare part

12 ML-281 Cable binder 150 mm

13 MN-472 Not a spare part

14 UC-072 Not a spare part

15 UG-068 Not a spare part

16 UG-110 Screw, thread making, M4x10

17 UG-115 Screw, M4x010

18 UH-092 Not a spare part
14



XO 4 Stand
AN-043 Cover, tube Ø150
15



AN-043 Cover, tube Ø150

XO 4 Stand
Position Part NO. Assembly Description

1 AN-044  Page 17 Panel tube, Ø150, L=88, short

2 AN-514  Page 18 Tube Ø150, L=295, demountable

3 AN-955 Tube ext., Ø150, long, (XO-905 XO White,(RAL7047-30))

3 AO-290 Tube ext., Ø150, long, (XO-906 XO Titanium)

3 AN-496 Tube ext., Ø150, long, (XO-900 XO Grey, RAL 7047-80)

3 AP-847 Tube ext., Ø150, L=1109, long, (CTBS)

3 AO-747 Tube ext., Ø150, long, (XO-903 Silver Metallic)

3 AN-497 Tube ext., Ø150, long, (XO-901 Sea Blue Metallic)

4 UG-024 Not a spare part

5 UG-106 Not a spare part

6 UG-210 Not a spare part

7 UG-251 Not a spare part

8 UG-256 Disc, Ø06.4xØ12.0x1.6

9 UG-418 Cord Ø5.34x20

10 UG-980 Cover plug, Ø20, black
16



XO 4 Stand
AN-044 Panel tube, Ø150, L=88, short
Position Part NO. Assembly Description

1 AP-681 Tube ext., Ø150, L=88, short, (CTBS)

1 AO-720 Tube ext., Ø150, short, (XO-908 Iron Grey (RAL 7011-5))

2 UG-105 Pointed screw, M6x10
17



XO 4 Stand
AN-514 Tube Ø150, L=295, demountable
Position Part NO. Assembly Description

1 MG-626 Mounting plate, logo

2 AO-748 Tube, Ø150, (XO-903 Silver Metallic)

2 AO-499 Tube, Ø150, (XO-901 Sea Blue Metallic)

2 AP-849 Tube, Ø150, L=295, (CTBS)

2 AO-291 Tube, Ø150, (XO-906 XO Titanium)

2 AN-956 Tube, Ø150, (XO-905 XO White,(RAL7047-30))

2 AO-498 Tube, Ø150, (XO-900 XO Grey, RAL 7047-80)

3 UH-254 Not a spare part
18



XO 4 Stand
AN-173 Cuspidor bowl,filter,cover
Position Part NO. Assembly Description

1 AO-244  Page 20 Sleeve, cuspidor bowl

2 MG-150 Gold trap, integral 99,XO 4

3 MG-395 Cuspidor bowl, type 2008

4 MG-894 Cap, gold trap, type 2007
19



XO 4 Stand
AO-244 Sleeve, cuspidor bowl
Position Part NO. Assembly Description

1 AO-242 Not a spare part

2 MG-904 Product feet f/protection sleeve
20



XO 4 Stand
AN-806 Top plate w/o cuspidor
21



AN-806 Top plate w/o cuspidor

XO 4 Stand
Position Part NO. Assembly Description

1 MG-017 Not a spare part

2 MG-018 Not a spare part

3 MG-022 Lock, topplate

4 MG-060 Not a spare part

5 MG-552 Spring adjustment top plate

6 MG-625 Bushing, topplatte

7 AP-630 Top plate w/o cuspidor, (CTBS)

7 AO-774 Top plate w/o cuspidor, (XO-901 Sea Blue Metallic)

7 AO-773 Top plate w/o cuspidor, (XO-900 XO Grey, RAL 7047-80)

7 AO-775 Top plate w/o cuspidor, (XO-903 Silver Metallic)

7 AO-305 Top plate w/o cuspidor, (XO-906 XO Titanium)

7 AO-007 Top plate w/o cuspidor, (XO-905 XO White,(RAL7047-30))

8 UG-110 Screw, thread making, M4x10

9 UG-111 Screw, thread making, M4x6

10 UG-113 Screw, thread making, M6x16

11 UG-232 Screw M3x6 us

12 UG-254 Disc, Ø04.3xØ09.0x0.8

13 UG-401 Rubber nipple Ø9,5x13x2

14 UG-411 Locking house, topplate

15 UG-530 Not a spare part
22



XO 4 Stand
AN-059 Top plate stand, mounted
23



AN-059 Top plate stand, mounted

XO 4 Stand
Position Part NO. Assembly Description

1 AN-186  Page 25 Water connection, top plate

2 AN-521  Page 29 Water reception tank,top plate

3 AO-628 Contact cuspidor,

4 AO-629 Contact, cup filler,

5 MG-017 Not a spare part

6 MG-018 Not a spare part

7 MG-022 Lock, topplate

8 MG-055 Waterglass holder

9 MG-060 Not a spare part

10 KT-009 Kit, top plate, (XO-903 Silver Metallic)

10 KT-044 Kit, top plate, (CTBS)

10 KT-008 Kit, top plate, (XO-901 Sea Blue Metallic)

10 KT-011 Kit, top plate, (XO-906 XO Titanium)

10 KT-007 Kit, top plate, (XO-900 XO Grey, RAL 7047-80)

10 KT-010 Kit, top plate, (XO-905 XO White,(RAL7047-30))

11 MG-552 Spring adjustment top plate

12 MG-625 Bushing, topplatte

13 MG-901 Not a spare part

14 UG-110 Screw, thread making, M4x10

15 UG-111 Screw, thread making, M4x6

16 UG-113 Screw, thread making, M6x16

17 UG-232 Screw M3x6 us

18 UG-279 Washer, din9021 Ø4,3xØ12x1

19 UG-401 Rubber nipple Ø9,5x13x2

20 UG-411 Locking house, topplate

21 UG-530 Not a spare part
24



XO 4 Stand
AN-186 Water connection, top plate
25



AN-186 Water connection, top plate

XO 4 Stand
Position Part NO. Assembly Description

1 CA-037 Switch +cable, suction disin.

2 MG-409 Nozzle, cuspidor/cup filler

3 MG-645 Spring, cuspidor flush pipe

4 MG-646 Flush tube, spittoon

5 MG-647 Tube for cup filler

6 MG-648 Not a spare part

7 MG-649 Not a spare part

8 MG-650 Conn. piece, rinsing tube

9 MG-651 Not a spare part

10 MG-652 Not a spare part

11 UG-110 Screw, thread making, M4x10

12 UG-111 Screw, thread making, M4x6

13 UG-120 Not a spare part

14 UG-472 Not a spare part

15 UG-656 Quick fitting, 6/4-4/2

16 UG-657 Quick coupling, angle, 4/6

17 UH-247 O-ring 6 x 1 Viton, 75 SH
26



XO 4 Stand
AN-520 Water connection, top plate
27



AN-520 Water connection, top plate

XO 4 Stand
Position Part NO. Assembly Description

1 CA-037 Switch +cable, suction disin.

2 MG-590 Not a spare part

3 MG-591 Not a spare part

4 MG-592 Not a spare part

5 MG-593 Not a spare part

6 MG-597 Not a spare part

7 UG-103 Screw, thread making, M4x16

8 UG-111 Screw, thread making, M4x6

9 UG-120 Not a spare part

10 UG-656 Quick fitting, 6/4-4/2

11 UG-657 Quick coupling, angle, 4/6

12 UH-247 O-ring 6 x 1 Viton, 75 SH
28



XO 4 Stand
AN-521 Water reception tank,top plate
Position Part NO. Assembly Description

1 AN-073  Page 30 Tube, drain, top plate

2 MG-887 Drain, cuspidor, type 2007

3 MG-888 Not a spare part

4 MG-889 Gasket,cuspidor bowl, type 2007,XO 4

5 UG-113 Screw, thread making, M6x16

6 UG-229 Not a spare part

7 UG-256 Disc, Ø06.4xØ12.0x1.6

8 UG-320 O-ring, 20x2

9 UG-723 Dürr conn.t-piece,2-female,1-male

10 UG-724 Dürr connect, angle-90

11 UG-730 Dürr connect, clips, blue

12 UH-009 Not a spare part
29



XO 4 Stand
AN-073 Tube, drain, top plate
Position Part NO. Assembly Description

1 MS-356 Hose Ø24, black

2 UG-320 O-ring, 20x2

3 UG-726 Dürr connect, Ø25, male
30



XO 4 Stand
AN-051 Inside service cover, empty
31



AN-051 Inside service cover, empty

XO 4 Stand
Position Part NO. Assembly Description

1 MG-132 Not a spare part

2 MG-505 Not a spare part

3 MG-574 Not a spare part

4 MG-575 Not a spare part

5 MG-577 Not a spare part

6 MG-642 Not a spare part

7 UG-111 Screw, thread making, M4x6

8 UG-112 Not a spare part

9 UG-139 Screw. M3x8

10 UG-207 Nut, M3

11 UG-208 Locknut M5

12 UG-222 Not a spare part

13 UG-750 Not a spare part

14 UG-750 Not a spare part

15 UG-751 Not a spare part

16 UG-900 Not a spare part

17 UG-916 Not a spare part

18 UG-917 Not a spare part
32



XO 4 Stand
AP-629 XO water softener assembly
Position Part NO. Assembly Description

1 MN-022 Not a spare part

2 UG-256 Disc, Ø06.4xØ12.0x1.6

3 UH-150 Not a spare part

4 UH-151 Not a spare part

5 UH-152 Quick coupling 3/8-Ø6 tube 90deg

6 UH-153 Quick coupling 3/8-Ø6 tube straight

7 UH-154 Gasket Ø15/Ø9,5x1,5, fiber

8 UH-200 XO water softener, filter cartridge

9 UH-201 XO water softener, filter head
33



XO 4 Stand
AN-037 Covers stand
34



AN-037 Covers stand

XO 4 Stand
Position Part NO. Assembly Description

1 AO-087  Page 37 Panel, right front, (XO-903 Silver Metallic)

1 AO-086  Page 37 Panel, right front, (XO-901 Sea Blue Metallic)

1 AP-485  Page 37 Panel, right front, (CTBS)

1 AO-649  Page 37 Panel, right front, (XO-906 XO Titanium)

1 AO-088  Page 37 Panel, right front, (XO-905 XO White,(RAL7047-30))

1 AO-085  Page 37 Panel, right front, (XO-900 XO Grey, RAL 7047-80)

2 AO-393  Page 38 Panel, right, middle, (XO-906 XO Titanium)

2 AO-092  Page 38 Panel, right, middle, (XO-903 Silver Metallic)

2 AO-093  Page 38 Panel, right, middle, (XO-905 XO White,(RAL7047-30))

2 AP-486  Page 38 Panel, right, middle, (CTBS)

2 AO-091  Page 38 Panel, right, middle, (XO-901 Sea Blue Metallic)

2 AO-089  Page 38 Panel, right, middle, (XO-900 XO Grey, RAL 7047-80)

3 AO-650  Page 39 Panel, right, rear, (XO-906 XO Titanium)

3 AP-487  Page 39 Panel, right, rear, (CTBS)

3 AO-095  Page 39 Panel, right, rear, (XO-901 Sea Blue Metallic)

3 AO-096  Page 39 Panel, right, rear, (XO-903 Silver Metallic)

3 AO-094  Page 39 Panel, right, rear, (XO-900 XO Grey, RAL 7047-80)

3 AO-097  Page 39 Panel, right, rear, (XO-905 XO White,(RAL7047-30))

4 AO-104  Page 40 Panel, rear, left, (XO-903 Silver Metallic)

4 AP-837  Page 40 Panel, rear, left, (CTBS)

4 AO-103  Page 40 Panel, rear, left, (XO-901 Sea Blue Metallic)

4 AP-488  Page 40 Panel, rear, left, (CTBS)

4 AP-611  Page 40 Panel, rear, left, w/sign XO 4-6, (CTBS) (XB-931 Traffic White)

4 AO-098  Page 40 Panel, rear, left, (XO-900 XO Grey, RAL 7047-80)

4 AO-651  Page 40 Panel, rear, left, (XO-906 XO Titanium)

4 AO-107  Page 40 Panel, rear, left, (XO-905 XO White,(RAL7047-30))

5 AO-109  Page 42 Panel, rear, right, (XO-901 Sea Blue Metallic)

5 AP-839  Page 42 Panel, rear, right, (CTBS)

5 AO-111  Page 42 Panel, rear, right, (XO-905 XO White,(RAL7047-30))

5 AO-652  Page 42 Panel, rear, right, (XO-906 XO Titanium)

5 AP-489  Page 42 Panel, rear, right, (CTBS)

5 AO-110  Page 42 Panel, rear, right, (XO-903 Silver Metallic)
35



AN-037 Covers stand

XO 4 Stand
5 AO-108  Page 42 Panel, rear, right, (XO-900 XO Grey, RAL 7047-80)

6 AP-490  Page 44 Panel, left, w/ doors, (CTBS)

6 AO-113  Page 44 Panel, left, w/ doors, (XO-901 Sea Blue Metallic)

6 AO-634  Page 44 Panel, left, w/ doors, (XO-905 XO White,(RAL7047-30))

6 AO-112  Page 44 Panel, left, w/ doors, (XO-900 XO Grey, RAL 7047-80)

6 AO-138  Page 44 Panel, left, w/ doors, (XO-906 XO Titanium)

6 AO-114  Page 44 Panel, left, w/ doors, (XO-903 Silver Metallic)

7 AO-271 Left panel w/o doors, (XO-906 XO Titanium)

7 AO-119 Left panel w/o doors, (XO-905 XO White,(RAL7047-30))

7 AO-117 Left panel w/o doors, (XO-901 Sea Blue Metallic)

7 AO-118 Left panel w/o doors, (XO-903 Silver Metallic)

7 AO-116 Left panel w/o doors, (XO-900 XO Grey, RAL 7047-80)

8 AO-124  Page 47 Cover,plate, socket w/o chair,

9 AO-125  Page 43 Panel right, w/o chair, (XO-900 XO Grey, RAL 7047-80)

9 AO-247  Page 43 Panel right, w/o chair, (XO-906 XO Titanium)

9 AO-126  Page 43 Panel right, w/o chair, (XO-901 Sea Blue Metallic)

9 AO-128  Page 43 Panel right, w/o chair, (XO-905 XO White,(RAL7047-30))

9 AO-127  Page 43 Panel right, w/o chair, (XO-903 Silver Metallic)

10 AN-404 Panel, front, (XO-900 XO Grey, RAL 7047-80)

10 AN-405 Panel, front, (XO-901 Sea Blue Metallic)

10 AN-917 Panel, front, (XO-905 XO White,(RAL7047-30))

10 AO-252 Panel, front, (XO-906 XO Titanium)

10 AP-403 Panel, front, (CTBS)

10 AN-706 Panel, front, (XO-903 Silver Metallic)

Position Part NO. Assembly Description
36



XO 4 Stand
AN-038 Panel, right front
Position Part NO. Assembly Description

1 AN-408 Panel, side, right, front, (XO-900 XO Grey, RAL 7047-80)

1 AN-995 Panel, side, right, front, (XO-905 XO White,(RAL7047-30))

1 AN-409 Panel, side, right, front, (XO-901 Sea Blue Metallic)

1 AO-254 Panel, side, right, front, (XO-906 XO Titanium)

1 AN-708 Panel, side, right, front, (XO-903 Silver Metallic)

1 AP-473 Panel, side, right, front, (CTBS)

2 UG-417 Brush pa6 black Ø0,15/15

3 UG-912 Hose pvc transp. Ø5xØ9
37



XO 4 Stand
AN-039 Panel, right, middle
Position Part NO. Assembly Description

1 AN-410 Panel, side, right, centre, (XO-900 XO Grey, RAL 7047-80)

1 AP-474 Panel, side, right, centre, (CTBS)

1 AN-411 Panel, side, right, centre, (XO-901 Sea Blue Metallic)

1 AN-709 Panel, side, right, centre, (XO-903 Silver Metallic)

1 AN-920 Panel, side, right, centre, (XO-905 XO White,(RAL7047-30))

1 AO-255 Panel, side, right, centre, (XO-906 XO Titanium)

2 UG-417 Brush pa6 black Ø0,15/15

3 UG-912 Hose pvc transp. Ø5xØ9
38



XO 4 Stand
AN-040 Panel, right, rear
Position Part NO. Assembly Description

1 AP-472 Panel, side, right, rear, (CTBS)

1 AN-989 Panel, side, right, rear, (XO-905 XO White,(RAL7047-30))

1 AN-407 Panel, side, right, rear, (XO-901 Sea Blue Metallic)

1 AN-406 Panel, side, right, rear, (XO-900 XO Grey, RAL 7047-80)

1 AO-253 Panel, side, right, rear, (XO-906 XO Titanium)

1 AN-707 Panel, side, right, rear, (XO-903 Silver Metallic)

2 UG-103 Screw, thread making, M4x16

3 UG-402 Spacer Ø4,2xØ5x10 brass

4 UG-417 Brush pa6 black Ø0,15/15

5 UG-912 Hose pvc transp. Ø5xØ9
39



XO 4 Stand
AN-041 Panel, rear, left
Position Part NO. Assembly Description

1 AN-704 Rear panel, left, (XO-903 Silver Metallic)

1 AN-401 Rear panel, left, (XO-901 Sea Blue Metallic)

1 AN-915 Not a spare part (XO-905 XO White,(RAL7047-30))

1 AO-250 Rear panel, left, (XO-906 XO Titanium)

1 AN-400 Rear panel, left, (XO-900 XO Grey, RAL 7047-80)

2 UG-412 Lock pin, panel

3 UG-413 Lock washer, panel

4 UG-912 Hose pvc transp. Ø5xØ9
40



XO 4 Stand
AP-488 Panel, rear, left,
Position Part NO. Assembly Description

1 AP-470 Rear panel, left, (CTBS)

2 MN-058 Product sign XO 4-2, metal

3 MN-059 Product sign XO 4-6, metal

4 UG-412 Lock pin, panel

5 UG-413 Lock washer, panel

6 UG-912 Hose pvc transp. Ø5xØ9
41



XO 4 Stand
AN-042 Cover back right,
Position Part NO. Assembly Description

1 AN-402 Rear panel, right, (XO-900 XO Grey, RAL 7047-80)

1 AO-251 Rear panel, right, (XO-906 XO Titanium)

1 AN-705 Rear panel, right, (XO-903 Silver Metallic)

1 AN-403 Rear panel, right, (XO-901 Sea Blue Metallic)

1 AN-988 Rear panel, right, (XO-905 XO White,(RAL7047-30))

1 AP-471 Rear panel, right, (CTBS)

2 UG-412 Lock pin, panel

3 UG-413 Lock washer, panel

4 UG-912 Hose pvc transp. Ø5xØ9
42



XO 4 Stand
AO-129 Panel right, w/o chair
Position Part NO. Assembly Description

1 AO-647 Panel right, w/o chair, (XO-900 XO Grey, RAL 7047-80)

1 AP-449 Panel right, w/o chair, (CTBS)

1 AO-303 Panel right, w/o chair, (XO-906 XO Titanium)

1 AO-648 Panel right, w/o chair, (XO-901 Sea Blue Metallic)

1 AO-695 Panel right, w/o chair, (XO-903 Silver Metallic)

1 AN-970 Panel right, w/o chair, (XO-905 XO White,(RAL7047-30))

2 UG-103 Screw, thread making, M4x16

3 UG-402 Spacer Ø4,2xØ5x10 brass

4 UG-912 Hose pvc transp. Ø5xØ9
43



XO 4 Stand
AN-078 Left side panel incl.doors
44



AN-078 Left side panel incl.doors

XO 4 Stand
Position Part NO. Assembly Description

1 AP-475 Panel left, (CTBS)

1 AN-412 Panel left, (XO-900 XO Grey, RAL 7047-80)

1 AN-413 Panel left, (XO-901 Sea Blue Metallic)

1 AN-710 Panel left, (XO-903 Silver Metallic)

1 AN-921 Panel left, (XO-905 XO White,(RAL7047-30))

1 AN-253 Panel left, (XO-901 Sea Blue Metallic)

1 AO-256 Panel left, (XO-906 XO Titanium)

1 AN-252 Panel left, (XO-900 XO Grey, RAL 7047-80)

2 MG-144 Not a spare part

3 AP-701 Not a spare part (CTBS)

3 AN-992 Not a spare part (XO-909 Iron Grey (RAL 7011-30))

3 AN-991 Not a spare part (XO-905 XO White,(RAL7047-30))

4 MG-281 Not a spare part

5 MG-282 Not a spare part

6 AP-702 Not a spare part (CTBS)

6 AN-994 Not a spare part (XO-909 Iron Grey (RAL 7011-30))

6 AN-993 Not a spare part (XO-905 XO White,(RAL7047-30))

7 MG-284 Not a spare part

8 MN-139 Not a spare part

9 UG-103 Screw, thread making, M4x16

10 UG-207 Nut, M3

11 UG-402 Spacer Ø4,2xØ5x10 brass

12 UG-912 Hose pvc transp. Ø5xØ9
45



XO 4 Stand
AN-646 Panel right, w/o chair
Position Part NO. Assembly Description

1 AN-649 Cover supporting leg, (XO-908)

2 AO-647 Panel right, w/o chair, (XO-900 XO Grey, RAL 7047-80)

2 AP-449 Panel right, w/o chair, (CTBS)

2 AO-303 Panel right, w/o chair, (XO-906 XO Titanium)

2 AO-648 Panel right, w/o chair, (XO-901 Sea Blue Metallic)

2 AO-695 Panel right, w/o chair, (XO-903 Silver Metallic)

2 AN-970 Panel right, w/o chair, (XO-905 XO White,(RAL7047-30))

3 UC-580 Not a spare part

4 UG-103 Screw, thread making, M4x16

5 UG-223 Not a spare part

6 UG-402 Spacer Ø4,2xØ5x10 brass

7 UG-526 Not a spare part

8 UG-912 Hose pvc transp. Ø5xØ9

9 UG-970 Not a spare part
46



XO 4 Stand
AO-124 Cover,plate, socket w/o chair,
Position Part NO. Assembly Description

1 AN-649 Cover supporting leg, (XO-908)

2 UC-580 Not a spare part

3 UG-103 Screw, thread making, M4x16

4 UG-223 Not a spare part

5 UG-526 Not a spare part

6 UG-970 Not a spare part
47



XO 4 Stand
AN-056 Stand tube lamp, basic
48



AN-056 Stand tube lamp, basic

XO 4 Stand
Position Part NO. Assembly Description

1 AN-137  Page 54 Stop,stand tube, rear arm

2 AN-138  Page 53 Guide, stand tube

3 MG-021 Connector sleeve, stand/lamp tube

4 AN-437 Cover plug, rear arm, bridge, (XO-901 Sea Blue Metallic)

4 AN-721 Cover plug, rear arm, bridge, (XO-903 Silver Metallic)

4 AO-267 Cover plug, rear arm, bridge, (XO-906 XO Titanium)

4 AN-932 Cover plug, rear arm, bridge, (XO-905 XO White,(RAL7047-30))

4 AP-416 Cover plug, rear arm, bridge, (CTBS)

4 AN-436 Cover plug, rear arm, bridge, (XO-900 XO Grey, RAL 7047-80)

5 MG-351 Bearing bushing 1

6 MG-352 Bearing bushing 2

7 AN-731 Tube bridge, lamp arm, (XO-903 Silver Metallic)

7 AN-457 Tube bridge, lamp arm, (XO-901 Sea Blue Metallic)

7 AP-431 Tube bridge, lamp arm, (CTBS)

7 AN-456 Tube bridge, lamp arm, (XO-900 XO Grey, RAL 7047-80)

7 AO-285 Tube bridge, lamp arm, (XO-906 XO Titanium)

7 AN-947 Tube bridge, lamp arm, (XO-905 XO White,(RAL7047-30))

8 MG-537 Guide Ø100, stand tube

9 MG-791 Tube,screen-lamp v2

10 MR-076 O-ring 47.22 x 3.53

11 UG-306 O-ring Ø085.09xØ05.34

12 UG-410 Bearing ring, Ø55xØ60x35

13 UG-421 Cover plug Ø20, black
49



XO 4 Stand
AN-136 Tube,stand,screen/lamp
50



AN-136 Tube,stand,screen/lamp

XO 4 Stand
Position Part NO. Assembly Description

1 AN-137  Page 54 Stop,stand tube, rear arm

2 AN-138  Page 53 Guide, stand tube

3 MG-021 Connector sleeve, stand/lamp tube

4 AN-437 Cover plug, rear arm, bridge, (XO-901 Sea Blue Metallic)

4 AN-721 Cover plug, rear arm, bridge, (XO-903 Silver Metallic)

4 AO-267 Cover plug, rear arm, bridge, (XO-906 XO Titanium)

4 AN-932 Cover plug, rear arm, bridge, (XO-905 XO White,(RAL7047-30))

4 AP-416 Cover plug, rear arm, bridge, (CTBS)

4 AN-436 Cover plug, rear arm, bridge, (XO-900 XO Grey, RAL 7047-80)

5 MG-351 Bearing bushing 1

6 MG-352 Bearing bushing 2

7 MG-537 Guide Ø100, stand tube

8 AN-634 Cover plug, screen w/o lamp, (XO-901 Sea Blue Metallic)

8 AO-302 Cover plug, screen w/o lamp, (XO-906 XO Titanium)

8 AP-448 Cover plug, screen w/o lamp, (CTBS)

8 AN-902 Cover plug, screen w/o lamp, (XO-903 Silver Metallic)

8 AN-969 Cover plug, screen w/o lamp, (XO-905 XO White,(RAL7047-30))

8 AN-633 Cover plug, screen w/o lamp, (XO-900 XO Grey, RAL 7047-80)

9 MG-791 Tube,screen-lamp v2

10 AN-809 Tube,bridge-screen arm, (XO-900 XO Grey, RAL 7047-80)

10 AN-811 Tube,bridge-screen arm, (XO-903 Silver Metallic)

10 AN-971 Tube,bridge-screen arm, (XO-905 XO White,(RAL7047-30))

10 AP-450 Tube,bridge-screen arm, (CTBS)

10 AN-810 Tube,bridge-screen arm, (XO-901 Sea Blue Metallic)

10 AO-306 Tube,bridge-screen arm, (XO-906 XO Titanium)

11 AN-814 Tube,screen-lamp arm, (XO-903 Silver Metallic)

11 AN-813 Tube,screen-lamp arm, (XO-901 Sea Blue Metallic)

11 AN-812 Tube,screen-lamp arm, (XO-900 XO Grey, RAL 7047-80)

11 AO-307 Tube,screen-lamp arm, (XO-906 XO Titanium)

11 AP-451 Tube,screen-lamp arm, (CTBS)

11 AN-972 Tube,screen-lamp arm, (XO-905 XO White,(RAL7047-30))

12 MR-076 O-ring 47.22 x 3.53
51



AN-136 Tube,stand,screen/lamp

XO 4 Stand
13 UG-306 O-ring Ø085.09xØ05.34

14 UG-410 Bearing ring, Ø55xØ60x35

15 UG-421 Cover plug Ø20, black

Position Part NO. Assembly Description
52



XO 4 Stand
AN-138 Guide, stand tube
Position Part NO. Assembly Description

1 MG-537 Guide Ø100, stand tube

2 MG-538 Union, guide, Ø100 stand tube
53



XO 4 Stand
AN-137 Stop,stand tube, rear arm
Position Part NO. Assembly Description

1 MG-539 Not a spare part

2 UC-829 Not a spare part

3 UG-033 Not a spare part
54



XO 4 Stand
AN-518 X-ray adaptor, generel parts
55



AN-518 X-ray adaptor, generel parts

XO 4 Stand
Position Part NO. Assembly Description

1 MG-626 Mounting plate, logo

2 MG-629 Not a spare part

3 AO-300 X-ray adaptor, (XO-906 XO Titanium)

3 AP-851 X-ray adaptor, (CTBS)

3 AN-536 X-ray adaptor, (XO-901 Sea Blue Metallic)

3 AN-535 X-ray adaptor, (XO-900 XO Grey, RAL 7047-80)

3 AN-967 X-ray adaptor, (XO-905 XO White,(RAL7047-30))

3 AN-749 X-ray adaptor, (XO-903 Silver Metallic)

4 AN-537 Bottom plate,x-ray adp, (XO-900 XO Grey, RAL 7047-80)

4 AO-301 Bottom plate,x-ray adp, (XO-906 XO Titanium)

4 AP-447 Bottom plate,x-ray adp, (CTBS)

4 AN-750 Bottom plate,x-ray adp, (XO-903 Silver Metallic)

4 AN-968 Bottom plate,x-ray adp, (XO-905 XO White,(RAL7047-30))

4 AN-538 Bottom plate,x-ray adp, (XO-901 Sea Blue Metallic)

5 UG-103 Screw, thread making, M4x16

6 UG-252 Not a spare part

7 UG-414 Magnet Ø6,35x6,35 neodymium

8 UG-441 Logo Ø40

9 UG-933 Not a spare part
56



XO 4 Stand
AN-531 Bush, Ø32,1
Position Part NO. Assembly Description

1 MG-628 Bush, x-ray adapter

2 MR-310 O-ring 45 x 2

3 UA-574 Not a spare part

4 UG-070 Not a spare part
57



XO 4 Stand
AN-847 Assembly, bushes for xray
Position Part NO. Assembly Description

1 AN-531  Page 57 Bush, Ø32,1

2 AN-532 Bush, Ø24,1

3 AN-533 Bush, Ø25,1

4 AN-534 Bush, ø??

5 AN-843 Bush, Ø30,1

6 AO-383 Extension 160mm, x-ray, (XO-903 Silver Metallic)

6 AO-381 Extension 160mm, x-ray, (XO-900 XO Grey, RAL 7047-80)

6 AO-082 Extension 160mm, x-ray, (XO-905 XO White,(RAL7047-30))

6 AO-384 Extension 160mm, x-ray, (XO-901 Sea Blue Metallic)

6 AO-314 Extension 160mm, x-ray, (XO-906 XO Titanium)

6 AP-458 Extension 160mm, x-ray, (CTBS)
58



XO 4 Stand, suction
59



XO 4 Stand, suction
AN-077 Suction, flushing unit
60



AN-077 Suction, flushing unit

XO 4 Stand, suction
Position Part NO. Assembly Description

1 AN-298 PCB, vessel, level

2 AN-062  Page 62 Suction valves

3 MG-348 Bracket, suction disinfection

4 MG-364 Mixing cup

5 MG-561 Nipple, over run, vessel

6 MG-715 Plug with o-ring Ø8 drilled

7 MG-767 Separation wall,vessel

8 MN-476 Not a spare part

9 MN-483 Not a spare part

10 UC-127 Y-shaped connection piece

11 UG-110 Screw, thread making, M4x10

12 UG-111 Screw, thread making, M4x6

13 UG-139 Screw. M3x8

14 UG-654 Quick coupling Ø6-r1/8 plastic

15 UG-659 Fitting, 4mm-R1/8 viton, NSF

16 UG-662 Quick connect, 6/4-R1/8

17 UG-701 Quick coupling, 6/4-r1/8-90

18 UG-703 Quick coupling, 4/2-r1/8-90

19 UG-706 Quick connect, 6/4-M5-90

20 UG-719 Quick connector, plug 4/2

21 UG-799 Nut, stainless steel 1/8

22 UG-800 Valve 2/2 - 1/8 wg

23 UG-801 Valve 3/2 - 1/8 wg

24 UH-057 Non return valve, 4/6 EPDM

25 UH-246 O-ring 50 x 3 Viton, 75 SH

26 UH-309 Not a spare part
61



XO 4 Stand, suction
AN-062 Suction valves
62



AN-062 Suction valves

XO 4 Stand, suction
Position Part NO. Assembly Description

1 AN-072  Page 64 Suction valve, suction select

2 AO-725 Front, suction valve, (XO-903 Silver Metallic)

2 AO-197 Front, suction valve, (XO-905 XO White,(RAL7047-30))

2 AO-272 Front, suction valve, (XO-906 XO Titanium)

2 AO-444 Front, suction valve, (XO-900 XO Grey, RAL 7047-80)

2 AO-445 Front, suction valve, (XO-901 Sea Blue Metallic)

2 AP-460 Front, suction valve, (CTBS)

3 MG-155 Bracket, suction valves

4 MG-822 Not a spare part

5 UC-478 Not a spare part

6 UG-238 Screw, plastic M3x10
63



XO 4 Stand, suction
AN-072 Suction valve, suction select
64



AN-072 Suction valve, suction select

XO 4 Stand, suction
Position Part NO. Assembly Description

1 AC-033 Tube connector, suction

2 AE-124 Holder with bellow, selectvac

3 AN-069  Page 66 Filter holder suction  XO 4

4 AN-070  Page 67 Filter tube selectvac XO 4

5 MC-105 Retaining spring, select vac

6 MG-278 Filterhouse, small, suc.valve

7 MG-477 House, filter, select valve

8 MN-164 Tube connector, stainless

9 MR-075 Filter tube

10 MR-210 O-ring 45 x 2

11 UC-039 O-ring Ø5 x 1.5

12 UG-205 Nut, M4, din 934

13 UG-320 O-ring, 20x2
65



XO 4 Stand, suction
AN-069 Filter holder suction  XO 4
Position Part NO. Assembly Description

1 MG-478 Not a spare part

2 UC-040 O-ring Ø4.48 x 1.78
66



XO 4 Stand, suction
AN-070 Filter tube selectvac XO 4
Position Part NO. Assembly Description

1 MG-479 Filter holder,suction valve

2 UC-063 O-ring Ø17.17 x 1.78

3 UC-064 O-ring Ø28.30 x 1.78
67



XO 4 Stand, suction
AN-068 Suction tube Ø11 w. nipples,l=1650mm
Position Part NO. Assembly Description

1 MC-263 Reduction, suction Ø11 - 7

2 MG-476 Suction nipple,Ø11,

3 MG-481 Jacket,suction tube nipple Ø11

4 MG-483 Nipple, suction hose Ø11,

5 UC-692 Strapex ribbon 6 mm, white

6 UH-194 Hose, suction, Ø12, grey, (RAL 7011)
68



XO 4 Stand, suction
AN-067 Suction tube Ø16 w. nipples,l=1650mm
Position Part NO. Assembly Description

1 ME-160 Innertubing for Ø16, suc.tube

2 MG-475 Suction nipple,Ø16,

3 MG-480 Jacket,suction tube nipple Ø16

4 MG-482 Nipple, suction hose Ø16,

5 UC-852 O-ring Ø18 x 1 black

6 UH-193 Hose, suction, Ø17, grey (RAL 7011)
69



XO 4 Stand, suction
AN-176 Tube,suction valve,combi
Position Part NO. Assembly Description

1 MS-356 Hose Ø24, black

2 MS-356 Hose Ø24, black

3 UG-320 O-ring, 20x2

4 UG-721 Dürr connect, joint link-45

5 UG-725 Dürr connect, Ø25, female

6 UG-728 Dürr connect, y-piece

7 UG-730 Dürr connect, clips, blue

8 UG-731 Dürr connect, 2-female
70



XO 4 Stand, suction
AN-066 Cuspidor valve XO 4
71



AN-066 Cuspidor valve XO 4

XO 4 Stand, suction
Position Part NO. Assembly Description

1 AN-074  Page 73 Tube, Ø25, cuspidor valve

2 AN-075  Page 74 Tube Ø25, cuspidor valve

3 AN-076  Page 75 Tube, Ø25, cuspidor valve

4 AN-183  Page 76 Tube, Ø25, cusp.valve, suction

5 CA-037 Switch +cable, suction disin.

6 MN-148 Not a spare part

7 MN-209 Not a spare part

8 MR-212 Not a spare part

9 UC-742 Cover plug Ø4 mm

10 UC-823 Cuspidor valve, Dürr

11 UG-111 Screw, thread making, M4x6

12 UG-222 Not a spare part

13 UG-320 O-ring, 20x2

14 UG-691 Quick coupling, Y piece 4/2

15 UG-721 Dürr connect, joint link-45

16 UG-723 Dürr conn.t-piece,2-female,1-male

17 UG-724 Dürr connect, angle-90

18 UG-728 Dürr connect, y-piece

19 UG-730 Dürr connect, clips, blue

20 UG-732 Not a spare part

21 UG-736 Dürr connect, Ø25 male/female,2 suction
72



XO 4 Stand, suction
AN-074 Tube, Ø25, cuspidor valve
Position Part NO. Assembly Description

1 MS-356 Hose Ø24, black

2 UG-320 O-ring, 20x2

3 UG-725 Dürr connect, Ø25, female

4 UG-726 Dürr connect, Ø25, male
73



XO 4 Stand, suction
AN-075 Tube Ø25, cuspidor valve
Position Part NO. Assembly Description

1 MS-356 Hose Ø24, black

2 UG-725 Dürr connect, Ø25, female
74



XO 4 Stand, suction
AN-076 Tube, Ø25, cuspidor valve
Position Part NO. Assembly Description

1 MS-356 Hose Ø24, black

2 UG-725 Dürr connect, Ø25, female
75



XO 4 Stand, suction
AN-183 Tube, Ø25, cusp.valve, suction
Position Part NO. Assembly Description

1 MS-356 Hose Ø24, black

2 UG-725 Dürr connect, Ø25, female
76



XO 4 Stand, suction
AN-334 Amalgam separator,combi
77



AN-334 Amalgam separator,combi

XO 4 Stand, suction
Position Part NO. Assembly Description

1 AN-176  Page 70 Tube,suction valve,combi

2 AN-177  Page 79 Tube, cuspidor, combi

3 AN-178  Page 80 Tube, drain, combi

4 AN-179  Page 81 Tube,suction supply,combi

5 MC-900 Mount.fitting,display,Dürr

6 MG-133 Not a spare part

7 MG-485 Bush, control, cuspidor valve

8 MG-618 Mounting bracket, cas1

9 MR-212 Not a spare part

10 UC-827 Tube connector, Ø20-Ø32

11 UG-103 Screw, thread making, M4x16

12 UG-111 Screw, thread making, M4x6

13 UG-148 Plastic screw, m04x12

14 UG-149 Screw, M3x20

15 UG-207 Nut, M3

16 UG-209 Not a spare part

17 UG-222 Not a spare part

18 UG-320 O-ring, 20x2

19 UG-721 Dürr connect, joint link-45

20 UG-724 Dürr connect, angle-90

21 UG-730 Dürr connect, clips, blue

22 UG-919 Controlpanel, Dürr cas1

23 UG-920 Combi separator,cas1,Dürr,XO 4
78



XO 4 Stand, suction
AN-177 Tube, cuspidor, combi
Position Part NO. Assembly Description

1 MS-356 Hose Ø24, black

2 UG-320 O-ring, 20x2

3 UG-725 Dürr connect, Ø25, female

4 UG-726 Dürr connect, Ø25, male
79



XO 4 Stand, suction
AN-178 Tube, drain, combi
Position Part NO. Assembly Description

1 MS-356 Hose Ø24, black

2 UG-725 Dürr connect, Ø25, female
80



XO 4 Stand, suction
AN-179 Tube,suction supply,combi
Position Part NO. Assembly Description

1 MS-356 Hose Ø24, black

2 UG-320 O-ring, 20x2

3 UG-725 Dürr connect, Ø25, female

4 UG-729 Not a spare part

5 UG-730 Dürr connect, clips, blue
81



AN-179 Tube,suction supply,combi

XO 4 Stand, suction
82



XO 4 Unit stand, system for suction clean
83



XO 4 Unit stand, system for suction clean
AN-063 Suction clean
Position Part NO. Assembly Description

1 AN-047  Page 85 Service module, suction clean

2 AN-164  Page 86 Service module, suction clean

3 AO-346 Pump, with connectors

4 MG-677 Bracket, pump

5 UG-111 Screw, thread making, M4x6

6 UG-224 Screw for plastic, M3x6

7 UG-708 Quick coupling, t-piece, 6/4

8 UG-717 Quick fitting, 6/4-4/2
84



XO 4 Unit stand, system for suction clean
AN-047 Service module, suction clean
Position Part NO. Assembly Description

1 AN-374 PCB, Level sensor, XO 4

2 MG-361 Receiver, XO suction disinfec.

3 MG-398 Holder for suc.dis. container

4 MG-436 Not a spare part

5 MG-497 Not a spare part

6 MG-596 Snap lock, clips

7 MG-914 Fitting, tubing 1/8

8 MG-917 Tubing, 4 X 6 X 159 yellow

9 UG-102 Screw, thread making, M3x006 DIN7500

10 UG-115 Screw, M4x010

11 UG-208 Locknut M5

12 UG-700 Quick connect, 6/4-r1/8

13 UG-718 Not a spare part

14 UH-046 O-ring, Ø9,30x2,4 EPDM black
85



XO 4 Unit stand, system for suction clean
AN-164 Service module, suction clean
Position Part NO. Assembly Description

1 MG-429 Insert, XO suction disinfection

2 MG-430 Connector suction disinfection

3 MG-431 Not a spare part

4 MG-507 Tightening fittings suc.clean

5 UG-111 Screw, thread making, M4x6

6 UG-700 Quick connect, 6/4-r1/8

7 UG-911 Not a spare part
86



XO 4 Unit stand, system for water clean
87



XO 4 Unit stand, system for water clean
AN-166 Water clean
Position Part NO. Assembly Description

1 AN-167  Page 89 Water clean, module

2 AO-346 Pump, with connectors

3 MG-677 Bracket, pump

4 UG-111 Screw, thread making, M4x6

5 UG-224 Screw for plastic, M3x6
88



XO 4 Unit stand, system for water clean
AN-167 Water clean, module
Position Part NO. Assembly Description

1 AN-374 PCB, Level sensor, XO 4

2 MG-360 Holder for w.c. container

3 MG-396 Receiver, XO water clean

4 MG-436 Not a spare part

5 MG-497 Not a spare part

6 MG-596 Snap lock, clips

7 MG-914 Fitting, tubing 1/8

8 MG-916 Tubing, 4 X 6 X 159 nature

9 UG-102 Screw, thread making, M3x006 DIN7500

10 UG-115 Screw, M4x010

11 UG-208 Locknut M5

12 UG-702 Fitting 1/8 rg x 4 mm

13 UG-718 Not a spare part

14 UH-046 O-ring, Ø9,30x2,4 EPDM black
89



XO 4 Unit stand, system for water clean
AP-922 Instrument support,water clean
Position Part NO. Assembly Description

1 AE-743 Adaptor, hygiflex, syringe

2 AO-344  Page 91 Water conn., water clean plate

3 MG-658 Not a spare part

4 MG-659 Instrumentholder, water clean

5 MG-661 Rubber foot, water clean

6 MG-662 Nipple, water clean

7 UA-707 Screw M3 x 4

8 UG-935 Tube, silicone
90



XO 4 Unit stand, system for water clean
AO-344 Water conn., water clean plate
Position Part NO. Assembly Description

1 MG-660 Nipple, flushtube, water clean

2 MG-893 Not a spare part

3 UC-089 Not a spare part

4 UH-073 O-ring Ø10,0x2,0 SIL
91



AO-344 Water conn., water clean plate

XO 4 Unit stand, system for water clean
92



XO 4 Valve System and Instrument Tubes
93



XO 4 Valve System and Instrument Tubes
TX-002 Valve modules
Position Part NO. Assembly Description

1 AN-080  Page 95 Valve module, syringe

2 AN-081  Page 98 Valve module,motor/turbine

3 AN-082  Page 99 Valve module, scaler

4 AN-083  Page 100 Valve module, Lysta/Osseo

5 AN-169  Page 103 Valve module, DÛRR cam

6 AN-202  Page 101 Valve module, EMS w/light

7 AO-320  Page 104 Valve module, MX motor

8 AO-327  Page 105 Valve module, motor/turbine

9 AO-400  Page 107 Valve module, EMS NO PAiN

10 AO-995  Page 111 Valve module, DÛRR vistacam ix. usb

11 AO-999  Page 113 Valve module, DÛRR vistacam ix-hd. usb

12 AP-829  Page 109 Valve module, XO ODONTOCURE
94



XO 4 Valve System and Instrument Tubes
AN-080 Valve module, syringe
95



AN-080 Valve module, syringe

XO 4 Valve System and Instrument Tubes
Position Part NO. Assembly Description

1 AN-503 Proportionalvalve sprayair+conct.XO 4

2 AN-504 Valve syringe, air, -block

3 AN-506 Valve water, 2/2, -block

4 AN-509  Page 173 Connector box with pins

5 AN-510  Page 169 PCB, Suspension, syringe/lc/osseo

6 AN-513  Page 168 Hose connection with o-ring

7 AN-903  Page 97 Proportional valve, water + conn.

8 AP-040  Page 116 Start block with fittings

9 CA-100 Flat cable start block

10 FS-078 Tube, green

11 MG-230 Sealing plug, valve block

12 MG-609 Locking plate for hose conn.

13 MR-202 O-ring, 4 x 1,5

14 UG-132 Not a spare part

15 UG-133 Not a spare part

16 UG-224 Screw for plastic, M3x6

17 UG-226 Bottom swaged screw 3x8

18 UG-240 Screw for plastic M3x14

19 UG-686 Angle fittings, M5xØ3 f. prop. valve

20 UG-848 O-ring Ø13,00x1,30 fpm
96



XO 4 Valve System and Instrument Tubes
AN-903 Proportional valve, water + conn.
Position Part NO. Assembly Description

1 AN-505 Prop valve, water + conct

2 MG-750 Not a spare part

3 MR-150 Gasket, seat, valve

4 SD-307 O-ring, 12 x 1,5 Viton

5 UG-132 Not a spare part

6 UH-076 O-ring 12,5x1,1 fkm
97



XO 4 Valve System and Instrument Tubes
AN-081 Valve module,motor/turbine
Position Part NO. Assembly Description

1 AN-091  Page 119 Feed-through nozzle w. o-rings

2 AN-501  Page 118 Instrument block with balls

3 AN-506 Valve water, 2/2, -block

4 AN-507 Valve airspray, 3/2, -block

5 AN-508 Proportional valve drive air, -block

6 AN-509  Page 173 Connector box with pins

7 AN-510  Page 169 PCB, Suspension, syringe/lc/osseo

8 CA-101 Flat cable block valve

9 MG-498 Not a spare part

10 MG-969 Not a spare part

11 MR-202 O-ring, 4 x 1,5

12 UG-132 Not a spare part

13 UG-226 Bottom swaged screw 3x8

14 UG-240 Screw for plastic M3x14

15 UG-310 Not a spare part

16 UG-423 Not a spare part

17 UG-848 O-ring Ø13,00x1,30 fpm
98



XO 4 Valve System and Instrument Tubes
AN-082 Valve module, scaler
Position Part NO. Assembly Description

1 AN-091  Page 119 Feed-through nozzle w. o-rings

2 AN-501  Page 118 Instrument block with balls

3 AN-506 Valve water, 2/2, -block

4 AN-509  Page 173 Connector box with pins

5 AN-510  Page 169 PCB, Suspension, syringe/lc/osseo

6 CA-101 Flat cable block valve

7 MG-234 Plug for valve block

8 MG-498 Not a spare part

9 MG-969 Not a spare part

10 MR-202 O-ring, 4 x 1,5

11 UG-226 Bottom swaged screw 3x8

12 UG-239 Screw, for plastic M3x8

13 UG-240 Screw for plastic M3x14

14 UG-310 Not a spare part

15 UG-316 O-ring Ø10x1,5

16 UG-423 Not a spare part

17 UG-848 O-ring Ø13,00x1,30 fpm

18 UH-075 Not a spare part
99



XO 4 Valve System and Instrument Tubes
AN-083 Valve module, Lysta/Osseo
Position Part NO. Assembly Description

1 AN-091  Page 119 Feed-through nozzle w. o-rings

2 AN-501  Page 118 Instrument block with balls

3 AN-509  Page 173 Connector box with pins

4 AN-511  Page 170 PCB, Suspension, LC LAMP

5 CA-101 Flat cable block valve

6 MG-234 Plug for valve block

7 MG-498 Not a spare part

8 MG-969 Not a spare part

9 MR-202 O-ring, 4 x 1,5

10 UG-239 Screw, for plastic M3x8

11 UG-240 Screw for plastic M3x14

12 UG-310 Not a spare part

13 UG-316 O-ring Ø10x1,5

14 UG-423 Not a spare part

15 UH-075 Not a spare part
100



XO 4 Valve System and Instrument Tubes
AN-202 Valve module, EMS w/light
101



AN-202 Valve module, EMS w/light

XO 4 Valve System and Instrument Tubes
Position Part NO. Assembly Description

1 AN-091  Page 119 Feed-through nozzle w. o-rings

2 AN-501  Page 118 Instrument block with balls

3 AN-506 Valve water, 2/2, -block

4 AN-507 Valve airspray, 3/2, -block

5 AN-509  Page 173 Connector box with pins

6 AN-510  Page 169 PCB, Suspension, syringe/lc/osseo

7 CA-101 Flat cable block valve

8 MG-234 Plug for valve block

9 MG-498 Not a spare part

10 MG-969 Not a spare part

11 MR-202 O-ring, 4 x 1,5

12 UG-226 Bottom swaged screw 3x8

13 UG-239 Screw, for plastic M3x8

14 UG-240 Screw for plastic M3x14

15 UG-310 Not a spare part

16 UG-316 O-ring Ø10x1,5

17 UG-423 Not a spare part

18 UG-848 O-ring Ø13,00x1,30 fpm

19 UH-075 Not a spare part
102



XO 4 Valve System and Instrument Tubes
AN-169 Valve module, DÛRR cam
Position Part NO. Assembly Description

1 AN-091  Page 119 Feed-through nozzle w. o-rings

2 AN-501  Page 118 Instrument block with balls

3 AN-509  Page 173 Connector box with pins

4 AN-512  Page 171 PCB hose, +stick -tube, camera

5 CA-101 Flat cable block valve

6 MG-234 Plug for valve block

7 MG-498 Not a spare part

8 MG-969 Not a spare part

9 MR-202 O-ring, 4 x 1,5

10 UG-239 Screw, for plastic M3x8

11 UG-240 Screw for plastic M3x14

12 UG-310 Not a spare part

13 UG-316 O-ring Ø10x1,5

14 UG-423 Not a spare part

15 UH-075 Not a spare part
103



XO 4 Valve System and Instrument Tubes
AO-320 Valve module, MX motor
Position Part NO. Assembly Description

1 AN-091  Page 119 Feed-through nozzle w. o-rings

2 AN-501  Page 118 Instrument block with balls

3 AN-506 Valve water, 2/2, -block

4 AN-507 Valve airspray, 3/2, -block

5 AN-508 Proportional valve drive air, -block

6 AN-509  Page 173 Connector box with pins

7 AO-318  Page 172 PCB, Suspension, MX/OSS/MC3/tur/lc/sca

8 CA-101 Flat cable block valve

9 MG-498 Not a spare part

10 MG-969 Not a spare part

11 MR-202 O-ring, 4 x 1,5

12 UG-132 Not a spare part

13 UG-226 Bottom swaged screw 3x8

14 UG-240 Screw for plastic M3x14

15 UG-310 Not a spare part

16 UG-423 Not a spare part

17 UG-848 O-ring Ø13,00x1,30 fpm
104



XO 4 Valve System and Instrument Tubes
AO-327 Valve module, motor/turbine
105



AO-327 Valve module, motor/turbine

XO 4 Valve System and Instrument Tubes
Position Part NO. Assembly Description

1 AN-091  Page 119 Feed-through nozzle w. o-rings

2 AN-501  Page 118 Instrument block with balls

3 AN-506 Valve water, 2/2, -block

4 AN-507 Valve airspray, 3/2, -block

5 AN-508 Proportional valve drive air, -block

6 AN-509  Page 173 Connector box with pins

7 AO-328 PCB, Suspension, MX2 motor/turbine

8 CA-101 Flat cable block valve

9 MG-498 Not a spare part

10 MG-969 Not a spare part

11 MR-202 O-ring, 4 x 1,5

12 UG-132 Not a spare part

13 UG-226 Bottom swaged screw 3x8

14 UG-240 Screw for plastic M3x14

15 UG-310 Not a spare part

16 UG-423 Not a spare part

17 UG-848 O-ring Ø13,00x1,30 fpm
106



XO 4 Valve System and Instrument Tubes
AO-400 Valve module, EMS NO PAiN
107



AO-400 Valve module, EMS NO PAiN

XO 4 Valve System and Instrument Tubes
Position Part NO. Assembly Description

1 AN-091  Page 119 Feed-through nozzle w. o-rings

2 AN-501  Page 118 Instrument block with balls

3 AN-506 Valve water, 2/2, -block

4 AN-509  Page 173 Connector box with pins

5 AN-510  Page 169 PCB, Suspension, syringe/lc/osseo

6 CA-109 Flat cable block, ems

7 MG-234 Plug for valve block

8 MG-498 Not a spare part

9 MG-969 Not a spare part

10 MR-202 O-ring, 4 x 1,5

11 UG-226 Bottom swaged screw 3x8

12 UG-239 Screw, for plastic M3x8

13 UG-240 Screw for plastic M3x14

14 UG-310 Not a spare part

15 UG-316 O-ring Ø10x1,5

16 UG-423 Not a spare part

17 UG-848 O-ring Ø13,00x1,30 fpm

18 UH-075 Not a spare part
108



XO 4 Valve System and Instrument Tubes
AP-829 Valve module, XO ODONTOCURE
109



AP-829 Valve module, XO ODONTOCURE

XO 4 Valve System and Instrument Tubes
Position Part NO. Assembly Description

1 AN-091  Page 119 Feed-through nozzle w. o-rings

2 AN-501  Page 118 Instrument block with balls

3 AN-509  Page 173 Connector box with pins

4 AP-866 PCB, suspension, XO Odontocure

5 CA-101 Flat cable block valve

6 MG-234 Plug for valve block

7 MG-498 Not a spare part

8 MG-969 Not a spare part

9 MR-202 O-ring, 4 x 1,5

10 UG-239 Screw, for plastic M3x8

11 UG-240 Screw for plastic M3x14

12 UG-310 Not a spare part

13 UG-316 O-ring Ø10x1,5

14 UG-423 Not a spare part

15 UH-075 Not a spare part
110



XO 4 Valve System and Instrument Tubes
AO-995 Valve module, DÛRR vistacam ix. usb
111



AO-995 Valve module, DÛRR vistacam ix. usb

XO 4 Valve System and Instrument Tubes
Position Part NO. Assembly Description

1 AN-091  Page 119 Feed-through nozzle w. o-rings

2 AN-501 Instrument block with balls

3 AN-509  Page 173 Connector box with pins

4 AP-866 PCB, suspension, XO Odontocure

5 CA-101 Flat cable block valve

6 MG-234 Plug for valve block

7 MG-498 Not a spare part

8 MG-969 Not a spare part

9 MR-202 O-ring, 4 x 1,5

10 UG-239 Screw, for plastic M3x8

11 UG-240 Screw for plastic M3x14

12 UG-310 Not a spare part

13 UG-316 O-ring Ø10x1,5

14 UG-423 Not a spare part

15 UH-075 Not a spare part
112



XO 4 Valve System and Instrument Tubes
AO-999 Valve module, DÛRR vistacam ix-hd. usb
113



AO-999 Valve module, DÛRR vistacam ix-hd. usb

XO 4 Valve System and Instrument Tubes
Position Part NO. Assembly Description

1 AN-091  Page 119 Feed-through nozzle w. o-rings

2 AN-501  Page 118 Instrument block with balls

3 AN-509  Page 173 Connector box with pins

4 AO-347 PCB, Suspension, DÛRR vistacam IX-HD

5 CA-101 Flat cable block valve

6 MG-234 Plug for valve block

7 MG-498 Not a spare part

8 MG-969 Not a spare part

9 MR-202 O-ring, 4 x 1,5

10 UG-239 Screw, for plastic M3x8

11 UG-240 Screw for plastic M3x14

12 UG-310 Not a spare part

13 UG-316 O-ring Ø10x1,5

14 UG-423 Not a spare part

15 UH-075 Not a spare part
114



XO 4 Valve System and Instrument Tubes
AN-270 Valve block w/o/instrument
Position Part NO. Assembly Description

1 AN-091  Page 119 Feed-through nozzle w. o-rings

2 AN-501  Page 118 Instrument block with balls

3 MG-234 Plug for valve block

4 MG-498 Not a spare part

5 MG-969 Not a spare part

6 MR-202 O-ring, 4 x 1,5

7 UG-239 Screw, for plastic M3x8

8 UG-310 Not a spare part

9 UG-316 O-ring Ø10x1,5

10 UG-423 Not a spare part

11 UH-075 Not a spare part
115



XO 4 Valve System and Instrument Tubes
AP-040 Start block with fittings
Position Part NO. Assembly Description

1 AC-742  Page 117 Connection nipple with o-ring

2 AN-500 Connection block with balls

3 MG-236 Needle valve,start block,XO 4

4 MR-226 O-ring Ø4 x 1

5 MR-227 O-ring Ø3 x 1

6 UG-694 Quick coupling, angle, 4/6

7 UG-706 Quick connect, 6/4-M5-90

8 UH-008 Nipple tube, quick conn.,XO 4

9 UH-241 Quick connect, 4/2-M5-90 NSF
116



XO 4 Valve System and Instrument Tubes
AC-742 Connection nipple with o-ring
Position Part NO. Assembly Description

1 MC-607 Not a spare part

2 MR-227 O-ring Ø3 x 1
117



XO 4 Valve System and Instrument Tubes
AN-501 Instrument block with balls
Position Part NO. Assembly Description

1 MG-229 Not a spare part

2 UG-465 Not a spare part

3 UG-466 Not a spare part
118



XO 4 Valve System and Instrument Tubes
AN-091 Feed-through nozzle w. o-rings
Position Part NO. Assembly Description

1 MG-228 Feed-through nozzle

2 MR-202 O-ring, 4 x 1,5
119



XO 4 Valve System and Instrument Tubes
AN-116 Conn.piece w.o-rings,block
Position Part NO. Assembly Description

1 MG-230 Sealing plug, valve block

2 MR-202 O-ring, 4 x 1,5
120



XO 4 Valve System and Instrument Tubes
AN-682 Instrument tubings, all
121



AN-682 Instrument tubings, all

XO 4 Valve System and Instrument Tubes
Position Part NO. Assembly Description

1 AN-382 3f syringe

2 AN-383 6f syringe

3 AN-384 Hose, MC3 /MC3 LED motor

4 AN-385 Hose, 4+2 air turbine

5 AN-386 Hose, EMS scaler

6 AN-800 Hose, XO scaler

7 AN-801 Hose, Dürr VistaCam (composite)

8 AN-802 Hose, Lysta LC 6100F, 9V, 5 pole

9 AN-387 Hose, Lysta LC 6100F,12v, 7 pole

10 AN-803 Hose, Lysta LCD 88

11 AN-804 Hose, Dürr VistaCam (s-video)

12 AN-845 Hose, EMS scaler w/light

13 AO-056 Hose, Satelec scaler

14 AO-057 Hose, Dürr VistaCam Easy

15 AO-217 Hose, MX motor

16 AO-218 Hose, Lysta LCD 89

17 AO-248 Hose, NSK motor M40 LED

18 AO-627 Hose, XO OSU, black

19 AO-446 Hose, MX2 motor

20 AO-448 Hose, EMS scaler No Pain

21 AO-996 Hose, Dürr VistaCam iX (USB)

22 AP-888 Hose, Dürr VistaCam iX HD (USB)

23 AP-889 Hose, XO Odontoson 360

24 AP-887 Hose, XO ODONTOCURE
122



XO 4 Valve System and Instrument Tubes
AN-120 Suspension connector XO 4
123



AN-120 Suspension connector XO 4

XO 4 Valve System and Instrument Tubes
Position Part NO. Assembly Description

1 MG-259 Not a spare part

2 MG-260 Not a spare part

3 MG-261 Not a spare part

4 MG-262 Not a spare part

5 MG-264 Not a spare part

6 MG-267 Not a spare part

7 MG-425 Not a spare part

8 MG-426 Not a spare part

9 MG-427 Not a spare part

10 MH-980 Not a spare part

11 MN-252 Not a spare part

12 UG-307 Not a spare part

13 UG-315 O-ring Ø3,3 x 0,6

14 UH-149 O-ring Ø1,5x0,7 viton
124



XO 4 Valve System and Instrument Tubes
AN-190 Plug with pipes, instr.block
Position Part NO. Assembly Description

1 MG-252 Not a spare part

2 MG-253 Not a spare part

3 MG-254 Not a spare part

4 MG-255 Not a spare part

5 UG-307 Not a spare part

6 UG-315 O-ring Ø3,3 x 0,6

7 UG-331 O-ring, Ø1,5x0,70
125



XO 4 Valve System and Instrument Tubes
AN-192 Instr.tube connector,excl.tube
Position Part NO. Assembly Description

1 MG-259 Not a spare part

2 MG-260 Not a spare part

3 MG-264 Not a spare part

4 MG-267 Not a spare part

5 MG-425 Not a spare part

6 MG-426 Not a spare part

7 MG-427 Not a spare part

8 MN-252 Not a spare part

9 UG-307 Not a spare part
126



XO 4 Valve System and Instrument Tubes
AN-191 Plug w/o pipes,instr.block
Position Part NO. Assembly Description

1 MG-253 Not a spare part

2 MN-252 Not a spare part

3 UG-307 Not a spare part
127



XO 4 Valve System and Instrument Tubes
AP-190 Connector w. tubings, inst block
Position Part NO. Assembly Description

1 MG-253 Not a spare part

2 MG-254 Not a spare part

3 MG-255 Not a spare part

4 MN-252 Not a spare part

5 UG-307 Not a spare part

6 UG-315 O-ring Ø3,3 x 0,6

7 UH-149 O-ring Ø1,5x0,7 viton
128



XO 4 Instrument Bridge
129



XO 4 Instrument Bridge
AN-085 Instrument bridge, junction
130



AN-085 Instrument bridge, junction

XO 4 Instrument Bridge
Position Part NO. Assembly Description

1 AN-370 PCB, Display, XO 4-2 & 4-1

2 AN-381 PCB, Display, XO 4-6

3 AN-010  Page 155 Inst.suspension base, 6 rolls

4 AN-084  Page 158 Receiver, handles

5 AN-110 Handle XO 4

6 AN-116  Page 120 Conn.piece w.o-rings,block

7 AN-515 Loudspeaker with cable

8 AN-519  Page 163 Rocker piece, bridge,assy

9 AN-781  Page 138 Bearing, arm for tray

10 AN-442 Lower part bridge, (XO-900 XO Grey, RAL 7047-80)

10 AN-935 Lower part bridge, (XO-905 XO White,(RAL7047-30))

10 AN-724 Lower part bridge, (XO-903 Silver Metallic)

10 AO-270 Lower part bridge, (XO-906 XO Titanium)

10 AP-645 Lower part bridge, (CTBS)

10 AN-443 Lower part bridge, (XO-901 Sea Blue Metallic)

11 MG-231 Bottom rail, valves

12 MG-232 End plate

13 MG-233 Top rail, valves

14 MG-238 Not a spare part

15 MG-239 Instrument pad

16 MG-269 Display front cover

17 AO-288 Bridge, top cover, (XO-906 XO Titanium)

17 AN-462 Bridge, top cover, (XO-900 XO Grey, RAL 7047-80)

17 AN-734 Bridge, top cover, (XO-903 Silver Metallic)

17 AP-646 Bridge, top cover, (CTBS)

17 AN-463 Bridge, top cover, (XO-901 Sea Blue Metallic)

17 AN-950 Bridge, top cover, (XO-905 XO White,(RAL7047-30))

18 MG-443 Clips, display PCB

19 MG-447 Not a spare part

20 AN-954 Cover plate bridge, (XO-905 XO White,(RAL7047-30))

20 AN-471 Cover plate bridge, (XO-901 Sea Blue Metallic)

20 AN-738 Cover plate bridge, (XO-903 Silver Metallic)
131



AN-085 Instrument bridge, junction

XO 4 Instrument Bridge
20 AO-289 Cover plate bridge, (XO-906 XO Titanium)

20 AN-470 Cover plate bridge, (XO-900 XO Grey, RAL 7047-80)

20 AP-435 Cover plate bridge, (CTBS)

21 MG-819 Not a spare part

22 MG-897 Instrument protect.,bridge,XO 4

23 UA-858 Not a spare part

24 UC-072 Not a spare part

25 UC-337 Not a spare part

26 UG-067 Screw M4x8 torx

27 UG-068 Not a spare part

28 UG-069 Screw M4x16 torx

29 UG-111 Screw, thread making, M4x6

30 UG-138 Not a spare part

31 UG-139 Screw. M3x8

32 UG-220 M4x6 torx kærv

33 UG-224 Screw for plastic, M3x6

34 UG-227 Screw for plastic M4x8

35 UG-232 Screw M3x6 us

36 UG-236 Screw M3x8, uh, thread forming

37 UG-254 Disc, Ø04.3xØ09.0x0.8

38 UG-329 Not a spare part

39 UG-414 Magnet Ø6,35x6,35 neodymium

40 UG-422 Not a spare part

Position Part NO. Assembly Description
132



XO 4 Instrument Bridge
AN-841 Arm,inst.table 2005, w/ 1 tray
Position Part NO. Assembly Description

1 AN-842  Page 134 Arm, handinstrument table, 2005

2 FA-070 Hand instrument table, 1 norm tray
133



XO 4 Instrument Bridge
AN-842 Arm, handinstrument table, 2005
134



AN-842 Arm, handinstrument table, 2005

XO 4 Instrument Bridge
Position Part NO. Assembly Description

1 AN-783  Page 140 Arm tray w/ magnets,

2 AN-472 Plate arm tray,

3 MG-807 Not a spare part

4 MG-808 Not a spare part

5 MG-809 Not a spare part

6 UC-462 Not a spare part

7 UG-001 Not a spare part

8 UG-013 Not a spare part

9 UG-065 Not a spare part

10 UG-130 Pointed screw ,M6x12

11 UG-252 Not a spare part

12 UG-293 Not a spare part

13 UG-294 Not a spare part

14 UG-295 Not a spare part

15 UG-335 O-ring Ø19,99xØ5,33

16 UG-891 Not a spare part
135



XO 4 Instrument Bridge
AN-844 Arm,instr.table, double tray
Position Part NO. Assembly Description

1 AN-842  Page 134 Arm, handinstrument table, 2005

2 FA-069 Hand instrument table, 2 norm trays
136



XO 4 Instrument Bridge
AN-115 Tray with arm on bridge
Position Part NO. Assembly Description

1 AN-782  Page 139 Arm for handinstrument table

2 FA-070 Hand instrument table, 1 norm tray
137



XO 4 Instrument Bridge
AN-781 Bearing, arm for tray
Position Part NO. Assembly Description

1 MG-357 Disc, arm, tray

2 MG-595 Washer, arm for tray

3 MG-607 Washer, arm for tray

4 UG-040 Allen screw, ui6kt M4x12mm, din 7991

5 UG-277 Corrugated spring Ø26.5x31,7x0.4x2.1
138



XO 4 Instrument Bridge
AN-782 Arm for handinstrument table
Position Part NO. Assembly Description

1 AN-172  Page 141 Distance ring,tray holder,arm

2 AN-783  Page 140 Arm tray w/ magnets,

3 MG-245 Not a spare part

4 MG-246 Not a spare part

5 MG-288 Not a spare part

6 AN-472 Plate arm tray,

7 MG-612 Not a spare part

8 MG-613 Not a spare part

9 UA-588 Screw, M6 x 25

10 UG-017 Screw, allen M8x40 din 912

11 UG-041 Not a spare part

12 UG-252 Not a spare part

13 UG-271 Not a spare part

14 UG-272 Not a spare part

15 UG-275 Locking washer M8
139



XO 4 Instrument Bridge
AN-783 Arm tray w/ magnets,
Position Part NO. Assembly Description

1 AN-127  Page 198 Magnet Ø6,35 with spring ring

2 AN-468 Arm tray,
140



XO 4 Instrument Bridge
AN-172 Distance ring,tray holder,arm
Position Part NO. Assembly Description

1 MG-606 Not a spare part

2 UG-434 Not a spare part
141



XO 4 Instrument Bridge
AN-009 Holder, suction hoses, ty. 2004
142



AN-009 Holder, suction hoses, ty. 2004

XO 4 Instrument Bridge
Position Part NO. Assembly Description

1 AN-376 PCB, Suction holder, XO 4

2 AN-171 Arm, snap lock

3 MG-243 Not a spare part

4 MG-249 Not a spare part

5 MG-354 Not a spare part

6 MG-355 Not a spare part

7 MG-356 Not a spare part

8 AN-465 Arm suc.tube holder large, (XO-901 Sea Blue Metallic)

8 AN-464 Arm suc.tube holder large, (XO-909 Iron Grey (RAL 7011-30))

9 AN-466 Arm suc.tube holder,small, (XO-909 Iron Grey (RAL 7011-30))

9 AN-467 Arm suc.tube holder small, (XO-901 Sea Blue Metallic)

10 MG-502 Not a spare part

11 MG-586 Not a spare part

12 MG-587 Not a spare part

13 MG-588 Not a spare part

14 MG-595 Washer, arm for tray

15 MG-598 Plate, snap lock

16 MG-599 Not a spare part

17 MG-600 Bushing, arm, suction holder

18 MG-604 Spring,snap lock,suction arm

19 MG-605 Mounting bracket, spring

20 MG-616 Suction hoses holder,bridg.XO 4

21 AN-448 Cover, arm link2, (XO-909 Iron Grey (RAL 7011-30))

22 MG-641 Not a spare part

23 MG-653 Not a spare part

24 UG-038 Screw, allen M4x40

25 UG-040 Allen screw, ui6kt M4x12mm, din 7991

26 UG-102 Screw, thread making, M3x006 DIN7500

27 UG-111 Screw, thread making, M4x6

28 UG-113 Screw, thread making, M6x16

29 UG-152 Not a spare part

30 UG-256 Disc, Ø06.4xØ12.0x1.6
143



AN-009 Holder, suction hoses, ty. 2004

XO 4 Instrument Bridge
31 UG-277 Corrugated spring Ø26.5x31,7x0.4x2.1

32 UG-414 Magnet Ø6,35x6,35 neodymium

33 UG-429 Not a spare part

34 UG-446 Not a spare part

Position Part NO. Assembly Description
144



XO 4 Instrument Bridge
AN-756 Holder, suction hoses,ty. 2005
Position Part NO. Assembly Description

1 AN-171  Page 146 Arm, snap lock

2 AN-757  Page 147 Arm suction hose holder bridge

3 MG-600 Bushing, arm, suction holder

4 MG-604 Spring,snap lock,suction arm

5 MG-605 Mounting bracket, spring

6 MG-751 Plate, position lock

7 MG-756 Sliding disc

8 MG-757 Not a spare part

9 MG-758 Adaptateur

10 MG-763 Plug, suctionho.,bridge

11 UG-111 Screw, thread making, M4x6

12 UG-115 Screw, M4x010

13 UG-236 Screw M3x8, uh, thread forming

14 UG-256 Disc, Ø06.4xØ12.0x1.6

15 UG-304 O-ring, suction holder
145



XO 4 Instrument Bridge
AN-171 Arm, snap lock
Position Part NO. Assembly Description

1 MG-601 Arm, click lock f. suc. holder

2 MG-602 Not a spare part

3 MG-603 Roller f. click lock

4 UG-039 Not a spare part
146



XO 4 Instrument Bridge
AN-757 Arm suction hose holder bridge
Position Part NO. Assembly Description

1 AN-759  Page 148 Arm2 suc. hose holder with PCB

2 CA-045 Cable, suct. holder-bridge, v2

3 AN-761 Arm1 shh,

4 MG-753 Not a spare part

5 MG-754 Not a spare part

6 MG-755 Not a spare part

7 UG-116 Pointed screw, M4x6

8 UG-285 Not a spare part
147



XO 4 Instrument Bridge
AN-759 Arm2 suc. hose holder with PCB
Position Part NO. Assembly Description

1 AN-299 PCB, suction holder type 2005

2 AN-760  Page 149 Arm2 suction hose holder

3 MG-762 Suction tube holder

4 UC-086 Screw M3x10

5 UG-102 Screw, thread making, M3x006 DIN7500
148



XO 4 Instrument Bridge
AN-760 Arm2 suction hose holder
Position Part NO. Assembly Description

1 ME-017 Nut, suct.hose holder, M10x1

2 AN-762 Link arm2 shh,

3 AN-758 Fitting shh,

4 UC-170 Not a spare part

5 UG-947 Silicone tube Ø21 x 16,8 RAL 7011

6 UG-949 Spring suc. holder, bridge
149



XO 4 Instrument Bridge
AP-224 Arm2, suction holder, 2013
Position Part NO. Assembly Description

1 ME-017 Nut, suct.hose holder, M10x1

2 AP-540 Not a spare part

3 AP-539 Not a spare part

4 UC-170 Not a spare part

5 UG-947 Silicone tube Ø21 x 16,8 RAL 7011

6 UH-141 Not a spare part
150



XO 4 Instrument Bridge
AP-225 Arm2 suction holder with PCB
Position Part NO. Assembly Description

1 AO-987 PCB, suction holder auto return

2 AP-224  Page 150 Arm2, suction holder, 2013

3 MG-986 Holder, auto return,bridge,

4 MN-043 Not a spare part

5 UH-088 Not a spare part

6 UH-155 Screw, panhead, plastite, K40X60/30
151



XO 4 Instrument Bridge
AP-226 Suction tube holder, bridge, 2013
Position Part NO. Assembly Description

1 AP-225  Page 151 Arm2 suction holder with PCB

2 CA-089 Not a spare part

3 MG-753 Not a spare part

4 MG-754 Not a spare part

5 MG-755 Not a spare part

6 AP-538 Not a spare part

7 UG-116 Pointed screw, M4x6

8 UG-285 Not a spare part
152



XO 4 Instrument Bridge
AP-533 Suction tube holder, bridge, type 2013,
153



AP-533 Suction tube holder, bridge, type 2013,

XO 4 Instrument Bridge
Position Part NO. Assembly Description

1 AN-171  Page 146 Arm, snap lock

2 AP-226  Page 152 Suction tube holder, bridge, 2013

3 MG-600 Bushing, arm, suction holder

4 MG-604 Spring,snap lock,suction arm

5 MG-605 Mounting bracket, spring

6 MG-751 Plate, position lock

7 MG-756 Sliding disc

8 MG-757 Not a spare part

9 MG-758 Adaptateur

10 MG-763 Plug, suctionho.,bridge

11 UG-111 Screw, thread making, M4x6

12 UG-115 Screw, M4x010

13 UG-236 Screw M3x8, uh, thread forming

14 UG-256 Disc, Ø06.4xØ12.0x1.6

15 UG-304 O-ring, suction holder
154



XO 4 Instrument Bridge
AN-010 Inst.suspension base, 6 rolls
Position Part NO. Assembly Description

1 AN-011 Balanced suspension

2 MG-172 Cover plug, instr.suspension

3 MG-175 End cover

4 AN-949 Rear plate, bridge, (XO-905 XO White,(RAL7047-30))

4 AN-733 Rear plate, bridge, (XO-903 Silver Metallic)

4 AN-460 Rear plate, bridge, (XO-900 XO Grey, RAL 7047-80)

4 AP-433 Rear plate, bridge, (CTBS)

4 AO-287 Rear plate, bridge, (XO-906 XO Titanium)

4 AN-461 Rear plate, bridge, (XO-901 Sea Blue Metallic)

5 UG-419 Not a spare part
155



XO 4 Instrument Bridge
AN-011 Balanced suspension
Position Part NO. Assembly Description

1 AN-012  Page 157 Balanced suspension roll

2 AN-217  Page 160 Bearing pedestal,instr.susp.

3 UG-109 Screw, thread making, M3x12

4 UG-110 Screw, thread making, M4x10

5 UG-207 Nut, M3
156



XO 4 Instrument Bridge
AN-012 Balanced suspension roll
Position Part NO. Assembly Description

1 AN-014  Page 159 Balanced suspension side stop

2 MG-159 Not a spare part

3 MG-164 Not a spare part

4 MG-166 Not a spare part

5 MG-169 Not a spare part

6 MG-439 Not a spare part

7 MG-440 Not a spare part

8 UG-264 Not a spare part

9 UG-445 Not a spare part
157



XO 4 Instrument Bridge
AN-084 Receiver, handles
Position Part NO. Assembly Description

1 MG-456 Pressure bar

2 MG-468 Not a spare part

3 UG-121 Not a spare part

4 UG-426 Not a spare part

5 UH-072 O-ring Ø13x0,9 viton
158



XO 4 Instrument Bridge
AN-014 Balanced suspension side stop
Position Part NO. Assembly Description

1 MG-160 Not a spare part

2 MG-161 Not a spare part

3 MG-162 Tracking roller f. AN-011

4 MG-176 Not a spare part

5 UG-297 Not a spare part

6 UG-354 Not a spare part

7 UG-415 Magnet Ø3x2
159



XO 4 Instrument Bridge
AN-217 Bearing pedestal,instr.susp.
Position Part NO. Assembly Description

1 MG-158 Not a spare part

2 MG-627 Not a spare part
160



XO 4 Instrument Bridge
AN-013 Suspension, arm XO 4
Position Part NO. Assembly Description

1 AN-015  Page 162 Roll guide inst suspension XO 4

2 MG-167 Not a spare part
161



XO 4 Instrument Bridge
AN-015 Roll guide inst suspension XO 4
Position Part NO. Assembly Description

1 MG-173 Not a spare part

2 MG-174 Not a spare part
162



XO 4 Instrument Bridge
AN-519 Rocker piece, bridge,assy
163



AN-519 Rocker piece, bridge,assy

XO 4 Instrument Bridge
Position Part NO. Assembly Description

1 100111 Power module, osu

2 AN-368 PCB, Bridge, XO 4

3 AO-137 PCB, Powerdriver type 2007

4 AP-921 PCB, flow meter

5 AO-246 Control box & cable,EMS

6 AN-396 Control box, XO scaler

7 AO-134 PCB, Circuit board, DMX

8 AO-245 Control box+cable,satelec

9 AO-892 Elec module, piezon no pain EMS

10 MG-614 Not a spare part

11 MG-817 Support pin, bridge

12 UC-786 Adapter disc

13 UG-014 Not a spare part

14 UG-139 Screw. M3x8

15 UG-279 Washer, din9021 Ø4,3xØ12x1
164



XO 4 Instrument Bridge
AO-631 Electronic mount, bridge assembly
Position Part NO. Assembly Description

1 AN-368 PCB, Bridge, XO 4

2 AO-137 PCB, Powerdriver type 2007

3 AD-660 Not a spare part

4 AP-921 PCB, flow meter

5 MG-614 Not a spare part

6 MG-817 Support pin, bridge

7 UC-786 Adapter disc

8 UG-014 Not a spare part

9 UG-139 Screw. M3x8

10 UG-279 Washer, din9021 Ø4,3xØ12x1

11 UG-427 Not a spare part
165



XO 4 Instrument Bridge
AP-921 PCB, flow meter
166



AP-921 PCB, flow meter

XO 4 Instrument Bridge
Position Part NO. Assembly Description

1 AD-609 Not a spare part

2 MG-510 Block, flowmeter

3 MG-511 Not a spare part

4 MG-512 Not a spare part

5 MG-515 Not a spare part

6 MG-608 Nozzle, flowmeter

7 UG-141 Screw, M3 x16

8 UG-142 Not a spare part

9 UG-323 Not a spare part

10 UH-242 Not a spare part
167



XO 4 Instrument Bridge
AN-513 Hose connection with o-ring
Position Part NO. Assembly Description

1 ME-269 Not a spare part

2 MR-227 O-ring Ø3 x 1
168



XO 4 Instrument Bridge
AN-510 PCB, Suspension, syringe/lc/osseo
Position Part NO. Assembly Description

1 AD-605 PCB, Balanced suspension XO 4

2 AP-190  Page 128 Connector w. tubings, inst block
169



XO 4 Instrument Bridge
AN-511 PCB, Suspension, LC LAMP
Position Part NO. Assembly Description

1 AD-605 PCB, Balanced suspension XO 4

2 AN-191 Plug w/o pipes,instr.block
170



XO 4 Instrument Bridge
AN-512 PCB hose, +stick -tube, camera
Position Part NO. Assembly Description

1 AD-651 Not a spare part

2 AN-191 Plug w/o pipes,instr.block
171



XO 4 Instrument Bridge
AO-318 PCB, Suspension, MX/OSS/MC3/tur/lc/sca
Position Part NO. Assembly Description

1 AD-654 Not a spare part

2 AP-190  Page 128 Connector w. tubings, inst block
172



XO 4 Instrument Bridge
AN-509 Connector box with pins
Position Part NO. Assembly Description

1 MG-251 Not a spare part

2 UG-443 Not a spare part
173



AN-509 Connector box with pins

XO 4 Instrument Bridge
174



XO 4 Arm system for Instrument Bridge
175



XO 4 Arm system for Instrument Bridge
AN-016 Arm,instr. bridge,basic
Position Part NO. Assembly Description

1 AN-139  Page 177 Cover rear arm, w/o lamp

2 AN-142  Page 178 Arm,bridge excl cover
176



XO 4 Arm system for Instrument Bridge
AN-139 Cover rear arm, w/o lamp
Position Part NO. Assembly Description

1 AP-430 Cover plug,bridge arm Ø100, (CTBS)

1 AO-284 Cover plug,bridge arm Ø100, (XO-906 XO Titanium)

1 AO-728 Cover plug,bridge arm Ø100, (XO-903 Silver Metallic)

1 AN-946 Cover plug,bridge arm Ø100, (XO-905 XO White,(RAL7047-30))

1 AO-450 Cover plug,bridge arm Ø100, (XO-900 XO Grey, RAL 7047-80)

1 AO-451 Cover plug,bridge arm Ø100, (XO-901 Sea Blue Metallic)

2 UG-325 O-ring 3,53x69,44  NBR 70
177



XO 4 Arm system for Instrument Bridge
AN-142 Arm,bridge excl cover
Position Part NO. Assembly Description

1 AN-017  Page 179 Rear arm, instrument bridge

2 AN-023  Page 184 Forearm, instrument bridge
178



XO 4 Arm system for Instrument Bridge
AN-017 Rear arm, instrument bridge
179



AN-017 Rear arm, instrument bridge

XO 4 Arm system for Instrument Bridge
Position Part NO. Assembly Description

1 AN-018  Page 182 Friction brake,  arms

2 AN-020  Page 204 Axle bearing 85x110x6, bridge

3 AN-021  Page 202 Axle bearing 35x52x4, bridge

4 AN-022  Page 199 Suspension link, bridge

5 AN-127  Page 198 Magnet Ø6,35 with spring ring

6 AP-408 Rear arm, bridge, (CTBS)

6 AN-415 Rear arm, bridge, (XO-901 Sea Blue Metallic)

6 AN-414 Rear arm, bridge, (XO-900 XO Grey, RAL 7047-80)

6 AN-711 Rear arm, bridge, (XO-903 Silver Metallic)

6 AO-257 Rear arm, bridge, (XO-906 XO Titanium)

6 AN-922 Rear arm, bridge, (XO-905 XO White,(RAL7047-30))

7 AO-259 Cover, rear arm, bridge, (XO-906 XO Titanium)

7 AN-419 Cover, rear arm, bridge, (XO-901 Sea Blue Metallic)

7 AN-418 Cover, rear arm, bridge, (XO-900 XO Grey, RAL 7047-80)

7 AP-410 Cover, rear arm, bridge, (CTBS)

7 AN-924 Cover, rear arm, bridge, (XO-905 XO White,(RAL7047-30))

7 AN-713 Cover, rear arm, bridge, (XO-903 Silver Metallic)

8 AN-925 Link1, forearm bridge, (XO-905 XO White,(RAL7047-30))

8 AN-420 Link1, forearm bridge, (XO-900 XO Grey, RAL 7047-80)

8 AO-260 Link1, forearm bridge, (XO-906 XO Titanium)

8 AP-411 Link1, forearm bridge, (CTBS)

8 AN-714 Link1, forearm bridge, (XO-903 Silver Metallic)

8 AN-421 Link1, forearm bridge, (XO-901 Sea Blue Metallic)

9 MG-070 Not a spare part

10 MG-103 Not a spare part

11 MG-896 Not a spare part

12 MG-902 Not a spare part

13 UG-110 Screw, thread making, M4x10

14 UG-206 Not a spare part

15 UG-254 Disc, Ø04.3xØ09.0x0.8

16 UG-256 Disc, Ø06.4xØ12.0x1.6

17 UG-469 Not a spare part
180



AN-017 Rear arm, instrument bridge

XO 4 Arm system for Instrument Bridge
18 UG-528 Not a spare part

Position Part NO. Assembly Description
181



XO 4 Arm system for Instrument Bridge
AN-018 Friction brake,  arms
Position Part NO. Assembly Description

1 AN-019  Page 183 Brake block, instrument bridge

2 MG-016 Not a spare part
182



XO 4 Arm system for Instrument Bridge
AN-019 Brake block, instrument bridge
Position Part NO. Assembly Description

1 000536 Not a spare part

2 MG-099 Not a spare part

3 UG-263 Not a spare part
183



XO 4 Arm system for Instrument Bridge
AN-023 Forearm, instrument bridge
184



AN-023 Forearm, instrument bridge

XO 4 Arm system for Instrument Bridge
Position Part NO. Assembly Description

1 AN-024  Page 186 Forearm link2, instrument bridge

2 AN-025  Page 189 Forearm link1, instrument bridge

3 AN-028  Page 191 Forearm bottom, instrument bridge

4 AN-032  Page 195 Draw bar, instrument bridge

5 AN-117  Page 196 Control socket spring brdg.arm

6 AN-712 Top forearm, bridge, (XO-903 Silver Metallic)

6 AN-417 Top forearm, bridge, (XO-901 Sea Blue Metallic)

6 AO-258 Top forearm, bridge, (XO-906 XO Titanium)

6 AN-416 Top forearm, bridge, (XO-900 XO Grey, RAL 7047-80)

6 AN-923 Top forearm, bridge, (XO-905 XO White,(RAL7047-30))

6 AP-409 Top forearm, bridge, (CTBS)

7 MG-077 Axle, rear arm, bridge,XO 4

8 MG-078 Axle, front arm, bridge,XO 4

9 MG-079 Bushing, 12x14 with click

10 MG-084 Not a spare part

11 MG-449 Not a spare part

12 UG-011 Not a spare part

13 UG-259 Washer Ø10.5xØ20.0x2.0

14 UG-461 Not a spare part
185



XO 4 Arm system for Instrument Bridge
AN-024 Forearm link2, instrument bridge
186



AN-024 Forearm link2, instrument bridge

XO 4 Arm system for Instrument Bridge
Position Part NO. Assembly Description

1 AN-020  Page 204 Axle bearing 85x110x6, bridge

2 AN-021  Page 202 Axle bearing 35x52x4, bridge

3 AN-022  Page 199 Suspension link, bridge

4 AN-127  Page 198 Magnet Ø6,35 with spring ring

5 AN-644  Page 188 Excentric link2 bridge arm

6 MG-070 Not a spare part

7 MG-071 Not a spare part

8 AP-413 Cover plate, link2, bridge, (CTBS)

8 AN-927 Cover plate, link2, bridge, (XO-905 XO White,(RAL7047-30))

8 AO-262 Cover plate, link2, bridge, (XO-906 XO Titanium)

8 AN-716 Cover plate, link2, bridge, (XO-903 Silver Metallic)

8 AN-426 Cover plate, link2, bridge, (XO-900 XO Grey, RAL 7047-80)

8 AN-427 Cover plate, link2, bridge, (XO-901 Sea Blue Metallic)

9 AN-434 Link2, forearm, bridge, (XO-900 XO Grey, RAL 7047-80)

9 AP-415 Link2, forearm, bridge, (CTBS)

9 AN-720 Link2, forearm, bridge, (XO-903 Silver Metallic)

9 AN-435 Link2, forearm, bridge, (XO-901 Sea Blue Metallic)

9 AN-931 Link2, forearm, bridge, (XO-905 XO White,(RAL7047-30))

9 AO-266 Link2, forearm, bridge, (XO-906 XO Titanium)

10 MG-103 Not a spare part

11 UA-563 Not a spare part

12 UG-206 Not a spare part

13 UG-256 Disc, Ø06.4xØ12.0x1.6

14 UG-461 Not a spare part
187



XO 4 Arm system for Instrument Bridge
AN-644 Excentric link2 bridge arm
Position Part NO. Assembly Description

1 MG-670 Not a spare part

2 UG-462 Not a spare part
188



XO 4 Arm system for Instrument Bridge
AN-025 Forearm link1, instrument bridge
189



AN-025 Forearm link1, instrument bridge

XO 4 Arm system for Instrument Bridge
Position Part NO. Assembly Description

1 AN-026  Page 193 Axle 10x22, instrument bridge

2 AN-027  Page 194 Cover plate link1,instr.bridge

3 AN-127  Page 198 Magnet Ø6,35 with spring ring

4 AN-925 Link1, forearm bridge, (XO-905 XO White,(RAL7047-30))

4 AN-420 Link1, forearm bridge, (XO-900 XO Grey, RAL 7047-80)

4 AO-260 Link1, forearm bridge, (XO-906 XO Titanium)

4 AP-411 Link1, forearm bridge, (CTBS)

4 AN-714 Link1, forearm bridge, (XO-903 Silver Metallic)

4 AN-421 Link1, forearm bridge, (XO-901 Sea Blue Metallic)

5 MG-076 Not a spare part

6 MG-101 Not a spare part

7 MG-102 Not a spare part

8 MG-337 Not a spare part

9 MG-524 Not a spare part

10 UG-110 Screw, thread making, M4x10

11 UG-206 Not a spare part

12 UG-256 Disc, Ø06.4xØ12.0x1.6

13 UG-359 Not a spare part

14 UG-461 Not a spare part

15 UG-462 Not a spare part
190



XO 4 Arm system for Instrument Bridge
AN-028 Forearm bottom, instrument bridge
191



AN-028 Forearm bottom, instrument bridge

XO 4 Arm system for Instrument Bridge
Position Part NO. Assembly Description

1 AN-026  Page 193 Axle 10x22, instrument bridge

2 AN-901 Bottom bridge arm glued, (XO-903 Silver Metallic)

2 AN-525 Bottom bridge arm glued, (XO-907) (XO-901 Sea Blue Metallic)

2 AN-998 Bottom bridge arm glued, (XO-905 XO White,(RAL7047-30))

2 AP-476 Bottom bridge arm glued, (CTBS)

2 AN-524 Bottom bridge arm glued, (XO-900 XO Grey, RAL 7047-80)

2 AO-315 Bottom bridge arm glued, (XO-906 XO Titanium)

3 AN-031  Page 197 Forearm brake, instrument bridge

4 AN-127  Page 198 Magnet Ø6,35 with spring ring

5 AN-428 Cover, forearm, bridge, (XO-900 XO Grey, RAL 7047-80)

5 AP-414 Cover, forearm, bridge, (CTBS)

5 AN-717 Cover, forearm, bridge, (XO-903 Silver Metallic)

5 AN-928 Cover, forearm, bridge, (XO-905 XO White,(RAL7047-30))

5 AO-263 Cover, forearm, bridge, (XO-906 XO Titanium)

5 AN-429 Cover, forearm, bridge, (XO-901 Sea Blue Metallic)

6 MG-999 Not a spare part

7 MG-306 Not a spare part

8 MG-320 Not a spare part

9 UG-110 Screw, thread making, M4x10

10 UG-112 Not a spare part

11 UG-260 Not a spare part
192



XO 4 Arm system for Instrument Bridge
AN-026 Axle 10x22, instrument bridge
Position Part NO. Assembly Description

1 MG-097 Not a spare part

2 UG-355 Not a spare part
193



XO 4 Arm system for Instrument Bridge
AN-027 Cover plate link1,instr.bridge
Position Part NO. Assembly Description

1 AN-422 Cover plate. link1, bridge, (XO-900 XO Grey, RAL 7047-80)

1 AP-412 Cover plate. link1, bridge, (CTBS)

1 AN-423 Cover plate. link1, bridge, (XO-901 Sea Blue Metallic)

1 AO-261 Cover plate. link1, bridge, (XO-906 XO Titanium)

1 AN-926 Cover plate. link1, bridge, (XO-905 XO White,(RAL7047-30))

1 AN-715 Cover plate. link1, bridge, (XO-903 Silver Metallic)

2 MG-075 Cover plate, front arm,bridge

3 UG-205 Nut, M4, din 934

4 UG-254 Disc, Ø04.3xØ09.0x0.8
194



XO 4 Arm system for Instrument Bridge
AN-032 Draw bar, instrument bridge
Position Part NO. Assembly Description

1 AN-026  Page 193 Axle 10x22, instrument bridge

2 MG-082 Not a spare part

3 MG-083 Not a spare part

4 UG-259 Washer Ø10.5xØ20.0x2.0
195



XO 4 Arm system for Instrument Bridge
AN-117 Control socket spring brdg.arm
Position Part NO. Assembly Description

1 MG-451 Support washer, spring, bridge

2 MG-508 Not a spare part

3 UG-321 Not a spare part
196



XO 4 Arm system for Instrument Bridge
AN-031 Forearm brake, instrument bridge
Position Part NO. Assembly Description

1 MG-332 Not a spare part

2 MG-333 Not a spare part

3 UG-015 Not a spare part

4 UG-262 Not a spare part

5 UG-266 Not a spare part
197



XO 4 Arm system for Instrument Bridge
AN-127 Magnet Ø6,35 with spring ring
Position Part NO. Assembly Description

1 MG-784 Locking spring, magnet

2 UG-414 Magnet Ø6,35x6,35 neodymium
198



XO 4 Arm system for Instrument Bridge
AN-022 Suspension link, bridge
Position Part NO. Assembly Description

1 AN-007 Suspension link bridge XO 4

2 AN-019  Page 183 Brake block, instrument bridge

3 UG-105 Pointed screw, M6x10

4 UG-263 Not a spare part
199



XO 4 Arm system for Instrument Bridge
AN-103 Axle 8x17
Position Part NO. Assembly Description

1 MG-309 Not a spare part

2 UG-357 Not a spare part
200



XO 4 Arm system for Instrument Bridge
AN-095 Axle bearing 20x35x4
Position Part NO. Assembly Description

1 UG-450 Not a spare part

2 UG-454 Not a spare part
201



XO 4 Arm system for Instrument Bridge
AN-021 Axle bearing 35x52x4, bridge
Position Part NO. Assembly Description

1 UG-451 Not a spare part

2 UG-455 Not a spare part
202



XO 4 Arm system for Instrument Bridge
AN-094 Axle bearing 60x85x5
Position Part NO. Assembly Description

1 UG-452 Not a spare part

2 UG-456 Not a spare part
203



XO 4 Arm system for Instrument Bridge
AN-020 Axle bearing 85x110x6, bridge
Position Part NO. Assembly Description

1 UG-453 Not a spare part

2 UG-457 Not a spare part
204



XO 4 Peristaltic Pump
205



XO 4 Peristaltic Pump
AO-159 XO pump, panel + misc.
Position Part NO. Assembly Description

1 207105 Bottle, 1 l

2 209190 Spear for odontoson-m

3 300042 Not a spare part

4 360195 Not a spare part

5 AO-160  Page 207 Pump, tubing, complete

6 AO-237  Page 212 Panel, rear right, f.pump, (XO-905 XO White,(RAL7047-30))

6 AP-492  Page 212 Panel, rear right, f.pump, (CTBS)

7 AO-196  Page 214 Shelf for bottle

8 XO-055 Disposable irrigation kit - XO Peristaltic pump - 50 pcs
206



XO 4 Peristaltic Pump
AO-160 Pump, tubing, complete
Position Part NO. Assembly Description

1 AO-161  Page 208 Pump with motor

2 AO-163  Page 210 Cover f. pump (Unknown colour)

3 AO-234  Page 215 Connector pump, complete

4 AO-236  Page 217 Tubing guide pump - bridgearm

5 AO-693 Not a spare part (XO-908 Iron Grey (RAL 7011-5))

6 MG-859 Hang-up bracket f. pump box

7 MG-876 Not a spare part

8 UG-115 Screw, M4x010

9 UG-298 Not a spare part
207



XO 4 Peristaltic Pump
AO-161 Pump with motor
208



AO-161 Pump with motor

XO 4 Peristaltic Pump
Position Part NO. Assembly Description

1 001005 Not a spare part

2 003716 Screw M3 x 16

3 AO-162  Page 211 Pump wheel

4 MG-860 Not a spare part

5 MG-861 Axle, XO pump

6 MG-862 Not a spare part

7 MG-863 Not a spare part

8 MG-866 Not a spare part

9 MG-867 Not a spare part

10 MR-226 O-ring Ø4 x 1

11 UC-171 Nut, M10 x 1

12 UC-833 O-ring flextray holder

13 UG-067 Screw M4x8 torx

14 UG-160 Not a spare part

15 UG-259 Washer Ø10.5xØ20.0x2.0

16 UG-279 Washer, din9021 Ø4,3xØ12x1

17 UG-424 Not a spare part

18 UG-602 Not a spare part
209



XO 4 Peristaltic Pump
AO-163 Cover f. pump
Position Part NO. Assembly Description

1 MG-858 Not a spare part

2 MG-868 Not a spare part

3 MR-045 Not a spare part

4 UG-067 Screw M4x8 torx

5 UG-115 Screw, M4x010

6 UG-254 Disc, Ø04.3xØ09.0x0.8
210



XO 4 Peristaltic Pump
AO-162 Pump wheel
Position Part NO. Assembly Description

1 001316 Not a spare part

2 MG-864 Not a spare part

3 MG-865 Not a spare part

4 UG-116 Pointed screw, M4x6
211



XO 4 Peristaltic Pump
AO-164 Panel, rear, left for pump
Position Part NO. Assembly Description

1 000544 O-ring 11.60 x 2.40

2 AO-235  Page 216 Connector f. panel,pump

3 AO-186 Rear panel, left for pump, (XO-906 XO Titanium)

3 AO-191 Rear panel, left for pump, (XO-903 Silver Metallic)

3 AO-193 Rear panel, left for pump, (XO-900 XO Grey, RAL 7047-80)

3 AP-615 Rear panel, left for pump, (CTBS)

3 AO-190 Rear panel, left for pump, (XO-905 XO White,(RAL7047-30))

3 AO-192 Rear panel, left for pump, (XO-901 Sea Blue Metallic)

4 MG-870 Bushing, guide, XO pump

5 MG-886 Not a spare part

6 UG-412 Lock pin, panel

7 UG-413 Lock washer, panel

8 UG-912 Hose pvc transp. Ø5xØ9

9 UG-937 Not a spare part
212



XO 4 Peristaltic Pump
AP-492 Panel, rear right, f.pump,
Position Part NO. Assembly Description

1 000544 O-ring 11.60 x 2.40

2 AO-235  Page 216 Connector f. panel,pump

3 MG-870 Bushing, guide, XO pump

4 MG-886 Not a spare part

5 AP-459 Rear panel, right for  pump, (CTBS)

6 UG-412 Lock pin, panel

7 UG-413 Lock washer, panel

8 UG-912 Hose pvc transp. Ø5xØ9

9 UG-937 Not a spare part
213



XO 4 Peristaltic Pump
AO-196 Shelf for bottle
Position Part NO. Assembly Description

1 MG-859 Hang-up bracket f. pump box

2 MG-871 Not a spare part

3 MG-872 Not a spare part

4 UA-093 Rubber foot, footcontrol ii

5 UG-115 Screw, M4x010
214



XO 4 Peristaltic Pump
AO-234 Connector pump, complete
Position Part NO. Assembly Description

1 AD-628 PCB, connector pump

2 MG-884 Not a spare part

3 MR-225 O-ring Ø 1,78 x 14

4 MR-228 O-ring Ø16x2
215



XO 4 Peristaltic Pump
AO-235 Connector f. panel,pump
Position Part NO. Assembly Description

1 AD-627 Not a spare part

2 MG-885 Not a spare part

3 MR-225 O-ring Ø 1,78 x 14

4 UG-320 O-ring, 20x2
216



XO 4 Peristaltic Pump
AO-236 Tubing guide pump - bridgearm
Position Part NO. Assembly Description

1 MG-879 Not a spare part

2 UC-298 Product foot, round Ø8 x 1.6

3 UG-937 Not a spare part
217



AO-236 Tubing guide pump - bridgearm

XO 4 Peristaltic Pump
218



XO 4 Foot Control
219



XO 4 Foot Control
AN-200 Foot control with hoop
220



AN-200 Foot control with hoop

XO 4 Foot Control
Position Part NO. Assembly Description

1 AN-373  Page 222 PCB, Foot control, XO 4

2 AN-328  Page 223 Foot control arm, w/magnets

3 AN-645  Page 224 Joystick, foot control, short

4 CA-038 Switch +cable, footcontrol x04

5 ME-161 Spring,crank, footcontrol ii

6 ME-162 Bush, crank, footcontrol ii

7 ME-164 Not a spare part

8 ME-252 Not a spare part

9 MG-484 Cover,footcontrol,

10 MG-743 Rubber cap, joystick

11 MG-794 Hoop, foot control, short,XO 4

12 MG-806 Spring, pedal,foot control

13 UA-082 Not a spare part

14 UA-093 Rubber foot, footcontrol ii

15 UA-588 Screw, M6 x 25

16 UA-859 Screw, eco-syn, 3,5 x 25.

17 UA-860 Screw, M4 x 20

18 UB-057 Corrugated spring15.8x10.5x0.3

19 UC-505 Cable clips rs1. 7/9 w1

20 UC-786 Adapter disc

21 UC-846 Not a spare part

22 UG-236 Screw M3x8, uh, thread forming
221



XO 4 Foot Control
AD-610 PCB, Foot control XO 4
Position Part NO. Assembly Description

1 AJ-610 Not a spare part

2 MG-619 Not a spare part

3 UG-102 Screw, thread making, M3x006 DIN7500
222



XO 4 Foot Control
AN-328 Foot control arm, w/magnets
Position Part NO. Assembly Description

1 MG-620 Not a spare part

2 MG-621 Not a spare part

3 MG-638 Not a spare part

4 UG-226 Bottom swaged screw 3x8

5 UG-239 Screw, for plastic M3x8

6 UG-268 Not a spare part

7 UG-414 Magnet Ø6,35x6,35 neodymium

8 UH-228 Not a spare part
223



XO 4 Foot Control
AN-645 Joystick, foot control, short
Position Part NO. Assembly Description

1 ME-165 Not a spare part

2 ME-166 Not a spare part

3 ME-168 Not a spare part

4 ME-169 Not a spare part

5 ME-170 Not a spare part

6 MG-748 Not a spare part

7 UC-848 Magnet Ø3X4
224



XO 4 Foot Control
AE-974 Joystick, footcontrol (long)
Position Part NO. Assembly Description

1 ME-165 Not a spare part

2 ME-166 Not a spare part

3 ME-167 Not a spare part

4 ME-168 Not a spare part

5 ME-169 Not a spare part

6 ME-170 Not a spare part

7 UC-848 Magnet Ø3X4
225



XO 4 Foot Control
AO-058 Foot control, w/o hoop
226



AO-058 Foot control, w/o hoop

XO 4 Foot Control
Position Part NO. Assembly Description

1 AN-373  Page 222 PCB, Foot control, XO 4

2 AN-328  Page 223 Foot control arm, w/magnets

3 AN-645  Page 224 Joystick, foot control, short

4 ME-161 Spring,crank, footcontrol ii

5 ME-162 Bush, crank, footcontrol ii

6 ME-164 Not a spare part

7 ME-252 Not a spare part

8 MG-743 Rubber cap, joystick

9 MG-806 Spring, pedal,foot control

10 MG-844 Not a spare part

11 UA-082 Not a spare part

12 UA-093 Rubber foot, footcontrol ii

13 UA-588 Screw, M6 x 25

14 UA-859 Screw, eco-syn, 3,5 x 25.

15 UA-860 Screw, M4 x 20

16 UB-057 Corrugated spring15.8x10.5x0.3

17 UC-505 Cable clips rs1. 7/9 w1

18 UC-786 Adapter disc

19 UC-846 Not a spare part
227



AO-058 Foot control, w/o hoop

XO 4 Foot Control
228



XO 4 Patient Chair and Lifting System
229



XO 4 Patient Chair and Lifting System
TX-003 Upholstery
Position Part NO. Assembly Description

1 AP-947  Page 267 Upholstery, short back, complete set, skai

2 AP-948  Page 269 Upholstery, short back, complete set, scuba

3 AP-949  Page 271 Upholstery, short back, complete set, XO Comfort

4 AO-633  Page 260 Upholstery, patient chair, short back, separate, skai

5 AP-939  Page 263 Upholstery, patient chair, short back, separate, scuba

6 AP-946  Page 266 Upholstery, patient chair, short back, separate, XO Comfort
230



XO 4 Patient Chair and Lifting System
AN-001 Chair guide XO 4
Position Part NO. Assembly Description

1 AN-002  Page 232 Lifting motor, chair XO 4

2 AN-003  Page 233 Supporting leg XO 4

3 AN-004  Page 234 Carriage,guide

4 AN-035  Page 235 Carrier, arm-seat

5 MG-037 Tube, guide, stand, chair

6 MG-504 Coverplate,lifting motor,XO 4

7 UG-009 Not a spare part

8 UG-010 Not a spare part

9 UG-111 Screw, thread making, M4x6

10 UG-212 Not a spare part

11 UG-253 Disc Ø13.0xØ24.0x2.5

12 UG-905 Chain 0.6m + fitting
231



XO 4 Patient Chair and Lifting System
AN-002 Lifting motor, chair XO 4
Position Part NO. Assembly Description

1 AN-033  Page 237 Base, spindle nut, chair guide

2 AN-151  Page 241 Motor chair lift

3 AO-626 Bolt, motor bracket

4 MG-001 Rod-pin, lifting motor

5 MG-008 Bushing, endstop, lower XO 4

6 MG-391 Suspension for lifting motor

7 MG-745 Bush, motorguide, top

8 UG-353 Seeger-a-ring, Ø12
232



XO 4 Patient Chair and Lifting System
AN-003 Supporting leg XO 4
Position Part NO. Assembly Description

1 AN-034  Page 238 Joystick,supporting leg,guide

2 MG-009 Bushing, adjustment of supporting leg

3 AP-678 Supporting leg, (CTBS)

3 AN-483 Supporting leg, (XO-909 Iron Grey (RAL 7011-30))

3 AO-718 Supporting leg, (XO-908 Iron Grey (RAL 7011-5))

4 AP-679 Cover supporting leg, (CTBS)

4 AO-719 Cover supporting leg, (XO-908 Iron Grey (RAL 7011-5))

4 AN-484 Cover supporting leg, (XO-909 Iron Grey (RAL 7011-30))

5 UG-008 Not a spare part

6 UG-009 Not a spare part

7 UG-034 Screw ui6kt din7991 M4x16

8 UG-253 Disc Ø13.0xØ24.0x2.5

9 UG-257 Disc Ø17.0xØ30.0x3.0
233



XO 4 Patient Chair and Lifting System
AN-004 Carriage,guide
Position Part NO. Assembly Description

1 MG-002 Pivot, roller, guide

2 MG-013 Not a spare part

3 MG-014 Sliding plate, guide

4 MG-038 Roll, guide

5 MG-051 Not a spare part

6 MG-394 Cable guide, chair

7 UG-003 Bolt inside hex, M08x016 din912

8 UG-101 Not a spare part

9 UG-202 Not a spare part

10 UG-251 Not a spare part

11 UG-252 Not a spare part

12 UG-351 Not a spare part
234



XO 4 Patient Chair and Lifting System
AN-035 Carrier, arm-seat
235



AN-035 Carrier, arm-seat

XO 4 Patient Chair and Lifting System
Position Part NO. Assembly Description

1 AN-036  Page 240 Guide, standard pieces

2 AN-439 Arm, guide, chair, (XO-901 Sea Blue Metallic)

2 AN-438 Arm, guide, chair, (XO-900 XO Grey, RAL 7047-80)

2 AN-722 Arm, guide, chair, (XO-903 Silver Metallic)

2 AP-417 Arm, guide, chair, (CTBS)

2 AO-268 Arm, guide, chair, (XO-906 XO Titanium)

2 AN-933 Arm, guide, chair, (XO-905 XO White,(RAL7047-30))

3 AN-934 Cover plate, arm guide, chair, (XO-905 XO White,(RAL7047-30))

3 AN-723 Cover plate, arm guide, chair, (XO-903 Silver Metallic)

3 AN-441 Cover plate, arm guide, chair, (XO-901 Sea Blue Metallic)

3 AO-269 Cover plate, arm guide, chair, (XO-906 XO Titanium)

3 AN-440 Cover plate, arm guide, chair, (XO-900 XO Grey, RAL 7047-80)

3 AP-418 Cover plate, arm guide, chair, (CTBS)

4 UG-104 Not a spare part

5 UG-115 Screw, M4x010

6 UG-203 Nut,  M12

7 UG-253 Disc Ø13.0xØ24.0x2.5
236



XO 4 Patient Chair and Lifting System
AN-033 Base, spindle nut, chair guide
Position Part NO. Assembly Description

1 MG-110 Not a spare part

2 UG-060 Adapter bolt Ø12M10x16

3 UG-063 Bolt i6kt din912 M6x16

4 UG-210 Not a spare part

5 UG-283 Disc spring, Ø34xØ12.3x1.5x2.7

6 UG-352 Not a spare part
237



XO 4 Patient Chair and Lifting System
AN-034 Joystick,supporting leg,guide
Position Part NO. Assembly Description

1 AN-375 PCB, Joystick (pat. chair), XO 4

2 AN-776  Page 239 Joystick, guide

3 MG-571 Inner ring, rubber, foot control

4 MG-743 Rubber cap, joystick

5 UG-110 Screw, thread making, M4x10

6 UG-137 Not a spare part

7 UG-205 Nut, M4, din 934
238



XO 4 Patient Chair and Lifting System
AN-776 Joystick, guide
Position Part NO. Assembly Description

1 ME-165 Not a spare part

2 ME-166 Not a spare part

3 ME-168 Not a spare part

4 ME-169 Not a spare part

5 ME-170 Not a spare part

6 MG-742 Not a spare part

7 UC-848 Magnet Ø3X4
239



XO 4 Patient Chair and Lifting System
AN-036 Guide, standard pieces
Position Part NO. Assembly Description

1 MG-177 Bushing, arm

2 UG-021 Adapter bolt i6k Ø16M12x040

3 UG-257 Disc Ø17.0xØ30.0x3.0
240



XO 4 Patient Chair and Lifting System
AN-151 Motor chair lift
Position Part NO. Assembly Description

1 MG-040 Spindle nut, motorguide

2 MH-659 Capacitor, lifting motor, 40uf

3 UG-023 Bolt,lifting motor,M10x20 left

4 UG-204 Not a spare part

5 UG-269 Not a spare part

6 UG-278 Not a spare part

7 UG-406 Not a spare part

8 UG-600 Not a spare part
241



XO 4 Patient Chair and Lifting System
AN-631 Chair base XO 4
242



AN-631 Chair base XO 4

XO 4 Patient Chair and Lifting System
Position Part NO. Assembly Description

1 AN-086  Page 244 Neck rest

2 AN-087  Page 247 Back base chair

3 AN-088  Page 249 Chair seat

4 MG-735 Not a spare part

5 MG-737 Not a spare part

6 MG-746 Plastic foot protection, chair

7 MG-980 Plastic foot protection,chair,scuba

8 UG-056 Pass bolt, d12xM10x55 iso7379

9 UG-057 Screw ux M4x30

10 UG-058 Screw torq M4x35
243



XO 4 Patient Chair and Lifting System
AN-086 Neck rest
244



AN-086 Neck rest

XO 4 Patient Chair and Lifting System
Position Part NO. Assembly Description

1 MG-205 Toggle bracket

2 MG-206 Not a spare part

3 MG-211 Sliding bar, neck rest

4 MG-214 TD544600

5 MG-215 Not a spare part

6 MG-217 Not a spare part

7 MG-218 Cover, handle, neck rest

8 MG-220 Not a spare part

9 MG-222 Spring for brake

10 AO-367 Base neck rest, (XO-906 XO Titanium)

10 AN-630 Base neck rest, (XO-901 Sea Blue Metallic)

10 AN-629 Base neck rest, (XO-900 XO Grey, RAL 7047-80)

10 AP-505 Base neck rest, (CTBS)

10 AO-366 Base neck rest, (XO-905 XO White,(RAL7047-30))

10 AN-770 Base neck rest, (XO-903 Silver Metallic)

11 MG-406 Brake (plate), neck rest

12 MG-407 Not a spare part

13 MG-414 Not a spare part

14 MG-799 Knob for handle XO 4 neck rest

15 MG-824 Adjustment bushing, neck rest, female

16 MG-825 Not a spare part

17 MG-826 Adjustment bushing, neck rest, male

18 UG-111 Screw, thread making, M4x6

19 UG-230 Not a spare part

20 UG-231 Not a spare part

21 UG-232 Screw M3x6 us

22 UG-233 Pointed screw M4, neck rest, break

23 UG-234 Pointed screw M4, neck rest

24 UG-288 Sliding disc Ø32

25 UG-380 Seeger, wire ring

26 UG-428 Not a spare part

27 UH-029 Seeger-a-ring, din 471 Ø4
245



XO 4 Patient Chair and Lifting System
AN-805 Kit, fric.brake, neck rest
Position Part NO. Assembly Description

1 MG-799 Knob for handle XO 4 neck rest

2 MG-824 Adjustment bushing, neck rest, female

3 MG-825 Not a spare part

4 MG-826 Adjustment bushing, neck rest, male

5 UG-111 Screw, thread making, M4x6

6 UG-288 Sliding disc Ø32

7 UG-380 Seeger, wire ring
246



XO 4 Patient Chair and Lifting System
AN-087 Back base chair
247



AN-087 Back base chair

XO 4 Patient Chair and Lifting System
Position Part NO. Assembly Description

1 MG-213 Alu guide, neck rest

2 MG-219 U-guide, teflon, neck rest

3 AN-827 Base back rest - long, patient chair, (XO-903 Silver Metallic)

3 AN-693 Base back rest - long, patient chair, (XO-900 XO Grey, RAL 7047-80)

3 AN-628 Base back rest - long, patient chair, (XO-901 Sea Blue Metallic)

4 MG-611 Not a spare part

5 MG-740 Not a spare part

6 AP-504 Base, chair back, short, (CTBS)

6 AO-365 Base, chair back, short, (XO-905 XO White,(RAL7047-30))

6 AO-380 Base, chair back, short, (XO-901 Sea Blue Metallic)

6 AO-379 Base, chair back, short, (XO-900 XO Grey, RAL 7047-80)

6 AO-335 Base, chair back, short, (XO-906 XO Titanium)

6 AO-403 Base, chair back, short, (XO-903 Silver Metallic)

7 UG-059 Screw, ph 3,5x25

8 UG-161 Screw M4x12 us, pa6.6

9 UG-254 Disc, Ø04.3xØ09.0x0.8

10 UG-467 Not a spare part

11 UG-814 Balloon, chair
248



XO 4 Patient Chair and Lifting System
AN-088 Chair seat
249



AN-088 Chair seat

XO 4 Patient Chair and Lifting System
Position Part NO. Assembly Description

1 AN-960 PCB, chair

2 AP-502  Page 251 Push pull, chair, (CTBS)

2 AN-825  Page 251 Push pull, chair, (XO-903 Silver Metallic)

2 AN-823  Page 251 Push pull, chair, (XO-900 XO Grey, RAL 7047-80)

2 AO-402  Page 251 Push pull, chair, (XO-905 XO White,(RAL7047-30))

2 AO-401  Page 251 Push pull, chair, (XO-906 XO Titanium)

2 AN-824  Page 251 Push pull, chair, (XO-901 Sea Blue Metallic)

3 AN-156  Page 252 Motor chair back

4 AN-326  Page 253 Lumbar support

5 AO-792 Arm rest chair, right,

6 AO-793 Arm rest chair, left,

7 AN-626 Base, chair seat, patient chair, (XO-901 Sea Blue Metallic)

7 AN-726 Base, chair seat, patient chair, (XO-903 Silver Metallic)

7 AN-625 Base, chair seat, patient chair, (XO-900) (7047 7047)

7 AO-198 Base, chair seat, patient chair, (XO-905 XO White,(RAL7047-30))

7 AO-317 Base, chair seat, patient chair, (XO-906 XO Titanium)

7 AP-503 Base, chair seat, patient chair, (CTBS)

8 MG-738 Not a spare part

9 MN-471 Not a spare part

10 UG-127 Not a spare part

11 UG-227 Screw for plastic M4x8

12 UG-449 Not a spare part
250



XO 4 Patient Chair and Lifting System
AN-146 Push pull, chair
Position Part NO. Assembly Description

1 MG-198 Not a spare part

2 MG-199 Not a spare part

3 MG-200 Bush

4 MG-201 Locking rod

5 MG-202 Not a spare part

6 UG-444 Not a spare part
251



XO 4 Patient Chair and Lifting System
AN-156 Motor chair back
Position Part NO. Assembly Description

1 MH-660 Capacitor, backrestmotor, 25u

2 UG-273 Disc, Ø20.5xØ10x3

3 UG-406 Not a spare part

4 UG-436 Bush, nylon

5 UG-601 Not a spare part

6 UH-011 Bolt, back rest, motor, M10x20,right
252



XO 4 Patient Chair and Lifting System
AN-326 Lumbar support
Position Part NO. Assembly Description

1 AN-329  Page 254 Valve system lumbar support

2 ML-572 Receiver, lumbar support

3 ML-573 Remote control lumbar support
253



XO 4 Patient Chair and Lifting System
AN-329 Valve system lumbar support
Position Part NO. Assembly Description

1 AS-009 Fitting 4/2 M5

2 MG-622 Not a spare part

3 MG-623 Reducer, lumbar support XO 4

4 UC-830 Tubing 4/2 blue polyurethan

5 UG-154 Not a spare part

6 UG-700 Quick connect, 6/4-r1/8

7 UG-807 Lumbar support valves

8 UG-810 Not a spare part

9 UG-816 Exhaust valve, lumbar
254



XO 4 Patient Chair and Lifting System
AO-792 Arm rest chair, right,
Position Part NO. Assembly Description

1 AO-970 Konsol armrest right (XO-908)

2 MG-705 Right armrest, (adjustable)

3 UA-127 Not a spare part

4 UG-006 Not a spare part
255



XO 4 Patient Chair and Lifting System
AO-793 Arm rest chair, left,
Position Part NO. Assembly Description

1 AO-971 Konsol armrest left (XO-908)

2 MG-707 Left armrest

3 UA-127 Not a spare part

4 UG-006 Not a spare part
256



XO 4 Patient Chair and Lifting System
AN-632 Upholstery, patient chair, long back, separate
257



AN-632 Upholstery, patient chair, long back, separate

XO 4 Patient Chair and Lifting System
Position Part NO. Assembly Description

1 AN-623 Upholstery, patient chair, neck rest, (BA-243 Safran Yellow)

1 AO-021 Upholstery, patient chair, neck rest, (BA-374 Orange)

1 AO-358 Upholstery, patient chair, neck rest, (XO-960 Chalk White)

1 AO-364 Upholstery, patient chair, neck rest, (XO-958 Golden Honey)

1 AN-618 Upholstery, patient chair, neck rest, (WB-230 Grey)

1 AO-374 Upholstery, patient chair, neck rest, (XO-959 Silk Grey)

1 AO-371 Upholstery, patient chair, neck rest, (XO-957 Sap Green)

1 AN-619 Upholstery, patient chair, neck rest, (BA-407 Crystal White)

1 AN-621 Upholstery, patient chair, neck rest, (BA-209 Sea Blue)

1 AO-022 Upholstery, patient chair, neck rest, (XO-954 Beige)

1 AO-023 Upholstery, patient chair, neck rest, (XO-955 Bordeaux)

1 AN-622 Upholstery, patient chair, neck rest, (XO-950 Light Blue)

1 AN-624 Upholstery, patient chair, neck rest, (XO-951 Red)

1 AO-355 Upholstery, patient chair, neck rest, (XO-961 Scarlet Red)

1 AO-024 Upholstery, patient chair, neck rest, (XO-956 Light Green)

1 AN-617 Upholstery, patient chair, neck rest, (BA-211 Dark Grey)

2 AN-611 Upholstery, patient chair back rest, long, (BA-407 Crystal White)

2 AN-612 Upholstery, patient chair back rest, long, (WB-234 Black)

2 AN-609 Upholstery, patient chair back rest, long, (BA-211 Dark Grey)

2 AO-017 Upholstery, patient chair back rest, long, (BA-374 Orange)

2 AN-613 Upholstery, patient chair back rest, long, (BA-209 Sea Blue)

2 AN-615 Upholstery, patient chair back rest, long, (BA-243 Safran Yellow)

2 AN-610 Upholstery, patient chair back rest, long, (WB-230 Grey)

3 AO-013 Upholstery, patient chair, seat, (BA-374 Orange)

3 AN-606 Upholstery, patient chair, seat, (XO-950 Light Blue)

3 AN-602 Upholstery, patient chair, seat, (WB-230 Grey)

3 AO-373 Upholstery, patient chair, seat, (XO-959 Silk Grey)

3 AO-360 Upholstery, patient chair, seat, (XO-960 Chalk White)

3 AO-370 Upholstery, patient chair, seat, (XO-957 Sap Green)

3 AO-015 Upholstery, patient chair, seat, (XO-955 Bordeaux)

3 AN-603 Upholstery, patient chair, seat, (BA-407 Crystal White)

3 AO-363 Upholstery, patient chair, seat, (XO-958 Golden Honey)
258



AN-632 Upholstery, patient chair, long back, separate

XO 4 Patient Chair and Lifting System
3 AO-016 Upholstery, patient chair, seat, (XO-956 Light Green)

3 AN-607 Upholstery, patient chair, seat, (BA-243 Safran Yellow)

3 AN-608 Upholstery, patient chair, seat, (XO-951 Red)

3 AO-491 Upholstery, patient chair, seat, (XO-961 Scarlet Red)

3 AN-605 Upholstery, patient chair, seat, (BA-209 Sea Blue)

3 AN-601 Upholstery, patient chair, seat, (BA-211 Dark Grey)

3 AO-014 Upholstery ,patient chair, seat, (XO-954 Beige)

3 AN-604 Upholstery, patient chair, seat, (WB-234 Black)

Position Part NO. Assembly Description
259



XO 4 Patient Chair and Lifting System
AO-633 Upholstery, patient chair, short back, separate, skai
260



AO-633 Upholstery, patient chair, short back, separate, skai

XO 4 Patient Chair and Lifting System
Position Part NO. Assembly Description

1 AN-623 Upholstery, patient chair, neck rest, (BA-243 Safran Yellow)

1 AO-021 Upholstery, patient chair, neck rest, (BA-374 Orange)

1 AO-358 Upholstery, patient chair, neck rest, (XO-960 Chalk White)

1 AO-364 Upholstery, patient chair, neck rest, (XO-958 Golden Honey)

1 AN-618 Upholstery, patient chair, neck rest, (WB-230 Grey)

1 AO-374 Upholstery, patient chair, neck rest, (XO-959 Silk Grey)

1 AO-371 Upholstery, patient chair, neck rest, (XO-957 Sap Green)

1 AN-619 Upholstery, patient chair, neck rest, (BA-407 Crystal White)

1 AN-621 Upholstery, patient chair, neck rest, (BA-209 Sea Blue)

1 AO-022 Upholstery, patient chair, neck rest, (XO-954 Beige)

1 AO-023 Upholstery, patient chair, neck rest, (XO-955 Bordeaux)

1 AN-622 Upholstery, patient chair, neck rest, (XO-950 Light Blue)

1 AN-624 Upholstery, patient chair, neck rest, (XO-951 Red)

1 AO-355 Upholstery, patient chair, neck rest, (XO-961 Scarlet Red)

1 AO-024 Upholstery, patient chair, neck rest, (XO-956 Light Green)

1 AN-617 Upholstery, patient chair, neck rest, (BA-211 Dark Grey)

2 AO-013 Upholstery, patient chair, seat, (BA-374 Orange)

2 AN-606 Upholstery, patient chair, seat, (XO-950 Light Blue)

2 AN-602 Upholstery, patient chair, seat, (WB-230 Grey)

2 AO-373 Upholstery, patient chair, seat, (XO-959 Silk Grey)

2 AO-360 Upholstery, patient chair, seat, (XO-960 Chalk White)

2 AO-370 Upholstery, patient chair, seat, (XO-957 Sap Green)

2 AO-015 Upholstery, patient chair, seat, (XO-955 Bordeaux)

2 AN-603 Upholstery, patient chair, seat, (BA-407 Crystal White)

2 AO-363 Upholstery, patient chair, seat, (XO-958 Golden Honey)

2 AO-016 Upholstery, patient chair, seat, (XO-956 Light Green)

2 AN-607 Upholstery, patient chair, seat, (BA-243 Safran Yellow)

2 AN-608 Upholstery, patient chair, seat, (XO-951 Red)

2 AO-491 Upholstery, patient chair, seat, (XO-961 Scarlet Red)

2 AN-605 Upholstery, patient chair, seat, (BA-209 Sea Blue)

2 AN-601 Upholstery, patient chair, seat, (BA-211 Dark Grey)

2 AO-014 Upholstery ,patient chair, seat, (XO-954 Beige)
261



AO-633 Upholstery, patient chair, short back, separate, skai

XO 4 Patient Chair and Lifting System
2 AN-604 Upholstery, patient chair, seat, (WB-234 Black)

3 AO-378 Upholstery, patient chair, back rest, short, (XO-956 Light Green)

3 AO-369 Upholstery, patient chair, back rest, short, (XO-957 Sap Green)

3 AO-362 Upholstery, patient chair, back rest, short, (XO-950 Light Blue)

3 AO-018 Upholstery, patient chair, back rest, long, (XO-954 Beige)

3 AO-353 Upholstery, patient chair, back rest, short, (BA-209 Sea Blue)

3 AO-351 Upholstery, patient chair, back rest, short, (WB-234 Black)

3 AN-616 Upholstery, patient chair, back rest, short, (XO-951 Red)

3 AO-490 Upholstery, patient chair, back rest, short, (XO-961 Scarlet Red)

3 AO-356 Upholstery, patient chair, back rest, short, (XO-954 Beige)

3 AO-020 Upholstery, patient chair, back rest, short, (XO-956 Light Green)

3 AN-614 Upholstery, patient chair, back rest, short, (XO-950 Light Blue)

3 AO-372 Upholstery, patient chair, back rest, short, (XO-959 Silk Grey)

3 AO-352 Upholstery, patient chair, back rest, short, (WB-230 Grey)

3 AO-377 Upholstery, patient chair, back rest, short, (BA-243 Safran Yellow)

3 AO-357 Upholstery, patient chair, back rest, short, (BA-211 Dark Grey)

3 AO-375 Upholstery, patient chair, back rest, short, (XO-955 Bordeaux)

3 AO-368 Upholstery, patient chair, back rest, short, (BA-374 Orange)

3 AO-376 Upholstery, patient chair, back rest, short, (XO-951 Red)

3 AO-361 Upholstery, patient chair, back rest, short, (XO-958 Golden Honey)

3 AO-354 Upholstery, patient chair, back rest, short, (XO-961 Scarlet Red)

3 AO-359 Upholstery, patient chair, back rest, short, (XO-960 Chalk White)

Position Part NO. Assembly Description
262



XO 4 Patient Chair and Lifting System
AP-939 Upholstery, patient chair, short back, separate, scuba
263



AP-939 Upholstery, patient chair, short back, separate, scuba

XO 4 Patient Chair and Lifting System
Position Part NO. Assembly Description

1 AO-865 Upholstery, patient chair, seat, scuba, (XO-915 Sage)

1 AO-866 Upholstery, patient chair, seat, scuba, (XO-916 Tourmaline)

1 AO-860 Upholstery, patient chair, seat, scuba, (XO-910 Cocoon)

1 AP-587 Upholstery, patient chair, seat, scuba, (XO-921 Truffle (025))

1 AO-868 Upholstery, patient chair, seat, scuba, (XO-918 Cinnamon)

1 AP-588 Upholstery, patient chair, seat, scuba, (XO-923 Mahogany (006))

1 AP-586 Upholstery, patient chair, seat, scuba, (XO-922 Brick (021))

1 AO-861 Upholstery, patient chair, seat, scuba, (XO-911 Dune)

1 AO-863 Upholstery, patient chair, seat, scuba, (XO-913 Jet)

1 AO-867 Upholstery, patient chair, seat, scuba, (XO-917 Autumn)

1 AO-869 Upholstery, patient chair, seat, scuba, (XO-919 Charcoal)

1 AO-864 Upholstery, patient chair, seat, scuba, (XO-914 Dolphin)

1 AP-589 Upholstery, patient chair, seat, scuba, (XO-924 Sapphire (016))

1 AO-862 Upholstery, patient chair, seat, scuba, (XO-912 Walnut)

1 AP-585 Upholstery, patient chair, seat, scuba, (XO-920 Coral (022))

2 AO-872 Upholstery, patient chair, back rest, short, scuba, (XO-912 Walnut)

2 AO-879 Upholstery, patient chair, back rest, short, scuba, (XO-919 Charcoal)

2 AP-594 Upholstery, patient chair, back rest, short, scuba, (XO-924 Sapphire
(016))

2 AO-875 Upholstery, patient chair, back rest, short, scuba, (XO-915 Sage)

2 AO-874 Upholstery, patient chair, back rest, short, scuba, (XO-914 Dolphin)

2 AO-870 Upholstery, patient chair, back rest, short, scuba, (XO-910 Cocoon)

2 AO-877 Upholstery, patient chair, back rest, short, scuba, (XO-917 Autumn)

2 AP-593 Upholstery, patient chair, back rest, short, scuba, (XO-923 Mahogany
(006))

2 AP-590 Upholstery, patient chair, back rest, short, scuba, (XO-920 Coral
(022))

2 AO-876 Upholstery, patient chair, back rest, short, scuba, (XO-916 Tourmali-
ne)

2 AP-591 Upholstery, patient chair, back rest, short, scuba, (XO-922 Brick
(021))

2 AO-873 Upholstery, patient chair, back rest, short, scuba, (XO-913 Jet)

2 AO-871 Upholstery, patient chair, back rest, short, scuba, (XO-911 Dune)
264



AP-939 Upholstery, patient chair, short back, separate, scuba

XO 4 Patient Chair and Lifting System
2 AO-878 Upholstery, patient chair, back rest, short, scuba, (XO-918 Cinna-
mon)

2 AP-592 Upholstery, patient chair, back rest, short, scuba, (XO-921 Truffle
(025))

3 AO-855 Upholstery, patient chair, neck rest, scuba, (XO-915 Sage)

3 AO-854 Upholstery, patient chair, neck rest, scuba, (XO-914 Dolphin)

3 AP-582 Upholstery, patient chair, neck rest, scuba, (XO-921 Truffle (025))

3 AO-856 Upholstery, patient chair, neck rest, scuba, (XO-916 Tourmaline)

3 AO-850 Upholstery, patient chair, neck rest, scuba, (XO-910 Cocoon)

3 AP-583 Upholstery, patient chair, neck rest, scuba, (XO-923 Mahogany
(006))

3 AP-580 Upholstery, patient chair, neck rest, scuba, (XO-920 Coral (022))

3 AO-858 Upholstery, patient chair, neck rest, scuba, (XO-918 Cinnamon)

3 AO-859 Upholstery, patient chair, neck rest, scuba, (XO-919 Charcoal)

3 AO-857 Upholstery, patient chair, neck rest, scuba, (XO-917 Autumn)

3 AO-853 Upholstery, patient chair, neck rest, scuba, (XO-913 Jet)

3 AO-851 Upholstery, patient chair, neck rest, scuba, (XO-911 Dune)

3 AO-852 Upholstery, patient chair, neck rest, scuba, (XO-912 Walnut)

3 AP-584 Upholstery, patient chair, neck rest, scuba, (XO-924 Sapphire (016))

3 AP-581 Upholstery, patient chair, neck rest, scuba, (XO-922 Brick (021))

Position Part NO. Assembly Description
265



XO 4 Patient Chair and Lifting System
AP-946 Upholstery, patient chair, short back, separate, XO Comfort
Position Part NO. Assembly Description

1 AP-800 Upholstery, patient chair, seat, soft cushion, (CTBS)

2 AP-801 Upholstery, patient chair, neck rest, soft cushion, (CTBS)

3 AP-802 Upholstery, patient chair, back rest, short, soft cushion, (CTBS)

4 AP-797 Upholstery, patient chair, seat, standard cushion, (CTBS)

5 AP-798 Upholstery, patient chair, neck rest, standard cushion, (CTBS)

6 AP-799 Upholstery, patient chair, back rest, short, standard cushion, (CTBS)
266



XO 4 Patient Chair and Lifting System
AP-947 Upholstery, short back, complete set, skai
267



AP-947 Upholstery, short back, complete set, skai

XO 4 Patient Chair and Lifting System
Position Part NO. Assembly Description

1 AN-317  Page 267 XO patient chair upholstery with skai, (XO-951 Red)

1 AN-071  Page 267 XO patient chair upholstery with skai, (XO-956 Light Green)

1 AO-334  Page 267 XO patient chair upholstery with skai, (XO-961 Scarlet Red)

1 AN-108  Page 267 XO patient chair upholstery with skai, (BA-374 Orange)

1 AO-333  Page 267 XO patient chair upholstery with skai, (XO-960 Chalk White)

1 AO-331  Page 267 XO patient chair upholstery with skai, (XO-958 Golden Honey)

1 AN-316  Page 267 XO patient chair upholstery with skai, (BA-243 Safran Yellow)

1 AN-314  Page 267 XO patient chair upholstery with skai, (BA-209 Sea Blue)

1 AN-310  Page 267 XO patient chair upholstery with skai, (BA-211 Dark Grey)

1 AN-311  Page 267 XO patient chair upholstery with skai, (WB-230 Grey)

1 AN-312  Page 267 XO patient chair upholstery with skai, (BA-407 Crystal White)

1 AN-315  Page 267 XO patient chair upholstery with skai, (XO-950 Light Blue)

1 AO-330  Page 267 XO patient chair upholstery with skai, (XO-957 Sap Green)

1 AO-102  Page 267 XO patient chair upholstery with skai, (BA-376 Pastel Blue)

1 AN-313  Page 267 XO patient chair upholstery with skai, (WB-234 Black)

1 AO-332  Page 267 XO patient chair upholstery with skai, (XO-959 Silk Grey)

1 AN-053  Page 267 XO patient chair upholstery with skai, (XO-954 Beige)

1 AN-055  Page 267 XO patient chair upholstery with skai, (XO-955 Bordeaux)
268



XO 4 Patient Chair and Lifting System
AP-948 Upholstery, short back, complete set, scuba
269



AP-948 Upholstery, short back, complete set, scuba

XO 4 Patient Chair and Lifting System
Position Part NO. Assembly Description

1 AO-425  Page 269 XO patient chair upholstery with XO scuba, (XO-969 Vanilla)

1 AP-572  Page 269 XO patient chair upholstery with XO scuba, (XO-921 Truffle (025))

1 AP-573  Page 269 XO patient chair upholstery with XO scuba, (XO-923 Mahogany
(006))

1 AO-430  Page 269 XO patient chair upholstery with XO scuba, (XO-974 Dolphin)

1 AO-426  Page 269 XO patient chair upholstery with XO scuba, (XO-910 Cocoon)

1 AO-433  Page 269 XO patient chair upholstery with XO scuba, (XO-917 Autumn)

1 AP-571  Page 269 XO patient chair upholstery with XO scuba, (XO-922 Brick (021))

1 AO-432  Page 269 XO patient chair upholstery with XO scuba, (XO-916 Tourmaline)

1 AO-434  Page 269 XO patient chair upholstery with XO scuba, (XO-918 Cinnamon)

1 AO-429  Page 269 XO patient chair upholstery with XO scuba, (XO-913 Jet)

1 AP-574  Page 269 XO patient chair upholstery with XO scuba, (XO-924 Sapphire (016))

1 AO-428  Page 269 XO patient chair upholstery with XO scuba, (XO-912 Walnut)

1 AP-570  Page 269 XO patient chair upholstery with XO scuba, (XO-920 Coral (022))

1 AO-431  Page 269 XO patient chair upholstery with XO scuba, (XO-915 Sage)

1 AO-427  Page 269 XO patient chair upholstery with XO scuba, (XO-911 Dune)

1 AO-435  Page 269 XO patient chair upholstery with XO scuba, (XO-919 Charcoal)
270



XO 4 Patient Chair and Lifting System
AP-949 Upholstery, short back, complete set, XO Comfort
Position Part NO. Assembly Description

1 AP-789 Standard cushions for patient chair, (CTBS)

2 AP-790 Soft cushions for patient chair, (CTBS)
271



XO 4 Patient Chair and Lifting System
AN-685 Child's cushion w knee support
Position Part NO. Assembly Description

1 AN-686 Knee support with straps (Unknown colour)

2 MG-802 Not a spare part
272



XO 4 Patient Chair and Lifting System
AN-256 Suction h.h. chair left-handed
Position Part NO. Assembly Description

1 AN-258  Page 275 Arm1 shh chair w components

2 AN-261  Page 277 Arm2 shh left-handed w handle

3 CA-046 Cable, suction holder, chair

4 MG-773 Axle chair-arm1

5 MG-776 Cover plug joint seat-back

6 MG-783 Threaded bush M10, Ø12x15

7 MG-910 Not a spare part

8 ML-281 Cable binder 150 mm

9 MR-210 O-ring 45 x 2

10 UG-040 Allen screw, ui6kt M4x12mm, din 7991
273



XO 4 Patient Chair and Lifting System
AN-257 Suction h.h chair rigHT-handed
Position Part NO. Assembly Description

1 AN-258  Page 275 Arm1 shh chair w components

2 AN-262  Page 278 Arm2 shh right-handed w handle

3 CA-046 Cable, suction holder, chair

4 MG-773 Axle chair-arm1

5 MG-776 Cover plug joint seat-back

6 MG-783 Threaded bush M10, Ø12x15

7 MG-910 Not a spare part

8 ML-281 Cable binder 150 mm

9 MR-210 O-ring 45 x 2

10 UG-040 Allen screw, ui6kt M4x12mm, din 7991
274



XO 4 Patient Chair and Lifting System
AN-258 Arm1 shh chair w components
Position Part NO. Assembly Description

1 AN-268  Page 276 Arm1 suction hose holder chair

2 MG-777 Cover plug, arm1

3 MG-778 Thrust collar, arm1

4 MG-800 Bearing, tube holder

5 MR-209 O-ring 17.1 x 1.6

6 MR-225 O-ring Ø 1,78 x 14

7 UG-063 Bolt i6kt din912 M6x16

8 UG-265 Adaptor disc Ø12xØ18x1.0 din 988

9 UG-274 Disc spring, Ø17xØ10,5x0,7x1,1
275



XO 4 Patient Chair and Lifting System
AN-268 Arm1 suction hose holder chair
Position Part NO. Assembly Description

1 AO-786 Arm1 shh chair,

2 MG-774 Not a spare part

3 UG-471 Not a spare part
276



XO 4 Patient Chair and Lifting System
AN-261 Arm2 shh left-handed w handle
Position Part NO. Assembly Description

1 AN-299 PCB, suction holder type 2005

2 AN-084  Page 158 Receiver, handles

3 AN-110 Handle XO 4

4 AN-259  Page 279 Arm2 suc.hose hldr left-handed

5 AN-263  Page 291 Brake, bolt arm2

6 MG-764 Holder, suction,chair,

7 MG-781 Not a spare part

8 UC-086 Screw M3x10

9 UG-003 Bolt inside hex, M08x016 din912

10 UG-102 Screw, thread making, M3x006 DIN7500
277



XO 4 Patient Chair and Lifting System
AN-262 Arm2 shh right-handed w handle
Position Part NO. Assembly Description

1 AN-299 PCB, suction holder type 2005

2 AN-084  Page 158 Receiver, handles

3 AN-110 Handle XO 4

4 AN-260  Page 280 Arm2 suc.hose h. right-handed

5 AN-263  Page 291 Brake, bolt arm2

6 MG-764 Holder, suction,chair,

7 MG-781 Not a spare part

8 UC-086 Screw M3x10

9 UG-003 Bolt inside hex, M08x016 din912

10 UG-102 Screw, thread making, M3x006 DIN7500
278



XO 4 Patient Chair and Lifting System
AN-259 Arm2 suc.hose hldr left-handed
Position Part NO. Assembly Description

1 ME-017 Nut, suct.hose holder, M10x1

2 AN-265 Arm2 shh left handed,

3 AN-269 Fittings shh chair,

4 UC-170 Not a spare part

5 UG-947 Silicone tube Ø21 x 16,8 RAL 7011

6 UG-978 Spring sh l200 2xM10x1 strong
279



XO 4 Patient Chair and Lifting System
AN-260 Arm2 suc.hose h. right-handed
Position Part NO. Assembly Description

1 ME-017 Nut, suct.hose holder, M10x1

2 AN-266 Arm2 shh right handed,

3 AN-269 Fittings shh chair,

4 UC-170 Not a spare part

5 UG-947 Silicone tube Ø21 x 16,8 RAL 7011

6 UG-978 Spring sh l200 2xM10x1 strong
280



XO 4 Patient Chair and Lifting System
AP-541 Suction h.h. auto return chair, left side,
281



AP-541 Suction h.h. auto return chair, left side,

XO 4 Patient Chair and Lifting System
Position Part NO. Assembly Description

1 AN-258  Page 275 Arm1 shh chair w components

2 AP-545  Page 288 Suction h.h. arm2, right side w/handle,

3 CA-046 Cable, suction holder, chair

4 MG-773 Axle chair-arm1

5 MG-776 Cover plug joint seat-back

6 MG-783 Threaded bush M10, Ø12x15

7 MG-910 Not a spare part

8 ML-281 Cable binder 150 mm

9 MR-210 O-ring 45 x 2

10 UG-040 Allen screw, ui6kt M4x12mm, din 7991
282



XO 4 Patient Chair and Lifting System
AP-543 Suction h.h. arm2, left side w/handle,
283



AP-543 Suction h.h. arm2, left side w/handle,

XO 4 Patient Chair and Lifting System
Position Part NO. Assembly Description

1 AO-987 PCB, suction holder auto return

2 AN-084  Page 158 Receiver, handles

3 AN-110 Handle XO 4

4 AN-263  Page 291 Brake, bolt arm2

5 AP-544  Page 285 Suction h.h. arm2, left side,

6 MG-781 Not a spare part

7 MG-989 Holder, auto return,chair,

8 MN-043 Not a spare part

9 UG-003 Bolt inside hex, M08x016 din912

10 UH-088 Not a spare part

11 UH-155 Screw, panhead, plastite, K40X60/30
284



XO 4 Patient Chair and Lifting System
AP-544 Suction h.h. arm2, left side,
Position Part NO. Assembly Description

1 ME-017 Nut, suct.hose holder, M10x1

2 AO-788 Arm2 shh right handed, (XO-908 Iron Grey (RAL 7011-5))

2 AN-266 Arm2 shh right handed, (XO-909 Iron Grey (RAL 7011-30))

2 AP-698 Arm2 shh right handed, (CTBS)

3 AP-537 Bracket for suction hose holder

4 UC-170 Not a spare part

5 UG-947 Silicone tube Ø21 x 16,8 RAL 7011

6 UG-978 Spring sh l200 2xM10x1 strong
285



XO 4 Patient Chair and Lifting System
AP-542 Suction h.h. auto return chair, right side,
286



AP-542 Suction h.h. auto return chair, right side,

XO 4 Patient Chair and Lifting System
Position Part NO. Assembly Description

1 AN-258  Page 275 Arm1 shh chair w components

2 AP-543  Page 283 Suction h.h. arm2, left side w/handle,

3 CA-046 Cable, suction holder, chair

4 MG-773 Axle chair-arm1

5 MG-776 Cover plug joint seat-back

6 MG-783 Threaded bush M10, Ø12x15

7 MG-910 Not a spare part

8 ML-281 Cable binder 150 mm

9 MR-210 O-ring 45 x 2

10 UG-040 Allen screw, ui6kt M4x12mm, din 7991
287



XO 4 Patient Chair and Lifting System
AP-545 Suction h.h. arm2, right side w/handle,
288



AP-545 Suction h.h. arm2, right side w/handle,

XO 4 Patient Chair and Lifting System
Position Part NO. Assembly Description

1 AD-905 Not a spare part

2 AN-084  Page 158 Receiver, handles

3 AN-110 Handle XO 4

4 AN-263  Page 291 Brake, bolt arm2

5 AP-546  Page 290 Suction h.h. arm2, right side,

6 MG-781 Not a spare part

7 MG-989 Holder, auto return,chair,

8 MN-043 Not a spare part

9 UG-003 Bolt inside hex, M08x016 din912

10 UH-088 Not a spare part

11 UH-155 Screw, panhead, plastite, K40X60/30
289



XO 4 Patient Chair and Lifting System
AP-546 Suction h.h. arm2, right side,
Position Part NO. Assembly Description

1 ME-017 Nut, suct.hose holder, M10x1

2 AN-265 Arm2 shh left handed, (XO-909 Iron Grey (RAL 7011-30))

2 AP-700 Arm2 shh left handed, (CTBS)

2 AO-787 Arm2 shh left handed, (XO-908 Iron Grey (RAL 7011-5))

3 AP-537 Bracket for suction hose holder

4 UC-170 Not a spare part

5 UG-947 Silicone tube Ø21 x 16,8 RAL 7011

6 UG-978 Spring sh l200 2xM10x1 strong
290



XO 4 Patient Chair and Lifting System
AN-263 Brake, bolt arm2
Position Part NO. Assembly Description

1 MG-779 Not a spare part

2 MG-780 Not a spare part

3 MG-785 Not a spare part

4 UG-290 Not a spare part

5 UG-335 O-ring Ø19,99xØ5,33
291



XO 4 Patient Chair and Lifting System
AN-267 Suc.hose hldr bridge, cover
Position Part NO. Assembly Description

1 MG-789 Cover, suction holder, chair

2 SA-890 O-ring 19.3 x 2.4
292



XO 4 Patient Chair and Lifting System
AN-831 Suction hose Ø16 l=1710mm
Position Part NO. Assembly Description

1 MG-475 Suction nipple,Ø16,

2 MG-480 Jacket,suction tube nipple Ø16

3 MG-482 Nipple, suction hose Ø16,

4 MS-360 Hose 15mm x 14 mm alcryn

5 UC-852 O-ring Ø18 x 1 black

6 UH-193 Hose, suction, Ø17, grey (RAL 7011)
293



XO 4 Patient Chair and Lifting System
AN-832 Suction hose Ø11 l=1710mm
Position Part NO. Assembly Description

1 MC-263 Reduction, suction Ø11 - 7

2 MG-476 Suction nipple,Ø11,

3 MG-481 Jacket,suction tube nipple Ø11

4 MG-483 Nipple, suction hose Ø11,

5 UC-692 Strapex ribbon 6 mm, white

6 UH-194 Hose, suction, Ø12, grey, (RAL 7011)
294



XO 4 Patient Chair and Lifting System
AN-837 Suction hose Ø16 l=2090mm
Position Part NO. Assembly Description

1 MG-475 Suction nipple,Ø16,

2 MG-480 Jacket,suction tube nipple Ø16

3 MG-482 Nipple, suction hose Ø16,

4 MS-360 Hose 15mm x 14 mm alcryn

5 UC-852 O-ring Ø18 x 1 black

6 UH-193 Hose, suction, Ø17, grey (RAL 7011)
295



XO 4 Patient Chair and Lifting System
AN-838 Suction hose Ø11 l=2090mm
Position Part NO. Assembly Description

1 MC-263 Reduction, suction Ø11 - 7

2 MG-476 Suction nipple,Ø11,

3 MG-481 Jacket,suction tube nipple Ø11

4 MG-483 Nipple, suction hose Ø11,

5 UC-692 Strapex ribbon 6 mm, white

6 UH-194 Hose, suction, Ø12, grey, (RAL 7011)
296



XO 4 Lamp and Arm system 
297



XO 4 Lamp and Arm system 
AN-092 Arm lamp
Position Part NO. Assembly Description

1 AN-586  Page 299 Rear arm lamp assy., (XO-901 Sea Blue Metallic)

1 AN-791  Page 299 Rear arm lamp assy., (XO-903 Silver Metallic)

1 AN-585  Page 299 Rear arm lamp assy., (XO-900 XO Grey, RAL 7047-80)

2 AN-641  Page 301 Forearm lamp, (XO-900 XO Grey, RAL 7047-80)

2 AN-643  Page 301 Forearm lamp, (XO-901 Sea Blue Metallic)

2 AN-792  Page 301 Forearm lamp, (XO-903 Silver Metallic)
298



XO 4 Lamp and Arm system 
AN-093 Back arm, lamp
299



AN-093 Back arm, lamp

XO 4 Lamp and Arm system 
Position Part NO. Assembly Description

1 AN-018  Page 182 Friction brake,  arms

2 AN-094  Page 203 Axle bearing 60x85x5

3 AN-095  Page 201 Axle bearing 20x35x4

4 AN-127  Page 198 Magnet Ø6,35 with spring ring

5 AP-898  Page 337 Suspension, Joint, screen, lamp, complete

6 MG-290 Not a spare part

7 MG-291 Coverplug rear arm lamp/screen

8 AO-274 Cover plate, rear arm, lamp, (XO-906 XO Titanium)

8 AN-793 Cover plate, rear arm, lamp, (XO-903 Silver Metallic)

8 AN-552 Cover plate, rear arm, lamp, (XO-901 Sea Blue Metallic)

8 AP-420 Cover plate, rear arm, lamp, (CTBS)

8 AN-551 Cover plate, rear arm, lamp, (XO-900 XO Grey, RAL 7047-80)

8 AN-936 Cover plate, rear arm, lamp, (XO-905 XO White,(RAL7047-30))

9 AN-945 Rear arm lamp, (XO-905 XO White,(RAL7047-30))

9 AO-283 Rear arm lamp, (XO-906 XO Titanium)

9 AN-568 Rear arm lamp, (XO-901 Sea Blue Metallic)

9 AN-794 Rear arm lamp, (XO-903 Silver Metallic)

9 AP-429 Rear arm lamp, (CTBS)

9 AN-567 Rear arm lamp, (XO-900 XO Grey, RAL 7047-80)

10 MG-328 Not a spare part

11 MG-329 Not a spare part

12 ML-281 Cable binder 150 mm

13 UG-110 Screw, thread making, M4x10

14 UG-254 Disc, Ø04.3xØ09.0x0.8

15 UG-458 Not a spare part

16 UG-527 Not a spare part

17 UG-948 Not a spare part
300



XO 4 Lamp and Arm system 
AN-097 Forearm lamp
301



AN-097 Forearm lamp

XO 4 Lamp and Arm system 
Position Part NO. Assembly Description

1 AN-098  Page 303 Link1, forearm lamp

2 AN-099  Page 305 Bottom forearm lamp

3 AN-104  Page 312 Lever lamp

4 AN-105  Page 307 Link2, forearm lamp

5 AN-118  Page 313 Control socket spring lamp arm

6 AP-421 Top, forearm, lamp, (CTBS)

6 AN-851 Top, forearm, lamp, (XO-903 Silver Metallic)

6 AO-275 Top, forearm, lamp, (XO-906 XO Titanium)

6 AN-937 Top, forearm, lamp, (XO-905 XO White,(RAL7047-30))

6 AN-553 Top, forearm, lamp, (XO-900 XO Grey, RAL 7047-80)

6 AN-554 Top, forearm, lamp, (XO-901 Sea Blue Metallic)

7 MG-296 Not a spare part

8 MG-298 Axle Ø10x65

9 MG-299 Bushing Ø10x8 for u-profile

10 MN-145 Not a spare part

11 UG-031 Not a spare part

12 UG-256 Disc, Ø06.4xØ12.0x1.6

13 UG-459 Not a spare part
302



XO 4 Lamp and Arm system 
AN-098 Link1, forearm lamp
303



AN-098 Link1, forearm lamp

XO 4 Lamp and Arm system 
Position Part NO. Assembly Description

1 AN-127  Page 198 Magnet Ø6,35 with spring ring

2 AO-276 Link1, forearm, lamp, (XO-906 XO Titanium)

2 AN-852 Link1, forearm, lamp, (XO-903 Silver Metallic)

2 AN-555 Link1, forearm, lamp, (XO-900 XO Grey, RAL 7047-80)

2 AP-422 Link1, forearm, lamp, (CTBS)

2 AN-938 Link1, forearm, lamp, (XO-905 XO White,(RAL7047-30))

2 AN-556 Link1, forearm, lamp, (XO-901 Sea Blue Metallic)

3 MG-304 Not a spare part

4 MG-305 Not a spare part

5 AN-939 Cover, rear, link1, arm, lamp, (XO-905 XO White,(RAL7047-30))

5 AN-558 Cover, rear, link1, arm, lamp, (XO-901 Sea Blue Metallic)

5 AN-853 Cover, rear, link1, arm, lamp, (XO-903 Silver Metallic)

5 AP-423 Cover, rear, link1, arm, lamp, (CTBS)

5 AO-277 Cover, rear, link1, arm, lamp, (XO-906 XO Titanium)

5 AN-557 Cover, rear, link1, arm, lamp, (XO-900 XO Grey, RAL 7047-80)

6 MG-314 Not a spare part

7 MG-315 Not a spare part

8 MG-337 Not a spare part

9 UG-032 Screw M6x25

10 UG-110 Screw, thread making, M4x10

11 UG-206 Not a spare part

12 UG-256 Disc, Ø06.4xØ12.0x1.6

13 UG-416 Not a spare part

14 UG-459 Not a spare part

15 UG-460 Not a spare part

16 UG-461 Not a spare part
304



XO 4 Lamp and Arm system 
AN-099 Bottom forearm lamp
305



AN-099 Bottom forearm lamp

XO 4 Lamp and Arm system 
Position Part NO. Assembly Description

1 AN-100  Page 309 Suspension1 forearm lamp

2 AN-102  Page 310 Suspension2 forearm lamp

3 AN-103  Page 200 Axle 8x17

4 MG-310 Not a spare part

5 AN-295 Cover forearm lamp,  (XO-903) (XO-903 Silver Metallic)

5 AN-543 Cover forearm lamp, (XO-900 XO Grey, RAL 7047-80)

5 AN-544 Cover forearm lamp, (XO-901 Sea Blue Metallic)

5 AP-426 Cover forearm lamp, (CTBS)

5 AO-280 Cover forearm lamp, (XO-906 XO Titanium)

5 AN-942 Cover forearm lamp, (XO-905 XO White,(RAL7047-30))

6 MG-464 Not a spare part

7 MG-466 Not a spare part

8 MG-669 Not a spare part

9 UG-013 Not a spare part

10 UG-463 Not a spare part
306



XO 4 Lamp and Arm system 
AN-105 Link2, forearm lamp
307



AN-105 Link2, forearm lamp

XO 4 Lamp and Arm system 
Position Part NO. Assembly Description

1 AN-127  Page 198 Magnet Ø6,35 with spring ring

2 AN-943 Link2, arm lamp, (XO-905 XO White,(RAL7047-30))

2 AO-281 Link2, arm lamp, (XO-906 XO Titanium)

2 AN-563 Link2, arm lamp, (XO-900 XO Grey, RAL 7047-80)

2 AN-854 Link2, arm lamp, (XO-903 Silver Metallic)

2 AP-427 Link2, arm lamp, (CTBS)

2 AN-564 Link2, arm lamp, (XO-901 Sea Blue Metallic)

3 AN-944 Cover link2 lamp, (XO-905 XO White,(RAL7047-30))

3 AN-565 Cover link2 lamp, (XO-900 XO Grey, RAL 7047-80)

3 AP-428 Cover link2 lamp, (CTBS)

3 AN-855 Cover link2 lamp, (XO-903 Silver Metallic)

3 AN-566 Cover link2 lamp, (XO-901 Sea Blue Metallic)

3 AO-282 Cover link2 lamp, (XO-906 (XO-906 XO Titanium)

4 MG-465 Not a spare part

5 UG-118 Not a spare part

6 UG-119 Pointed screw, M6x20

7 UG-460 Not a spare part

8 UG-461 Not a spare part
308



XO 4 Lamp and Arm system 
AN-100 Suspension1 forearm lamp
Position Part NO. Assembly Description

1 AN-101  Page 311 Brake forearm lamp

2 AN-127  Page 198 Magnet Ø6,35 with spring ring

3 AO-278 Suspension1, forearm, lamp, (XO-906 XO Titanium)

3 AN-856 Suspension1, forearm, lamp, (XO-903 Silver Metallic)

3 AN-560 Suspension1, forearm, lamp, (XO-901 Sea Blue Metallic)

3 AN-940 Suspension1, forearm, lamp, (XO-905 XO White,(RAL7047-30))

3 AN-559 Suspension1, forearm, lamp, (XO-900 XO Grey, RAL 7047-80)

3 AP-424 Suspension1, forearm, lamp, (CTBS)

4 MG-320 Not a spare part

5 UG-110 Screw, thread making, M4x10
309



XO 4 Lamp and Arm system 
AN-102 Suspension2 forearm lamp
Position Part NO. Assembly Description

1 AN-103  Page 200 Axle 8x17

2 AN-127  Page 198 Magnet Ø6,35 with spring ring

3 AN-941 Suspension2 lamp, (XO-905 XO White,(RAL7047-30))

3 AO-279 Suspension2 lamp, (XO-906 XO Titanium)

3 AP-425 Suspension2 lamp, (CTBS)

3 AN-561 Suspension2 lamp, (XO-900 XO Grey, RAL 7047-80)

3 AN-857 Suspension2 lamp, (XO-903 Silver Metallic)

3 AN-562 Suspension2 lamp, (XO-901 Sea Blue Metallic)

4 MG-513 Not a spare part

5 UG-110 Screw, thread making, M4x10
310



XO 4 Lamp and Arm system 
AN-101 Brake forearm lamp
Position Part NO. Assembly Description

1 MG-334 Not a spare part

2 MG-335 Not a spare part

3 UG-012 Allen screw, 6kt M4x20  din 912

4 UG-261 Disc spring, Ø04.2xØ12.0x0.60x1.00

5 UG-265 Adaptor disc Ø12xØ18x1.0 din 988
311



XO 4 Lamp and Arm system 
AN-104 Lever lamp
Position Part NO. Assembly Description

1 MG-336 Not a spare part

2 MN-146 Not a spare part

3 MN-147 Not a spare part

4 UG-356 Not a spare part
312



XO 4 Lamp and Arm system 
AN-118 Control socket spring lamp arm
Position Part NO. Assembly Description

1 MG-300 Not a spare part

2 MG-509 Not a spare part

3 UG-322 Not a spare part
313



XO 4 Lamp and Arm system 
AN-149 Lamp head
Position Part NO. Assembly Description

1 AN-785  Page 316 Axle lamp, (XO-901 Sea Blue Metallic)

1 AN-784  Page 316 Axle lamp, (XO-900 XO Grey, RAL 7047-80)

1 AN-786  Page 316 Axle lamp, (XO-903 Silver Metallic)

2 AN-128  Page 317 Bearing block lamp

3 AO-216  Page 318 Lamp head,w/o reflector, (XO-906 XO Titanium)

3 AN-292  Page 318 Lamp head,w/o reflector, (XO-900 XO Grey, RAL 7047-80)

3 AN-975  Page 318 Lamp head,w/o reflector, (XO-905 XO White,(RAL7047-30))

3 AN-294  Page 318 Lamp head,w/o reflector, (XO-903 Silver Metallic)

3 AN-293  Page 318 Lamp head,w/o reflector, (XO-901 Sea Blue Metallic)

4 AN-599  Page 335 PCB, Lamp sensor

5 MG-490 Lense, sensor, lamp
314



XO 4 Lamp and Arm system 
AN-141 Suspension lamp, arm
Position Part NO. Assembly Description

1 AN-128  Page 317 Bearing block lamp

2 AN-569 Shaft lamp-link2, (XO-900 XO Grey, RAL 7047-80)

2 AN-858 Shaft lamp-link2, (XO-903 Silver Metallic)

2 AN-570 Shaft lamp-link2, (XO-901 Sea Blue Metallic)

3 UG-014 Not a spare part

4 UG-117 Screw ux M3x50 din965 bn3333

5 UG-270 Not a spare part

6 UG-360 Not a spare part
315



XO 4 Lamp and Arm system 
AN-107 Axle lamp
Position Part NO. Assembly Description

1 AN-569 Shaft lamp-link2, (XO-900 XO Grey, RAL 7047-80)

1 AN-858 Shaft lamp-link2, (XO-903 Silver Metallic)

1 AN-570 Shaft lamp-link2, (XO-901 Sea Blue Metallic)

2 UG-014 Not a spare part

3 UG-117 Screw ux M3x50 din965 bn3333

4 UG-267 Not a spare part

5 UG-358 Not a spare part
316



XO 4 Lamp and Arm system 
AN-128 Bearing block lamp
Position Part NO. Assembly Description

1 AN-019  Page 183 Brake block, instrument bridge

2 AN-127  Page 198 Magnet Ø6,35 with spring ring

3 MG-303 Not a spare part

4 UG-014 Not a spare part

5 UG-108 Not a spare part

6 UG-468 Not a spare part
317



XO 4 Lamp and Arm system 
AN-152 Lamp head XO 4, parts
318



AN-152 Lamp head XO 4, parts

XO 4 Lamp and Arm system 
Position Part NO. Assembly Description

1 AN-547  Page 321 Socket, including bulb

2 AO-343  Page 334 Handle, left, (XO-906 XO Titanium)

2 AO-341  Page 334 Handle, left, (XO-905 XO White,(RAL7047-30))

2 AN-859  Page 334 Handle, left, (XO-900 XO Grey, RAL 7047-80)

2 AP-495  Page 334 Handle, left, (CTBS)

2 AN-752  Page 334 Handle, left, (XO-903 Silver Metallic)

2 AN-691  Page 334 Handle, left, (XO-901 Sea Blue Metallic)

3 AO-340  Page 333 Handle, right, (XO-905 XO White,(RAL7047-30))

3 AN-692  Page 333 Handle, right, (XO-901 Sea Blue Metallic)

3 AN-753  Page 333 Handle, right, (XO-903 Silver Metallic)

3 AN-860  Page 333 Handle, right, (XO-900 XO Grey, RAL 7047-80)

3 AO-342  Page 333 Handle, right, (XO-906 XO Titanium)

3 AP-494  Page 333 Handle, right, (CTBS)

4 AN-550 Fan with splash screen, oval

5 AO-034 Splash screen,

6 AN-863 Hoop lamp, (XO-903 Silver Metallic)

6 AN-862 Hoop lamp, (XO-901 Sea Blue Metallic)

6 AN-861 Hoop lamp, (XO-900 XO Grey, RAL 7047-80)

7 MG-181 Reflector, lamp

8 MG-495 End ring

9 MG-496 Not a spare part

10 MG-679 Not a spare part

11 MG-680 Not a spare part

12 MG-681 Screw mount. f. splash screen, lamp

13 MG-682 Reciever, handle, right

14 MG-683 Not a spare part

15 MG-684 Not a spare part

16 MG-685 Reciever, handle, left

17 MG-686 Not a spare part

18 MG-687 Not a spare part

19 MG-703 Not a spare part

20 MG-718 Not a spare part
319



AN-152 Lamp head XO 4, parts

XO 4 Lamp and Arm system 
21 AO-472 Kit, reflector led, complete

22 MG-847 Not a spare part

23 MR-210 O-ring 45 x 2

24 UG-046 Screw ux M4x12 din965

25 UG-047 Screw ux M2.5x8 din965

26 UG-048 Not a spare part

27 UG-049 Screw ux M3x6 din965

28 UG-050 Not a spare part

29 UG-051 Not a spare part

30 UG-470 Not a spare part

Position Part NO. Assembly Description
320



XO 4 Lamp and Arm system 
AN-547 Socket, including bulb
Position Part NO. Assembly Description

1 MG-689 Not a spare part

2 MG-691 Not a spare part

3 MG-692 Not a spare part

4 MG-719 Covering, bulb, lamp

5 MG-721 Tool, bulb, lamp

6 UG-052 Not a spare part

7 UG-053 Not a spare part

8 UG-448 Not a spare part

9 WH-007 Bulb, operatinig lamp
321



XO 4 Lamp and Arm system 
AO-621 Lamp head, XO flex
Position Part NO. Assembly Description

1 AN-785  Page 316 Axle lamp, (XO-901 Sea Blue Metallic)

1 AN-784  Page 316 Axle lamp, (XO-900 XO Grey, RAL 7047-80)

1 AN-786  Page 316 Axle lamp, (XO-903 Silver Metallic)

2 AN-128  Page 317 Bearing block lamp

3 AN-599  Page 335 PCB, Lamp sensor

4 AO-622  Page 323 Lamp head, XO flex (Unknown colour)

5 MG-490 Lense, sensor, lamp
322



XO 4 Lamp and Arm system 
AO-622 Lamp head, XO flex
323



AO-622 Lamp head, XO flex

XO 4 Lamp and Arm system 
Position Part NO. Assembly Description

1 AN-547  Page 321 Socket, including bulb

2 AO-343  Page 334 Handle, left, (XO-906 XO Titanium)

2 AO-341  Page 334 Handle, left, (XO-905 XO White,(RAL7047-30))

2 AN-859  Page 334 Handle, left, (XO-900 XO Grey, RAL 7047-80)

2 AP-495  Page 334 Handle, left, (CTBS)

2 AN-752  Page 334 Handle, left, (XO-903 Silver Metallic)

2 AN-691  Page 334 Handle, left, (XO-901 Sea Blue Metallic)

3 AO-340  Page 333 Handle, right, (XO-905 XO White,(RAL7047-30))

3 AN-692  Page 333 Handle, right, (XO-901 Sea Blue Metallic)

3 AN-753  Page 333 Handle, right, (XO-903 Silver Metallic)

3 AN-860  Page 333 Handle, right, (XO-900 XO Grey, RAL 7047-80)

3 AO-342  Page 333 Handle, right, (XO-906 XO Titanium)

3 AP-494  Page 333 Handle, right, (CTBS)

4 AO-034 Splash screen,

5 AO-623  Page 326 Swivel lamp 3 axis

6 MG-495 End ring

7 MG-496 Not a spare part

8 MG-679 Not a spare part

9 MG-680 Not a spare part

10 MG-681 Screw mount. f. splash screen, lamp

11 MG-682 Reciever, handle, right

12 MG-683 Not a spare part

13 MG-684 Not a spare part

14 MG-685 Reciever, handle, left

15 MG-686 Not a spare part

16 MG-687 Not a spare part

17 MG-703 Not a spare part

18 MG-718 Not a spare part

19 AO-472 Kit, reflector led, complete

20 MG-847 Not a spare part

21 MR-210 O-ring 45 x 2

22 UG-046 Screw ux M4x12 din965
324



AO-622 Lamp head, XO flex

XO 4 Lamp and Arm system 
23 UG-047 Screw ux M2.5x8 din965

24 UG-050 Not a spare part

25 UG-051 Not a spare part

26 UG-470 Not a spare part

27 UH-081 Not a spare part

28 UH-083 Not a spare part

Position Part NO. Assembly Description
325



XO 4 Lamp and Arm system 
AO-623 Swivel lamp 3 axis
Position Part NO. Assembly Description

1 MG-950 Not a spare part

2 MG-951 Not a spare part

3 MG-952 Not a spare part

4 MG-953 Not a spare part

5 MG-954 Not a spare part

6 MG-955 Not a spare part

7 MG-956 Not a spare part

8 MG-958 Not a spare part

9 MG-959 Bearing, op lamp

10 UH-058 Flange, bearing Ø14/Ø16x3,XO 4

11 UH-059 Washer din988 Ø10xØ20x0,5

12 UH-060 Not a spare part

13 UH-061 Not a spare part

14 UH-062 Not a spare part
326



XO 4 Lamp and Arm system 
AO-636 XO daylight led, lamp head
Position Part NO. Assembly Description

1 AN-785  Page 316 Axle lamp, (XO-901 Sea Blue Metallic)

1 AN-784  Page 316 Axle lamp, (XO-900 XO Grey, RAL 7047-80)

1 AN-786  Page 316 Axle lamp, (XO-903 Silver Metallic)

2 AN-128  Page 317 Bearing block lamp

3 AN-599  Page 335 PCB, Lamp sensor

4 AO-637  Page 328 XO daylight led, lamp head

5 MG-490 Lense, sensor, lamp
327



XO 4 Lamp and Arm system 
AO-637 XO daylight led, lamp head
328



AO-637 XO daylight led, lamp head

XO 4 Lamp and Arm system 
Position Part NO. Assembly Description

1 AO-343  Page 334 Handle, left, (XO-906 XO Titanium)

1 AO-341  Page 334 Handle, left, (XO-905 XO White,(RAL7047-30))

1 AN-859  Page 334 Handle, left, (XO-900 XO Grey, RAL 7047-80)

1 AP-495  Page 334 Handle, left, (CTBS)

1 AN-752  Page 334 Handle, left, (XO-903 Silver Metallic)

1 AN-691  Page 334 Handle, left, (XO-901 Sea Blue Metallic)

2 AO-340  Page 333 Handle, right, (XO-905 XO White,(RAL7047-30))

2 AN-692  Page 333 Handle, right, (XO-901 Sea Blue Metallic)

2 AN-753  Page 333 Handle, right, (XO-903 Silver Metallic)

2 AN-860  Page 333 Handle, right, (XO-900 XO Grey, RAL 7047-80)

2 AO-342  Page 333 Handle, right, (XO-906 XO Titanium)

2 AP-494  Page 333 Handle, right, (CTBS)

3 AO-623  Page 326 Swivel lamp 3 axis

4 AO-638  Page 331 Led light f. XO daylight

5 AO-639 Splash screen, daylight led

6 MG-495 End ring

7 MG-496 Not a spare part

8 MG-679 Not a spare part

9 MG-680 Not a spare part

10 MG-681 Screw mount. f. splash screen, lamp

11 MG-682 Reciever, handle, right

12 MG-683 Not a spare part

13 MG-684 Not a spare part

14 MG-685 Reciever, handle, left

15 MG-686 Not a spare part

16 MG-703 Not a spare part

17 MG-718 Not a spare part

18 MG-847 Not a spare part

19 AO-472 Kit, reflector led, complete

20 MN-466 Not a spare part

21 MN-467 Not a spare part

22 MR-210 O-ring 45 x 2
329



AO-637 XO daylight led, lamp head

XO 4 Lamp and Arm system 
23 UG-046 Screw ux M4x12 din965

24 UG-047 Screw ux M2.5x8 din965

25 UG-050 Not a spare part

26 UG-051 Not a spare part

27 UG-470 Not a spare part

28 UH-081 Not a spare part

29 UH-083 Not a spare part

30 UH-294 Not a spare part

31 UH-295 Not a spare part

32 UH-296 Not a spare part

Position Part NO. Assembly Description
330



XO 4 Lamp and Arm system 
AO-638 Led light f. XO daylight
Position Part NO. Assembly Description

1 AD-665 Not a spare part

2 MG-970 Not a spare part

3 MG-971 Not a spare part

4 MG-975 Not a spare part

5 MG-976 Not a spare part

6 MR-228 O-ring Ø16x2

7 UG-442 XO logo, Ø22

8 UH-084 Not a spare part
331



XO 4 Lamp and Arm system 
AO-639 Splash screen, daylight led
Position Part NO. Assembly Description

1 MG-972 Not a spare part

2 MG-977 Splash screen

3 UH-083 Not a spare part
332



XO 4 Lamp and Arm system 
AN-549 Handles right
Position Part NO. Assembly Description

1 AN-084  Page 158 Receiver, handles

2 AN-874 Angle handle, (XO-901 Sea Blue Metallic)

2 AN-875 Angle handle, (XO-903 Silver Metallic)

2 AN-873 Angle handle, (XO-900 XO Grey, RAL 7047-80)

3 AN-878 Bush handle right, (XO-901 Sea Blue Metallic)

3 AN-877 Bush handle right, (XO-900 XO Grey, RAL 7047-80)

3 AN-879 Bush handle right, (XO-903 Silver Metallic)

4 UG-125 Not a spare part

5 UG-134 Hex screw M4 x 6

6 UG-333 O-ring Ø16.6x2.4,lamp
333



XO 4 Lamp and Arm system 
AN-548 Handles left
Position Part NO. Assembly Description

1 AN-084  Page 158 Receiver, handles

2 AN-874 Angle handle, (XO-901 Sea Blue Metallic)

2 AN-875 Angle handle, (XO-903 Silver Metallic)

2 AN-873 Angle handle, (XO-900 XO Grey, RAL 7047-80)

3 AN-883 Bush handle left, (XO-903 Silver Metallic)

3 AN-881 Bush handle left, (XO-900 XO Grey, RAL 7047-80)

3 AN-882 Bush handle left, (XO-901 Sea Blue Metallic)

4 UG-125 Not a spare part

5 UG-134 Hex screw M4 x 6

6 UG-333 O-ring Ø16.6x2.4,lamp
334



XO 4 Lamp and Arm system 
AN-599 PCB, Lamp sensor
Position Part NO. Assembly Description

1 AD-615 Not a spare part

2 MG-442 House for led

3 UG-139 Screw. M3x8

4 UG-241 Not a spare part

5 UG-282 Washer, Ø3
335



XO 4 Lamp and Arm system 
AP-897 Suspension, Joint, screen, lamp
Position Part NO. Assembly Description

1 MN-144 Not a spare part

2 MN-465 Not a spare part
336



XO 4 Lamp and Arm system 
AP-898 Suspension, Joint, screen, lamp, complete
Position Part NO. Assembly Description

1 AN-019  Page 183 Brake block, instrument bridge

2 AP-897 Suspension, Joint, screen, lamp

3 MG-350 Not a spare part
337



AP-898 Suspension, Joint, screen, lamp, complete

XO 4 Lamp and Arm system 
338



XO 4 Screen and Arm system
339



XO 4 Screen and Arm system
AN-284 Arm w. screen
Position Part NO. Assembly Description

1 AN-110 Handle XO 4

2 AN-763  Page 341 Arm, tft, w/o monitor, (XO-903 Silver Metallic)

2 AO-011  Page 341 Arm, tft, w/o monitor, (XO-905 XO White,(RAL7047-30))

2 AO-231  Page 341 Arm, tft, w/o monitor, (XO-906 XO Titanium)

2 AN-357  Page 341 Arm, tft, w/o monitor, (XO-901 Sea Blue Metallic)

2 AN-144  Page 341 Arm, tft, w/o monitor, (XO-900 XO Grey, RAL 7047-80)
340



XO 4 Screen and Arm system
AN-285 Arm w.screen w/o handle
Position Part NO. Assembly Description

1 AN-286  Page 342 Arm w/o screen (Unknown colour)

2 MG-640 Not a spare part

3 UG-114 Screw threadforming, M3x10

4 UG-913 XO screen 15 inch tft, unit
341



XO 4 Screen and Arm system
AN-286 Arm w/o screen
Position Part NO. Assembly Description

1 AN-886  Page 343 Rear arm screen, (XO-903 Silver Metallic)

1 AN-595  Page 343 Rear arm screen, (XO-900 XO Grey, RAL 7047-80)

1 AN-596  Page 343 Rear arm screen, (XO-901 Sea Blue Metallic)

2 AN-889  Page 345 Forearm screen, (XO-903 Silver Metallic)

2 AN-887  Page 345 Forearm screen, (XO-900 XO Grey, RAL 7047-80)

2 AN-888  Page 345 Forearm screen, (XO-901 Sea Blue Metallic)

3 AN-890  Page 349 Suspension screen, (XO-900 XO Grey, RAL 7047-80)

3 AN-892  Page 349 Suspension screen, (XO-903 Silver Metallic)

3 AN-891  Page 349 Suspension screen, (XO-901 Sea Blue Metallic)
342



XO 4 Screen and Arm system
AN-122 Rear arm screen
343



AN-122 Rear arm screen

XO 4 Screen and Arm system
Position Part NO. Assembly Description

1 AN-018  Page 182 Friction brake,  arms

2 AN-094  Page 203 Axle bearing 60x85x5

3 AN-095  Page 201 Axle bearing 20x35x4

4 AN-127  Page 198 Magnet Ø6,35 with spring ring

5 AP-898  Page 337 Suspension, Joint, screen, lamp, complete

6 MG-290 Not a spare part

7 MG-291 Coverplug rear arm lamp/screen

8 MG-328 Not a spare part

9 MG-329 Not a spare part

10 AN-572 Rear arm, screen, (XO-901 Sea Blue Metallic)

10 AN-571 Rear arm, screen, (XO-900 XO Grey, RAL 7047-80)

10 AN-893 Rear arm, screen, (XO-903 Silver Metallic)

10 AN-957 Rear arm, screen, (XO-905 XO White,(RAL7047-30))

10 AO-292 Rear arm, screen, (XO-906 XO Titanium)

10 AP-438 Rear arm, screen, (CTBS)

11 AP-441 Cover plate, rear arm, screen, (CTBS)

11 AO-295 Cover plate, rear arm, screen, (XO-906 XO Titanium)

11 AN-576 Cover plate, rear arm, screen, (XO-901 Sea Blue Metallic)

11 AN-961 Cover plate, rear arm, screen, (XO-905 XO White,(RAL7047-30))

11 AN-575 Cover plate, rear arm, screen, (XO-900 XO Grey, RAL 7047-80)

11 AN-894 Cover plate, rear arm, screen, (XO-903 Silver Metallic)

12 UG-110 Screw, thread making, M4x10

13 UG-254 Disc, Ø04.3xØ09.0x0.8

14 UG-458 Not a spare part

15 UG-527 Not a spare part
344



XO 4 Screen and Arm system
AN-123 Forearm screen
345



AN-123 Forearm screen

XO 4 Screen and Arm system
Position Part NO. Assembly Description

1 AN-098  Page 303 Link1, forearm lamp

2 AN-104  Page 312 Lever lamp

3 AN-105  Page 307 Link2, forearm lamp

4 AN-118  Page 313 Control socket spring lamp arm

5 AN-896  Page 347 Bottom forearm screen, (XO-901 Sea Blue Metallic)

5 AN-897  Page 347 Bottom forearm screen, (XO-903 Silver Metallic)

5 AN-895  Page 347 Bottom forearm screen, (XO-900 XO Grey, RAL 7047-80)

6 MG-298 Axle Ø10x65

7 MG-299 Bushing Ø10x8 for u-profile

8 AN-287 Top forearm, screen, (XO-903 Silver Metallic)

8 AN-958 Top forearm, screen, (XO-905 XO White,(RAL7047-30))

8 AN-574 Top forearm, screen, (XO-901 Sea Blue Metallic)

8 AO-293 Top forearm, screen, (XO-906 XO Titanium)

8 AN-573 Top forearm, screen, (XO-900 XO Grey, RAL 7047-80)

8 AP-439 Top forearm, screen, (CTBS)

9 MG-522 Not a spare part

10 MN-145 Not a spare part

11 UG-031 Not a spare part

12 UG-256 Disc, Ø06.4xØ12.0x1.6

13 UG-459 Not a spare part
346



XO 4 Screen and Arm system
AN-124 Bottom forearm screen
347



AN-124 Bottom forearm screen

XO 4 Screen and Arm system
Position Part NO. Assembly Description

1 AN-590  Page 309 Suspension1 lamp, (XO-901 Sea Blue Metallic)

1 AN-589  Page 309 Suspension1 lamp, (XO-900 XO Grey, RAL 7047-80)

1 AN-898  Page 309 Suspension1 lamp, (XO-903 Silver Metallic)

2 AN-591  Page 310 Suspension2 lamp, (XO-900 XO Grey, RAL 7047-80)

2 AN-592  Page 310 Suspension2 lamp, (XO-901 Sea Blue Metallic)

2 AN-899  Page 310 Suspension2 lamp, (XO-903 Silver Metallic)

3 AN-103  Page 200 Axle 8x17

4 MG-464 Not a spare part

5 MG-467 Not a spare part

6 MG-521 Not a spare part

7 AN-546 Cover plate, forearm, screen, (XO-901 Sea Blue Metallic)

7 AO-294 Cover plate, forearm, screen, (XO-906 XO Titanium)

7 AN-959 Cover plate, forearm, screen, (XO-905 XO White,(RAL7047-30))

7 AN-545 Cover plate, forearm, screen, (XO-900 XO Grey, RAL 7047-80)

7 AP-440 Cover plate, forearm, screen, (CTBS)

7 AN-272 Cover plate, forearm, screen, (XO-903 Silver Metallic)

8 MG-669 Not a spare part

9 UG-013 Not a spare part

10 UG-463 Not a spare part
348



XO 4 Screen and Arm system
AN-126 Suspension, screen
Position Part NO. Assembly Description

1 AN-274  Page 352 Housing link3 screen, (XO-901 Sea Blue Metallic)

1 AN-275  Page 352 Housing link3 screen, (XO-903 Silver Metallic)

1 AN-273  Page 352 Housing link3 screen, (XO-900 XO Grey, RAL 7047-80)

2 AN-276  Page 350 Arm operation screen, (XO-900 XO Grey, RAL 7047-80)

2 AN-277  Page 350 Arm operation screen, (XO-901 Sea Blue Metallic)

2 AN-278  Page 350 Arm operation screen, (XO-903 Silver Metallic)
349



XO 4 Screen and Arm system
AN-134 Arm control screen
Position Part NO. Assembly Description

1 AN-084  Page 158 Receiver, handles

2 AN-582 Arm f. handles, screen, (XO-901 Sea Blue Metallic)

2 AO-297 Arm f. handles, screen, (XO-906 XO Titanium)

2 AN-279 Arm f. handles, screen, (XO-903 Silver Metallic)

2 AP-443 Arm f. handles, screen, (CTBS)

2 AN-963 Arm f. handles, screen, (XO-905 XO White,(RAL7047-30))

2 AN-581 Arm f. handles, screen, (XO-900 XO Grey, RAL 7047-80)

3 AN-280 Adapter plate, screen, (XO-903 Silver Metallic)

3 AO-298 Adapter plate, screen, (XO-906 XO Titanium)

3 AN-584 Adapter plate, screen, (XO-901 Sea Blue Metallic)

3 AN-583 Adapter plate, screen, (XO-900 XO Grey, RAL 7047-80)

3 AN-965 Adapter plate, screen, (XO-905 XO White,(RAL7047-30))

4 UG-006 Not a spare part

5 UG-144 Not a spare part

6 UG-147 Not a spare part

7 UG-419 Not a spare part
350



XO 4 Screen and Arm system
AN-129 Axle screen
Position Part NO. Assembly Description

1 MG-532 Not a spare part

2 UG-124 Pointed screw M4 x 12

3 UG-267 Not a spare part

4 UG-358 Not a spare part

5 UH-151 Not a spare part
351



XO 4 Screen and Arm system
AN-131 Housing link3 screen
Position Part NO. Assembly Description

1 AN-128  Page 317 Bearing block lamp

2 AN-129  Page 351 Axle screen

3 AN-132  Page 353 Piston spring screen

4 AN-133  Page 354 Lever arm, screen

5 AO-296 Housing link3 screen, (XO-906 XO Titanium)

5 AN-577 Housing link3 screen, (XO-900 XO Grey, RAL 7047-80)

5 AN-281 Housing link3 screen, (XO-903 Silver Metallic)

5 AP-442 Housing link3 screen, (CTBS)

5 AN-962 Housing link3 screen, (XO-905 XO White,(RAL7047-30))

5 AN-578 Housing link3 screen, (XO-901 Sea Blue Metallic)

6 MG-543 Not a spare part

7 UG-103 Screw, thread making, M4x16

8 UG-254 Disc, Ø04.3xØ09.0x0.8
352



XO 4 Screen and Arm system
AN-132 Piston spring screen
Position Part NO. Assembly Description

1 MG-529 Not a spare part

2 MG-530 Not a spare part

3 MG-531 Not a spare part

4 UG-324 Not a spare part
353



XO 4 Screen and Arm system
AN-133 Lever arm, screen
Position Part NO. Assembly Description

1 MG-527 Not a spare part

2 MG-528 Not a spare part

3 UG-126 Pointed screw, M4x4

4 UG-434 Not a spare part

5 UG-435 Not a spare part
354



XO 4 Screen and Arm system
AO-037 Arm for screen-1
Position Part NO. Assembly Description

1 000598 Not a spare part

2 AO-038  Page 356 Reararm XO 4-1 w/o colour (Unknown colour)

3 AO-039  Page 357 Link 2, screen arm-1 w/o color (Unknown colour)

4 MG-640 Not a spare part

5 MG-831 Not a spare part

6 AO-069 Not a spare part (XO-903 Silver Metallic)

6 AO-043 Not a spare part (XO-905 XO White,(RAL7047-30))

6 AP-454 Not a spare part (CTBS)

6 AO-310 Not a spare part (XO-906 XO Titanium)

7 MG-839 Not a spare part

8 UC-375 Not a spare part

9 UG-064 Not a spare part

10 UG-066 Not a spare part

11 UG-106 Not a spare part

12 UG-114 Screw threadforming, M3x10

13 UG-913 XO screen 15 inch tft, unit
355



XO 4 Screen and Arm system
AO-038 Reararm XO 4-1 w/o colour
Position Part NO. Assembly Description

1 AN-018  Page 182 Friction brake,  arms

2 AN-127  Page 198 Magnet Ø6,35 with spring ring

3 AO-308 Rear arm, single, screen, (XO-906 XO Titanium)

3 AP-452 Rear arm, single, screen, (CTBS)

3 AO-067 Rear arm, single, screen, (XO-903 Silver Metallic)

3 AO-041 Rear arm, single, screen, (XO-905 XO White,(RAL7047-30))

4 AP-453 Cover, arm, single, screen, (CTBS)

4 AO-042 Cover, arm, single, screen, (XO-905 XO White,(RAL7047-30))

4 AO-068 Cover, arm, single, screen, (XO-903 Silver Metallic)

4 AO-309 Cover, arm, single, screen, (XO-906 XO Titanium)

5 UG-110 Screw, thread making, M4x10

6 UG-254 Disc, Ø04.3xØ09.0x0.8

7 UG-458 Not a spare part

8 UG-527 Not a spare part
356



XO 4 Screen and Arm system
AO-039 Link 2, screen arm-1 w/o color
Position Part NO. Assembly Description

1 AO-040  Page 358 Lever arm-1 screen, w/o col. (Unknown colour)

2 AO-044 Not a spare part (XO-905 XO White,(RAL7047-30))

2 AP-455 Not a spare part (CTBS)

2 AO-311 Not a spare part (XO-906 XO Titanium)

2 AO-070 Not a spare part (XO-903 Silver Metallic)

3 MG-837 Not a spare part

4 MG-838 Not a spare part

5 MG-840 Not a spare part

6 MG-841 Not a spare part

7 UG-121 Not a spare part

8 UG-419 Not a spare part

9 UG-463 Not a spare part

10 UG-473 Not a spare part
357



XO 4 Screen and Arm system
AO-040 Lever arm-1 screen, w/o col.
Position Part NO. Assembly Description

1 AO-071 Not a spare part (XO-903 Silver Metallic)

1 AO-045 Not a spare part (XO-905 XO White,(RAL7047-30))

1 AP-456 Not a spare part (CTBS)

1 AO-312 Not a spare part (XO-906 XO Titanium)

2 AO-072 Adaptor plate, screen XO 4-1, (XO-903 Silver Metallic)

2 AO-046 Adaptor vesa 4-1 screen, (XO-905 XO White,(RAL7047-30))

2 AO-313 Not a spare part (XO-906 XO Titanium)

2 AP-457 Adaptor vesa 4-1 screen, (CTBS)

3 MG-836 Not a spare part

4 MG-838 Not a spare part

5 UG-064 Not a spare part

6 UG-147 Not a spare part

7 UG-474 Not a spare part
358



XO 4 Screen and Arm system
AO-985 XO wide screen, double arm
Position Part NO. Assembly Description

1 AN-110 Handle XO 4

2 AO-796  Page 360 Long arm f. XO wide screen (Unknown colour)

3 MG-982 XO4 widescreen for existing widescreen arm

4 UG-069 Screw M4x16 torx
359



XO 4 Screen and Arm system
AO-796 Long arm f. XO wide screen
Position Part NO. Assembly Description

1 AN-122  Page 343 Rear arm screen

2 AO-976  Page 361 Forearm XO wide screen

3 AO-977  Page 365 Suspension, XO wide screen
360



XO 4 Screen and Arm system
AO-976 Forearm XO wide screen
361



AO-976 Forearm XO wide screen

XO 4 Screen and Arm system
Position Part NO. Assembly Description

1 AN-098  Page 303 Link1, forearm lamp

2 AN-104  Page 312 Lever lamp

3 AN-105  Page 307 Link2, forearm lamp

4 AN-118  Page 313 Control socket spring lamp arm

5 AO-799  Page 363 Bottom forearm XOwide screen

6 MG-297 Not a spare part

7 MG-298 Axle Ø10x65

8 MG-299 Bushing Ø10x8 for u-profile

9 AN-287 Top forearm, screen, (XO-903 Silver Metallic)

9 AN-958 Top forearm, screen, (XO-905 XO White,(RAL7047-30))

9 AN-574 Top forearm, screen, (XO-901 Sea Blue Metallic)

9 AO-293 Top forearm, screen, (XO-906 XO Titanium)

9 AN-573 Top forearm, screen, (XO-900 XO Grey, RAL 7047-80)

9 AP-439 Top forearm, screen, (CTBS)

10 MG-522 Not a spare part

11 UG-031 Not a spare part

12 UG-256 Disc, Ø06.4xØ12.0x1.6

13 UG-459 Not a spare part
362



XO 4 Screen and Arm system
AO-799 Bottom forearm XOwide screen
363



AO-799 Bottom forearm XOwide screen

XO 4 Screen and Arm system
Position Part NO. Assembly Description

1 AN-100  Page 309 Suspension1 forearm lamp

2 AN-102  Page 310 Suspension2 forearm lamp

3 AN-103  Page 200 Axle 8x17

4 MG-464 Not a spare part

5 MG-467 Not a spare part

6 AN-546 Cover plate, forearm, screen, (XO-901 Sea Blue Metallic)

6 AO-294 Cover plate, forearm, screen, (XO-906 XO Titanium)

6 AN-959 Cover plate, forearm, screen, (XO-905 XO White,(RAL7047-30))

6 AN-545 Cover plate, forearm, screen, (XO-900 XO Grey, RAL 7047-80)

6 AP-440 Cover plate, forearm, screen, (CTBS)

6 AN-272 Cover plate, forearm, screen, (XO-903 Silver Metallic)

7 MG-669 Not a spare part

8 MG-973 Not a spare part

9 UG-013 Not a spare part

10 UG-463 Not a spare part
364



XO 4 Screen and Arm system
AO-977 Suspension, XO wide screen
Position Part NO. Assembly Description

1 AN-131  Page 352 Housing link3 screen

2 AO-899  Page 366 Arm control XO wide screen, hd display
365



XO 4 Screen and Arm system
AO-899 Arm control XO wide screen, hd display
366



AO-899 Arm control XO wide screen, hd display

XO 4 Screen and Arm system
Position Part NO. Assembly Description

1 AN-084  Page 158 Receiver, handles

2 AO-898 Not a spare part (XO-905 XO White,(RAL7047-30))

3 AP-461 Not a spare part (CTBS)

3 AO-896 Not a spare part (XO-905 XO White,(RAL7047-30))

4 MN-056 Not a spare part

5 UG-006 Not a spare part

6 UG-144 Not a spare part

7 UG-147 Not a spare part

8 UG-209 Not a spare part

9 UG-254 Disc, Ø04.3xØ09.0x0.8

10 UG-419 Not a spare part

11 UG-527 Not a spare part
367



XO 4 Screen and Arm system
AO-798 Screen arm, parts, short f. wide screen
368



AO-798 Screen arm, parts, short f. wide screen

XO 4 Screen and Arm system
Position Part NO. Assembly Description

1 000598 Not a spare part

2 AO-038  Page 356 Reararm XO 4-1 w/o colour

3 AO-975  Page 370 Joint2 single arm, XO wide screen

4 MG-831 Not a spare part

5 AO-069 Not a spare part (XO-903 Silver Metallic)

5 AO-043 Not a spare part (XO-905 XO White,(RAL7047-30))

5 AP-454 Not a spare part (CTBS)

5 AO-310 Not a spare part (XO-906 XO Titanium)

6 MG-839 Not a spare part

7 MG-982 XO4 widescreen for existing widescreen arm

8 UC-375 Not a spare part

9 UG-064 Not a spare part

10 UG-066 Not a spare part

11 UG-069 Screw M4x16 torx

12 UG-106 Not a spare part
369



XO 4 Screen and Arm system
AO-975 Joint2 single arm, XO wide screen
370



AO-975 Joint2 single arm, XO wide screen

XO 4 Screen and Arm system
Position Part NO. Assembly Description

1 AO-978  Page 372 Lever arm, 4-1 XO wide screen, w/o colour

2 AO-044 Not a spare part (XO-905 XO White,(RAL7047-30))

2 AP-455 Not a spare part (CTBS)

2 AO-311 Not a spare part (XO-906 XO Titanium)

2 AO-070 Not a spare part (XO-903 Silver Metallic)

3 MG-837 Not a spare part

4 MG-838 Not a spare part

5 MG-840 Not a spare part

6 MG-841 Not a spare part

7 UG-121 Not a spare part

8 UG-419 Not a spare part

9 UG-463 Not a spare part

10 UG-473 Not a spare part
371



XO 4 Screen and Arm system
AO-978 Lever arm, 4-1 XO wide screen, w/o colour
372



AO-978 Lever arm, 4-1 XO wide screen, w/o colour

XO 4 Screen and Arm system
Position Part NO. Assembly Description

1 AO-071 Not a spare part (XO-903 Silver Metallic)

1 AO-045 Not a spare part (XO-905 XO White,(RAL7047-30))

1 AP-456 Not a spare part (CTBS)

1 AO-312 Not a spare part (XO-906 XO Titanium)

2 MG-836 Not a spare part

3 MG-838 Not a spare part

4 MG-983 Not a spare part (Unknown colour)

5 MN-055 Not a spare part

6 UG-064 Not a spare part

7 UG-147 Not a spare part

8 UG-209 Not a spare part

9 UG-254 Disc, Ø04.3xØ09.0x0.8

10 UG-474 Not a spare part

11 UG-527 Not a spare part
373



XO 4 Screen and Arm system
AP-517 XO HD display, double arm,
Position Part NO. Assembly Description

1 AN-110 Handle XO 4

2 AO-796  Page 360 Long arm f. XO wide screen (Unknown colour)

3 AP-619 XO HD display, (CTBS)

4 UG-069 Screw M4x16 torx
374



XO 4 Screen and Arm system
AP-518 XO HD display, single arm,
375



AP-518 XO HD display, single arm,

XO 4 Screen and Arm system
Position Part NO. Assembly Description

1 000598 Not a spare part

2 AO-038  Page 356 Reararm XO 4-1 w/o colour

3 AO-975  Page 370 Joint2 single arm, XO wide screen

4 AP-619 XO HD display, (CTBS)

5 MG-831 Not a spare part

6 AO-069 Not a spare part (XO-903 Silver Metallic)

6 AO-043 Not a spare part (XO-905 XO White,(RAL7047-30))

6 AP-454 Not a spare part (CTBS)

6 AO-310 Not a spare part (XO-906 XO Titanium)

7 MG-839 Not a spare part

8 UC-375 Not a spare part

9 UG-064 Not a spare part

10 UG-066 Not a spare part

11 UG-069 Screw M4x16 torx

12 UG-106 Not a spare part
376



XO 4 Operator's Stool
377



XO 4 Operator's Stool
AN-765 Chair, seat (saddle)
378



AN-765 Chair, seat (saddle)

XO 4 Operator's Stool
Position Part NO. Assembly Description

1 UG-063 Bolt i6kt din912 M6x16

2 UG-256 Disc, Ø06.4xØ12.0x1.6

3 UH-079 Alu foot, seat/stool, (XO-908 Iron Grey (RAL 7011-5))

3 UH-288 Alu foot, seat/stool, (CTBS)

4 UH-100 Upholstery, scuba, seat, (XO-970 Cocoon)

4 UG-611 Upholstery, seat, XO seat, (XO-954 Beige)

4 UH-109 Upholstery, scuba, seat, (XO-979 Charcoal)

4 UH-162 Upholstery, scuba, seat, (XO-991 Truffle (025))

4 UG-790 Upholstery, seat, XO seat, (BA-209 Sea Blue)

4 UG-788 Upholstery, seat, XO seat, (BA-407 Crystal White)

4 UG-793 Upholstery, seat, XO seat, (XO-951 Red)

4 UG-786 Upholstery, seat, XO seat, (BA-211 Dark Grey)

4 UH-102 Upholstery, scuba, seat, (XO-972 Walnut)

4 UH-063 Upholstery, seat, XO seat, (XO-959 Silk Grey)

4 UG-787 Upholstery, seat, XO seat, (WB-230 Grey)

4 UG-789 Upholstery, seat, XO seat, (WB-234 Black)

4 UG-610 Upholstery, seat, XO seat, (BA-374 Orange)

4 UH-101 Upholstery, scuba, seat, (XO-971 Dune)

4 UH-104 Upholstery, scuba, seat, (XO-974 Dolphin)

4 UH-161 Upholstery, scuba, seat, (XO-992 Brick (021))

4 UH-163 Upholstery, scuba, seat, (XO-993 Mahogany (006))

4 UH-107 Upholstery, scuba, seat, (XO-977 Autumn)

4 UH-042 Upholstery, seat, XO seat, (XO-961 Scarlet Red)

4 UH-108 Upholstery, scuba, seat, (XO-978 Cinnamon)

4 UG-614 Upholstery, seat, XO seat, (XO-958 Golden Honey)

4 UG-612 Upholstery, seat, XO seat, (XO-955 Bordeaux)

4 UH-164 Upholstery, scuba, seat, (XO-994 Sapphire (016))

4 UG-791 Upholstery, seat, XO seat, (XO-950 Light Blue)

4 UH-160 Upholstery, scuba, seat, (XO-990 Coral (022))

4 UH-105 Upholstery, scuba, seat, (XO-975 Sage)

4 UH-103 Upholstery, scuba, seat, (XO-973 Jet)

4 UG-613 Upholstery, seat, XO seat, (XO-956 Light Green)
379



AN-765 Chair, seat (saddle)

XO 4 Operator's Stool
4 UH-321 Upholstery, comfort, seat (CTBS) (CTBS)

4 UH-106 Upholstery, scuba, seat, (XO-976 Tourmaline)

4 UG-792 Upholstery, seat, XO seat, (BA-243 Safran Yellow)

5 UG-971 Supporting plate 41.2 left

6 UG-973 Double wheel Ø65,soft, black

7 UH-077 Gas spring, seat/stool, long, 37 cm, (CTBS) (XO-908 Iron Grey (RAL
7011-5))

7 UH-286 Gas spring, seat/stool, long, 37 cm, (CTBS)

8 UH-078 Gas spring, seat/stool, short, 30 cm, (CTBS) (XO-908 Iron Grey (RAL
7011-5))

8 UH-287 Gas spring, seat/stool, short, 30 cm, (CTBS)

Position Part NO. Assembly Description
380



XO 4 Operator's Stool
AN-769 Chair, stool
381



AN-769 Chair, stool

XO 4 Operator's Stool
Position Part NO. Assembly Description

1 UG-063 Bolt i6kt din912 M6x16

2 UG-159 Screw phx 6x20

3 UG-286 Disc M6

4 UG-287 Starlock washer Ø8

5 UH-079 Alu foot, seat/stool, (XO-908 Iron Grey (RAL 7011-5))

5 UH-288 Alu foot, seat/stool, (CTBS)

6 UG-958 Plastic plug for stop on back

7 UG-959 Cover plug for back bar uni21

8 UG-769 Upholstery, seat, XO stool, (XO-957 Sap Green)

8 UH-117 Upholstery, seat, XO stool, scuba, (XO-977 Autumn)

8 UH-110 Upholstery, seat, XO stool, scuba, (XO-970 Cocoon)

8 UH-168 Upholstery, seat, XO stool, scuba, (XO-993 Mahogany (006))

8 UG-765 Upholstery, seat, XO stool, (BA-374 Orange)

8 UH-113 Upholstery, seat, XO stool, scuba, (XO-973 Jet)

8 UG-774 Upholstery, seat, XO stool, (BA-209 Sea Blue)

8 UH-118 Upholstery, seat, XO stool, scuba, (XO-978 Cinnamon)

8 UH-115 Upholstery, seat, XO stool, scuba, (XO-975 Sage)

8 UG-767 Upholstery, seat, XO stool, (XO-955 Bordeaux)

8 UH-064 Upholstery, seat, XO stool, (XO-958 Golden Honey)

8 UH-119 Upholstery, seat, XO stool, scuba, (XO-979 Charcoal)

8 UH-116 Upholstery, seat, XO stool, scuba, (XO-976 Tourmaline)

8 UH-165 Upholstery, seat, XO stool, scuba, (XO-990 Coral (022))

8 UG-771 Upholstery, seat, XO stool, (WB-230 Grey)

8 UG-772 Upholstery, seat, XO stool, (BA-407 Crystal White)

8 UG-775 Upholstery, seat, XO stool, (XO-950 Light Blue)

8 UG-776 Upholstery, seat, XO stool, (BA-243 Safran Yellow)

8 UG-766 Upholstery, seat, XO stool, (XO-954 Beige)

8 UG-770 Upholstery, seat, XO stool, (BA-211 Dark Grey)

8 UH-166 Upholstery, seat, XO stool, scuba, (XO-992 Brick (021))

8 UH-114 Upholstery, seat, XO stool, scuba, (XO-974 Dolphin)

8 UH-169 Upholstery, seat, XO stool, scuba, (XO-994 Sapphire (016))

8 UG-777 Upholstery, seat, XO stool, (XO-951 Red)
382



AN-769 Chair, stool

XO 4 Operator's Stool
8 UH-319 Upholstery, seat, XO stool, comfort, (CTBS)

8 UG-768 Upholstery, seat, XO stool, scuba, (XO-956 Light Green)

8 UH-112 Upholstery, seat, XO stool, scuba, (XO-972 Walnut)

8 UH-167 Upholstery, seat, XO stool, scuba, (XO-991 Truffle (025))

8 UH-111 Upholstery, seat, XO stool, scuba, (XO-971 Dune)

8 UG-773 Upholstery, seat, XO stool, (WB-234 Black)

9 UG-962 Leaf spring for base back hing

10 UG-963 Base back hinge

11 UG-964 Back hinge

12 UG-965 Back clamp 21 v.54 420mm

13 UG-966 Cover plug for back hinge base

14 UH-120 Upholstery, back rest, XO stool, scuba, (XO-970 Cocoon)

14 UH-124 Upholstery, back rest, XO stool, scuba, (XO-974 Dolphin)

14 UG-783 Upholstery, back rest, XO stool, (XO-950 Light Blue)

14 UG-781 Upholstery, back rest, XO stool, (WB-234 Black)

14 UH-320 Upholstery, back rest, XO stool, comfort, (CTBS)

14 UG-782 Upholstery, back rest, XO stool, (BA-209 Sea Blue)

14 UH-121 Upholstery, back rest, XO stool, scuba, (XO-971 Dune)

14 UH-171 Upholstery, back rest, XO stool, scuba, (XO-992 Brick (021))

14 UH-049 Upholstery, back rest, XO stool, (XO-959 Silk Grey)

14 UG-780 Upholstery, back rest, XO stool, (BA-407 Crystal White)

14 UG-796 Upholstery, back rest, XO stool, (XO-955 Bordeaux)

14 UG-778 Upholstery, back rest, XO stool, (BA-211 Dark Grey)

14 UG-795 Upholstery, back rest, XO stool, (XO-954 Beige)

14 UH-172 Upholstery, back rest, XO stool, scuba, (XO-991 Truffle (025))

14 UG-797 Upholstery, back rest, XO stool, (XO-956 Light Green)

14 UH-174 Upholstery, back rest, XO stool, scuba, (XO-994 Sapphire (016))

14 UH-123 Upholstery, back rest, XO stool, scuba, (XO-973 Jet)

14 UH-128 Upholstery, back rest, XO stool, scuba, (XO-978 Cinnamon)

14 UG-794 Upholstery, back rest, XO stool, (BA-374 Orange)

14 UH-125 Upholstery, back rest, XO stool, scuba, (XO-975 Sage)

14 UG-779 Upholstery, back rest, XO stool, (WB-230 Grey)

Position Part NO. Assembly Description
383



AN-769 Chair, stool

XO 4 Operator's Stool
14 UH-074 Upholstery, back rest, XO stool, (BA-376 Pastel Blue)

14 UH-127 Upholstery, back rest, XO stool, scuba, (XO-977 Autumn)

14 UH-173 Upholstery, back rest, XO stool, scuba, (XO-993 Mahogany (006))

14 UH-129 Upholstery, back rest, XO stool, scuba, (XO-979 Charcoal)

14 UG-784 Upholstery, back rest, XO stool, (BA-243 Safran Yellow)

14 UH-126 Upholstery, back rest, XO stool, scuba, (XO-976 Tourmaline)

14 UH-170 Upholstery, back rest, XO stool, scuba, (XO-990 Coral (022))

14 UH-122 Upholstery, back rest, XO stool, scuba, (XO-972 Walnut)

14 UG-785 Upholstery, back rest, XO stool, (XO-951 Red)

14 UH-047 Upholstery, back rest, XO stool, (XO-957 Sap Green)

15 UG-968 Axle for back hinge

16 UG-969 Spacer, plastic 20x10,5x6

17 UG-973 Double wheel Ø65,soft, black

18 UH-077 Gas spring, seat/stool, long, 37 cm, (CTBS) (XO-908 Iron Grey (RAL
7011-5))

18 UH-286 Gas spring, seat/stool, long, 37 cm, (CTBS)

19 UH-078 Gas spring, seat/stool, short, 30 cm, (CTBS) (XO-908 Iron Grey (RAL
7011-5))

19 UH-287 Gas spring, seat/stool, short, 30 cm, (CTBS)

20 UG-976 Supporting plate 21.2 right

Position Part NO. Assembly Description
384



XO 4 Care, cleaning and tools
385



XO 4 Care, cleaning and tools
AN-210 Installation kit
386



AN-210 Installation kit

XO 4 Care, cleaning and tools
Position Part NO. Assembly Description

1 HA-178 Not a spare part

2 MG-416 Special tool, installation XO 4

3 MG-417 Gasket, socket - floor

4 MG-418 Gasket, supporting leg

5 MG-535 Threaded bush, floor

6 MG-536 Threaded pin, M12

7 MG-553 Attachment bolt XO 4

8 ML-660 Plug, 2 poles, screw

9 MN-459 Not a spare part

10 UA-510 Not a spare part

11 UA-511 Not a spare part

12 UG-203 Nut,  M12

13 UG-253 Disc Ø13.0xØ24.0x2.5

14 UG-662 Quick connect, 6/4-R1/8

15 UG-663 Not a spare part

16 UG-664 Not a spare part

17 UG-688 Fitting 3/8 -1/8

18 UG-930 Not a spare part

19 UH-290 Not a spare part

20 XA-321 Not a spare part
387



XO 4 Care, cleaning and tools
AN-181 Carrying handle for unit stand
Position Part NO. Assembly Description

1 MG-578 Not a spare part

2 UC-829 Not a spare part

3 UC-829 Not a spare part

4 UG-403 Not a spare part

5 UG-921 Not a spare part
388



XO 4 Care, cleaning and tools
AN-683 Mounting plate 12 steel XO 4
Position Part NO. Assembly Description

1 AN-522  Page 391 Install. kit, mounting plate

2 AO-701 Mounting plt 12 steel, (XO-908 Iron Grey (RAL 7011-5))

2 AN-642 Mounting plt 12 steel, (XO-909 Iron Grey (RAL 7011-30))
389



XO 4 Care, cleaning and tools
AP-919 Drilling template 1:1, 1mm steel
Position Part NO. Assembly Description

1 AP-919 Drilling template 1:1, 1mm steel
390



XO 4 Care, cleaning and tools
AN-522 Install. kit, mounting plate
Position Part NO. Assembly Description

1 UG-043 Bolt, M12x30

2 UG-123 Not a spare part

3 UG-155 Not a spare part

4 UG-204 Not a spare part

5 UG-252 Not a spare part

6 UG-941 Cover plug, Ø15,7 black
391



XO 4 Care, cleaning and tools
AP-682 Mounting plate 12 steel
Position Part NO. Assembly Description

1 AN-522  Page 391 Install. kit, mounting plate

2 AP-683 Mounting plt 12 steel, (CTBS)
392



XO 4 Care, cleaning and tools
TX-001 Repair paint
Position Part NO. Assembly Description

1 UH-190 Repair paint, (XB-932 Midnight black)

1 UH-156 Repair paint, (XB-931 Traffic White)

1 UG-943 Repair paint, (XO-901 Sea Blue Metallic)

1 UH-191 Repair paint, (XB-933 Bright Aluminium)

1 UG-942 Repair paint, (XO-900 XO Grey, RAL 7047-80)

1 UH-001 Repair paint, (XO-906 XO Titanium)

1 UG-945 Repair paint, (XO-909 Iron Grey (RAL 7011-30))

1 UG-994 Repair paint, (XO-905 XO White,(RAL7047-30))

1 UH-189 Repair paint, (XB-934 Calm Beige)

1 UG-944 Repair paint, (XO-903 Silver Metallic)

1 UH-192 Repair paint, (XO-908 Iron Grey (RAL 7011-5))
393



XO 4 Care, cleaning and tools
TX-004 Lubrication parts
Position Part NO. Assembly Description

1 YR-002 Silicone grease, 100 ml

2 YR-026 Darina r2 grease, 100 ml

3 YR-032 Paraliq grease, 100 ml

4 YR-033 Sunaplex 781 grease 100 ml

5 FA-385 Sunaplex 781 grease 1000 ml
394



XO 4 Care, cleaning and tools
TX-005 Upholstery cleaning
Position Part NO. Assembly Description

1 AP-831 XO Quick Disinfection, in box with 6 x 1 liter

2 AP-832 XO Gentle Disinfection, in box with 6 x 1 liter

3 AP-833 XO Fabric Make Up, in box with 1 x 0,5 liter
395


	CTBS - Color To Be Specified
	XO 4 Stand
	AN-057
	Base, stand
	AN-058
	Cable holder, foot control
	AN-054
	Chassis stand
	AN-158
	Holder, stand tube
	AN-060
	Basic config., water/air
	AN-157
	Mounting plate, v/l
	AN-061
	Back flow prevention
	AN-079
	Unit stand, electronics
	AN-043
	Cover, tube Ø150
	AN-044
	Panel tube, Ø150, L=88, short
	AN-514
	Tube Ø150, L=295, demountable
	AN-173
	Cuspidor bowl,filter,cover
	AO-244
	Sleeve, cuspidor bowl
	AN-806
	Top plate w/o cuspidor
	AN-059
	Top plate stand, mounted
	AN-186
	Water connection, top plate
	AN-520
	Water connection, top plate
	AN-521
	Water reception tank,top plate
	AN-073
	Tube, drain, top plate
	AN-051
	Inside service cover, empty
	AP-629
	XO water softener assembly
	AN-037
	Covers stand
	AN-038
	Panel, right front
	AN-039
	Panel, right, middle
	AN-040
	Panel, right, rear
	AN-041
	Panel, rear, left
	AP-488
	Panel, rear, left,
	AN-042
	Cover back right,
	AO-129
	Panel right, w/o chair
	AN-078
	Left side panel incl.doors
	AN-646
	Panel right, w/o chair
	AO-124
	Cover,plate, socket w/o chair,
	AN-056
	Stand tube lamp, basic
	AN-136
	Tube,stand,screen/lamp
	AN-138
	Guide, stand tube
	AN-137
	Stop,stand tube, rear arm
	AN-518
	X-ray adaptor, generel parts
	AN-531
	Bush, Ø32,1
	AN-847
	Assembly, bushes for xray

	XO 4 Stand, suction
	AN-077
	Suction, flushing unit
	AN-062
	Suction valves
	AN-072
	Suction valve, suction select
	AN-069
	Filter holder suction XO 4
	AN-070
	Filter tube selectvac XO 4
	AN-068
	Suction tube Ø11 w. nipples,l=1650mm
	AN-067
	Suction tube Ø16 w. nipples,l=1650mm
	AN-176
	Tube,suction valve,combi
	AN-066
	Cuspidor valve XO 4
	AN-074
	Tube, Ø25, cuspidor valve
	AN-075
	Tube Ø25, cuspidor valve
	AN-076
	Tube, Ø25, cuspidor valve
	AN-183
	Tube, Ø25, cusp.valve, suction
	AN-334
	Amalgam separator,combi
	AN-177
	Tube, cuspidor, combi
	AN-178
	Tube, drain, combi
	AN-179
	Tube,suction supply,combi

	XO 4 Unit stand, system for suction clean
	AN-063
	Suction clean
	AN-047
	Service module, suction clean
	AN-164
	Service module, suction clean

	XO 4 Unit stand, system for water clean
	AN-166
	Water clean
	AN-167
	Water clean, module
	AP-922
	Instrument support,water clean
	AO-344
	Water conn., water clean plate

	XO 4 Valve System and Instrument Tubes
	TX-002
	Valve modules
	AN-080
	Valve module, syringe
	AN-903
	Proportional valve, water + conn.
	AN-081
	Valve module,motor/turbine
	AN-082
	Valve module, scaler
	AN-083
	Valve module, Lysta/Osseo
	AN-202
	Valve module, EMS w/light
	AN-169
	Valve module, DÛRR cam
	AO-320
	Valve module, MX motor
	AO-327
	Valve module, motor/turbine
	AO-400
	Valve module, EMS NO PAiN
	AP-829
	Valve module, XO ODONTOCURE
	AO-995
	Valve module, DÛRR vistacam ix. usb
	AO-999
	Valve module, DÛRR vistacam ix-hd. usb
	AN-270
	Valve block w/o/instrument
	AP-040
	Start block with fittings
	AC-742
	Connection nipple with o-ring
	AN-501
	Instrument block with balls
	AN-091
	Feed-through nozzle w. o-rings
	AN-116
	Conn.piece w.o-rings,block
	AN-682
	Instrument tubings, all
	AN-120
	Suspension connector XO 4
	AN-190
	Plug with pipes, instr.block
	AN-192
	Instr.tube connector,excl.tube
	AN-191
	Plug w/o pipes,instr.block
	AP-190
	Connector w. tubings, inst block

	XO 4 Instrument Bridge
	AN-085
	Instrument bridge, junction
	AN-841
	Arm,inst.table 2005, w/ 1 tray
	AN-842
	Arm, handinstrument table, 2005
	AN-844
	Arm,instr.table, double tray
	AN-115
	Tray with arm on bridge
	AN-781
	Bearing, arm for tray
	AN-782
	Arm for handinstrument table
	AN-783
	Arm tray w/ magnets,
	AN-172
	Distance ring,tray holder,arm
	AN-009
	Holder, suction hoses, ty. 2004
	AN-756
	Holder, suction hoses,ty. 2005
	AN-171
	Arm, snap lock
	AN-757
	Arm suction hose holder bridge
	AN-759
	Arm2 suc. hose holder with PCB
	AN-760
	Arm2 suction hose holder
	AP-224
	Arm2, suction holder, 2013
	AP-225
	Arm2 suction holder with PCB
	AP-226
	Suction tube holder, bridge, 2013
	AP-533
	Suction tube holder, bridge, type 2013,
	AN-010
	Inst.suspension base, 6 rolls
	AN-011
	Balanced suspension
	AN-012
	Balanced suspension roll
	AN-084
	Receiver, handles
	AN-014
	Balanced suspension side stop
	AN-217
	Bearing pedestal,instr.susp.
	AN-013
	Suspension, arm XO 4
	AN-015
	Roll guide inst suspension XO 4
	AN-519
	Rocker piece, bridge,assy
	AO-631
	Electronic mount, bridge assembly
	AP-921
	PCB, flow meter
	AN-513
	Hose connection with o-ring
	AN-510
	PCB, Suspension, syringe/lc/osseo
	AN-511
	PCB, Suspension, LC LAMP
	AN-512
	PCB hose, +stick -tube, camera
	AO-318
	PCB, Suspension, MX/OSS/MC3/tur/lc/sca
	AN-509
	Connector box with pins

	XO 4 Arm system for Instrument Bridge
	AN-016
	Arm,instr. bridge,basic
	AN-139
	Cover rear arm, w/o lamp
	AN-142
	Arm,bridge excl cover
	AN-017
	Rear arm, instrument bridge
	AN-018
	Friction brake, arms
	AN-019
	Brake block, instrument bridge
	AN-023
	Forearm, instrument bridge
	AN-024
	Forearm link2, instrument bridge
	AN-644
	Excentric link2 bridge arm
	AN-025
	Forearm link1, instrument bridge
	AN-028
	Forearm bottom, instrument bridge
	AN-026
	Axle 10x22, instrument bridge
	AN-027
	Cover plate link1,instr.bridge
	AN-032
	Draw bar, instrument bridge
	AN-117
	Control socket spring brdg.arm
	AN-031
	Forearm brake, instrument bridge
	AN-127
	Magnet Ø6,35 with spring ring
	AN-022
	Suspension link, bridge
	AN-103
	Axle 8x17
	AN-095
	Axle bearing 20x35x4
	AN-021
	Axle bearing 35x52x4, bridge
	AN-094
	Axle bearing 60x85x5
	AN-020
	Axle bearing 85x110x6, bridge

	XO 4 Peristaltic Pump
	AO-159
	XO pump, panel + misc.
	AO-160
	Pump, tubing, complete
	AO-161
	Pump with motor
	AO-163
	Cover f. pump
	AO-162
	Pump wheel
	AO-164
	Panel, rear, left for pump
	AP-492
	Panel, rear right, f.pump,
	AO-196
	Shelf for bottle
	AO-234
	Connector pump, complete
	AO-235
	Connector f. panel,pump
	AO-236
	Tubing guide pump - bridgearm

	XO 4 Foot Control
	AN-200
	Foot control with hoop
	AD-610
	PCB, Foot control XO 4
	AN-328
	Foot control arm, w/magnets
	AN-645
	Joystick, foot control, short
	AE-974
	Joystick, footcontrol (long)
	AO-058
	Foot control, w/o hoop

	XO 4 Patient Chair and Lifting System
	TX-003
	Upholstery
	AN-001
	Chair guide XO 4
	AN-002
	Lifting motor, chair XO 4
	AN-003
	Supporting leg XO 4
	AN-004
	Carriage,guide
	AN-035
	Carrier, arm-seat
	AN-033
	Base, spindle nut, chair guide
	AN-034
	Joystick,supporting leg,guide
	AN-776
	Joystick, guide
	AN-036
	Guide, standard pieces
	AN-151
	Motor chair lift
	AN-631
	Chair base XO 4
	AN-086
	Neck rest
	AN-805
	Kit, fric.brake, neck rest
	AN-087
	Back base chair
	AN-088
	Chair seat
	AN-146
	Push pull, chair
	AN-156
	Motor chair back
	AN-326
	Lumbar support
	AN-329
	Valve system lumbar support
	AO-792
	Arm rest chair, right,
	AO-793
	Arm rest chair, left,
	AN-632
	Upholstery, patient chair, long back, separate
	AO-633
	Upholstery, patient chair, short back, separate, skai
	AP-939
	Upholstery, patient chair, short back, separate, scuba
	AP-946
	Upholstery, patient chair, short back, separate, XO Comfort
	AP-947
	Upholstery, short back, complete set, skai
	AP-948
	Upholstery, short back, complete set, scuba
	AP-949
	Upholstery, short back, complete set, XO Comfort
	AN-685
	Child's cushion w knee support
	AN-256
	Suction h.h. chair left-handed
	AN-257
	Suction h.h chair rigHT-handed
	AN-258
	Arm1 shh chair w components
	AN-268
	Arm1 suction hose holder chair
	AN-261
	Arm2 shh left-handed w handle
	AN-262
	Arm2 shh right-handed w handle
	AN-259
	Arm2 suc.hose hldr left-handed
	AN-260
	Arm2 suc.hose h. right-handed
	AP-541
	Suction h.h. auto return chair, left side,
	AP-543
	Suction h.h. arm2, left side w/handle,
	AP-544
	Suction h.h. arm2, left side,
	AP-542
	Suction h.h. auto return chair, right side,
	AP-545
	Suction h.h. arm2, right side w/handle,
	AP-546
	Suction h.h. arm2, right side,
	AN-263
	Brake, bolt arm2
	AN-267
	Suc.hose hldr bridge, cover
	AN-831
	Suction hose Ø16 l=1710mm
	AN-832
	Suction hose Ø11 l=1710mm
	AN-837
	Suction hose Ø16 l=2090mm
	AN-838
	Suction hose Ø11 l=2090mm

	XO 4 Lamp and Arm system
	AN-092
	Arm lamp
	AN-093
	Back arm, lamp
	AN-097
	Forearm lamp
	AN-098
	Link1, forearm lamp
	AN-099
	Bottom forearm lamp
	AN-105
	Link2, forearm lamp
	AN-100
	Suspension1 forearm lamp
	AN-102
	Suspension2 forearm lamp
	AN-101
	Brake forearm lamp
	AN-104
	Lever lamp
	AN-118
	Control socket spring lamp arm
	AN-149
	Lamp head
	AN-141
	Suspension lamp, arm
	AN-107
	Axle lamp
	AN-128
	Bearing block lamp
	AN-152
	Lamp head XO 4, parts
	AN-547
	Socket, including bulb
	AO-621
	Lamp head, XO flex
	AO-622
	Lamp head, XO flex
	AO-623
	Swivel lamp 3 axis
	AO-636
	XO daylight led, lamp head
	AO-637
	XO daylight led, lamp head
	AO-638
	Led light f. XO daylight
	AO-639
	Splash screen, daylight led
	AN-549
	Handles right
	AN-548
	Handles left
	AN-599
	PCB, Lamp sensor
	AP-897
	Suspension, Joint, screen, lamp
	AP-898
	Suspension, Joint, screen, lamp, complete

	XO 4 Screen and Arm system
	AN-284
	Arm w. screen
	AN-285
	Arm w.screen w/o handle
	AN-286
	Arm w/o screen
	AN-122
	Rear arm screen
	AN-123
	Forearm screen
	AN-124
	Bottom forearm screen
	AN-126
	Suspension, screen
	AN-134
	Arm control screen
	AN-129
	Axle screen
	AN-131
	Housing link3 screen
	AN-132
	Piston spring screen
	AN-133
	Lever arm, screen
	AO-037
	Arm for screen-1
	AO-038
	Reararm XO 4-1 w/o colour
	AO-039
	Link 2, screen arm-1 w/o color
	AO-040
	Lever arm-1 screen, w/o col.
	AO-985
	XO wide screen, double arm
	AO-796
	Long arm f. XO wide screen
	AO-976
	Forearm XO wide screen
	AO-799
	Bottom forearm XOwide screen
	AO-977
	Suspension, XO wide screen
	AO-899
	Arm control XO wide screen, hd display
	AO-798
	Screen arm, parts, short f. wide screen
	AO-975
	Joint2 single arm, XO wide screen
	AO-978
	Lever arm, 4-1 XO wide screen, w/o colour
	AP-517
	XO HD display, double arm,
	AP-518
	XO HD display, single arm,

	XO 4 Operator's Stool
	AN-765
	Chair, seat (saddle)
	AN-769
	Chair, stool

	XO 4 Care, cleaning and tools
	AN-210
	Installation kit
	AN-181
	Carrying handle for unit stand
	AN-683
	Mounting plate 12 steel XO 4
	AP-919
	Drilling template 1:1, 1mm steel
	AN-522
	Install. kit, mounting plate
	AP-682
	Mounting plate 12 steel
	TX-001
	Repair paint
	TX-004
	Lubrication parts
	TX-005
	Upholstery cleaning




